YANMAR

DIESEL TRACTOR




How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts. . ] .
' ' ) Designation Explanation
2. Parts change may be made without prior notice.
3. Form of this Parts Catalog. 6% l.ocation No. Location No. of a microfiche which contains this list.
The parenthesized refers to Location No. of the corresponding section index.
1 N F 5 N . \ .
._-.C_)_-. @ @ . (5:82.02.12 2. Parts Catalog No. Serial No. of every Parts Catalog.
11402 | € 1) pYISTI°092 £ AU @ -
111_‘9111 CYLINDER & BEARING,MAIN ::::“’H"’” :2:: 3. Group No. Running No. given per group of related parts.
@ Y0061020 (ci= (F1= P E . - A
o 4 Group Name Designation given per group of related parts.
@ ® @ @ @ @ @@ -
H LASH O FCLIACIIN Y Ity Ae OESCRIPT ION —-——'TY(1A%)=-—- 1 P/U A R ‘5 Date of Processing Date on which this list for Parts Catalog is printed out.
x (A)(B)(tllﬂ)(f)(F)
1 . 724611-01560 YYI9* 3097 ASSY. CYLINDER BLOCK ASSY. 1 7 N X a1 ) . . .
@1 11 . 136611-01561  py3°3%099 ASSY. CYLINDER BLOCK ASSY. 1 N (6 Model name of a product (of which parts are) mentioned in the pertinent
. (A=EQ00165 ) Parts Catalog.
2 - X 124610-01000 %097 COMP, BLOCK COMP. 1 ) .
I 2-1 .. X124610-01001 7092 COMP. BLOCK CONP, 1 N A perenthesized symbol corresponds to a parenthesized symbol appearing
(A=EQDQ0165 ) oy "
3 i.. X126610-01010  YUu5t 097 CYLINDER BLOCK under the “*Q'TY"" column of Ref. No.12.
T 31 ... 124610-01011 EUF M bl v v 34 CYLINDER BLOCK 1 N (A) -
(A=EQDDI165 )
% 27241-160000 Tun*33°55° 16 PLUG 16 1 [Sbvowe . . . G #2.02.12
H 27241-400000  90%33° 357 40 PLUG 40 ¢ foae OO BTN senntaorman IQ-M’N—NY 1=
[ .e 135400-01790 2957°59°K10X1.5 PLUG M10X1.5 2 ——a—t {81« {E)I=
7 -e 234 14-100000 A Ie7(3IN 10 GASKET 10 2 10 Y00G1020 fcr= (Fls
8 . 23871-010000  2¥°J*55°PT 1/8 PLUG PT1/8 8 W
hd .s 23871-0200Q00 Y FC32°PT /4 PLUG _PT1/4 2 R 9% LAts O tuATI 9 ey A DESCRIPTION -y u\e 1P/UA R
10 . 23871-030000 Ayt *55'PT  3/8 PLUG PT3/8 5 J&ﬂ: LEY "P:ﬂ g?sco TR TTT T eyt (:nancumlsun
11 . 43600-500290 2771/ 4 COMP, COCK ASSY. 1 - S w7 - i -
12 o 121850-02070 HB(JIRery7° B sOLT 12 | I X T TALIOTse) | puaatom assv. CYLINDER BLOCK ASSY. 1 N
13 .o 121850-02080 HB(ASMePD)* A BOLT 2 . ; A ))H;A::g—gmno 057 COMR. :tggx gg::. 1 N
14 .o *REF. §=3 #4745% CONP, BEARINGyMAIN COMP, 6 =1 .. 4610-01001 7077 COMP. ® -
15 X _kREF 14 @ s4245% (o1 BEARINGyMAIN 6 - 3 - X TadeT0o0 9010 ST CYLINDER BLOCK 1
t6 X *REF 14 FAIA5N (98 BEARING,MAIN 6 I o3-1 ... T 124610-01011  wyystI7097 CYLINDER BLOCK 1 N A
17 .. 121850-02160 24233%% (A"-Z) COMP. BEARING,MAIN COMP, 1 (B} [— tA=€000165 }
18 X 121850-02200  A42/58 (71 BEARING,MAIN 1 e - L i
19 =02210  A<u % (u3 BEARING,MAIN T 3
v CAP,MAIN BEARING 1
7 CAPyHAIN BEARING 1 A
5

~N

CAP,MAIN BEARING - Rel. No. Number to relate a number appearing in illustration (given opposite to
the list) with corresponding Part No.

@pn ////‘ K3 Level Assembly-component relation (level) of an assembly part expressed by

o REMARKS (E®39) mmmom e e e e e e e e a number of dots { - ).

- _ - Ly - o 1 - . A part of which Part Number is prefixed with alphabet X shall not sold.
~ 237IN0.3-1 124610-01011=947/ 7440 | A THE EXPLANATION OF REF. NO. 3.1 12461001011 IS LOCATED HERE 9 Order Division par P ) p > a be sold
32ZN4YIR L G THE EXPLANATION OF REF. NO. 17 1S LOCATED HERE In this case, please place your order of this part and its related parts by
B 33*YND.17 JB2A4N_JIZNMYIR 1 ST T e e parental Part Number ——.
(3 Y000522 Complete Part Number or Assy. Part Number.
(10 Part No. Part Number specified for every part.
{1 Part Name Description of a part, mainly Part Name but may include dimensions.
+ — 82.10.22 12 Quantity (Q’ty) Quantity used of parts per Ref. No.
io1a02 | 1) y4y8*. C.Ww.b*LIyRsny
1118011 | CYLINDER, C.w. DRAIN PIPE (4)=SC5ON (o=
et (81=SC60N (1= e 82.02.12
¥00J1073 {C)=SC75N tFi= 1 1a02 } € 1) YISt 7U090 € MK
11a011 CYLINDER & BEARING (NAIN (A1 =6PH-HT ©1=
. B1= (€=
I3y LATE O 7TEUATUINY ey i DESCRIPTION —mesQUTY(2A%) === 1 P/U A R Yooai020 - (Fre
REF. LEV. PART NO. (A)(BI{C) (D) CE}IF)
A . 790501-01010 w3 CYLINDER 1 VTR O eI » DESCRIPTION
1a-1 . 190501-01011  zyzs= CYLINDER 1 s (A 4
LA=XXKXXXXXX} T . 724611-01560 <G37 ASSY. TYCINGER BLOCK ASte 1
Ta<3 . 150501-031012 POPT N CYLINDER 7 iy Y] 11 . 12::1;'01561 29° 32072 ASSY. CYLINDER BLOCK ASsY, 1 N
= =£000165 )
_ [A=XXXXXXXXX) 2 .. X 124610-01000  -097 ComPs BLOCK CORP. T
QZ/ 18 - 190600-01010 P CYLINDER 1 I 2-1 X 124613001001 7099 COMP. BLACK CONP. 1 ~
18-1 . 19060001011 CYLINDER 1 R {8) {A=EQOD165 ) -
B PR L R - B R
. 190750-01010 _ »yz3* CYLINDER 1 (A2€000165 1
TC=17- 190750-010t1 995" CYLINDER 1 R (8) < 27241-160000  9n~55°37% 16 PLUG 16 1
(C=XXXXXXXXX) 5 27241-400000 740783 57° 40 PLUG 40 s
24 . 190501-01380 _ 9435* AI*A*ATYH GASKET . CYL.LOWER 1 T L7y et U H ST L £LUG gl0nt.s 2
28 . 190600-01380  »4u3  pr o= ATk GASKET, CYL.LOWER 71 s L = PLUG  PT1/8
3 B 26216-120952  29P9N*UAAS-UAYTEME  BOLT, COVER M12X95 16 16 16 9
-1 . 19050173640 I97YN"JAA-yA9ys bt BOLT, COVER M12X123 16 16 16 s (A}
TA=XXXXXXXXX] {Example) As for Ref. No. 1.1 724611-01561,
. . 26216120302 2233+ M12X30 STUD BOLT M12x30 ‘b this part is used in the 6 PH-HT.
S78ac 4SnEnn  _ariiesur  wioven crin pncT__widven P < (a1

(1: Quantity used of parts)




No. Designation Explanation
[(B) Interchangeability In the case where a part change took place, one of the following
Division interchangeability symbols is indicated for that part.

Symbol | ntrehense Contents note

N |OIE"S NEW | New Part s mterchangeable for Oid Part but not mterchangeable conversely

OId""‘Np EW| New Part s not nterchangeable for Okd Part but interchangeable conversely,

Old‘_g:NEW New Part is interchangeable for Old Part and vice versa.
O T NEW | New Part is not interchangeable for Okd Part and vice versa.
Part newly added.

Part discontinued.

Not nterchanqeable by single pant but interchangeable by set of the related parts:

XlMiNIS | DO

Changed only in quantity used.

No.

Designation

Explanation

Unit Sales Division

Unit Sales Quantity {Sales Lot) of unit sales parts and/or unit sales recomme-

nded parts.

[Example] Please placé your order of such a part for which **10™" is given
under the column *“P/U”" by a multiple of Sales Lot being 10 pcs.

Design Change Division

A symbol is given under the column A’ for such a part for which an extensive
design change has been made, and the nature of that design change is explained
as identified by the identical symbol given under the heading ‘REMARKS".

)

Remarks Division

A Symbol is given under the column “R” (Remarks) for such a part
for which a supplementary explanation is needed.

And an explanatory sentence headed by the identical symbol is given

under the heading “Remrks” (No.2D).

...... 82.02.12
| 102 | € 1) BUISTIT0Y L MUSSN
1t1a01) | CYLINDER & BEARING(MAIN {A)s6PH-HT :2:-
————— 8= -
ooe1020 (= (F1=
I9'y WA\Cs 0 LA Ty M DESCRIPFION et FV(3P)-——= 1 P/UA R
REF, LEY PART _NO (A (BIICIIDICEI(F)
1 . 724611-01560  u0u5- 7-077 ASSY. CYLINDER BLOCK ASSY. 1
1 1= . 726611-01561  »4¥8° 37099 ASSY. CYLINDER BLOCK ASSY. 1 N
R {A=EQD0165 )
2 X 124¢£10-01000 7°092 COMP, BLOCK COMP.

I 2-1 .. X124610-01001 7092 COMP. BLOCK CONP, N
tA=EQDQ 165
3 . X 124610-01010 vy 3097 CYLINDER BLOCK K
T 3-1 . 124610-01011  »yy5* 3037 CYLINDER BLOCK N A
(A=€000165 )
27241-160000  JuA" 557 59° 16 PLUG 16

27241-400000

220 87" 32 40 PLUG 40
2252°392°M10x1.5 PLUG M10X1.5

\

.. 23414-100000 A" T¢s(3k 10 GASKET 10
23871-010000  #3° 7 52°PT  1/3 PLUG PTI/B
s 1-020000 3y 7°32°PT /¢ PLUG PTI1/4
.. 23871-030000 #v° 7 55°PT 3/8 PLUG PT3/6
11 .. 43600-500290  J971/4 COMP. COCK ASSY.
32 .. 121850-02070 _HB(s5ker37* B soLT
13 .. 121850-02080 _ HB(A9RIFI A 80LT
% 442438 COMP, BEARING, RALN CONP,
4 0 24290 (21 G CIN

s« 2 plo oy

3
REMARKS (£°39)

|

; z - 913, ST
;)_;:‘g;i 1 124610-0101129437 3441 : A THE EXPLANATION OF REF. NO. 3}%2&10-01011 1S LOCATED HERE
8 S3°uNDL 17 JEIACA IIAMYIA i srwi EXPLANATION OF REF. NO. 17/ 1S LOCATED HERE

@vonuszz

Effective Machine No.

When a part is changed. Effective Machine No. of a Model for which the

part is applicable is indicated.

- D s2az.12
| ez 1 © 1 o ¢ seen &
fesagn | CYLIADER & BEARING,K&iN Yot u;:-
Joiadit iere
e e [
vy unma 0 truay rev s oEscRIFT IO B R TR
AL VEv. © paar s (a1151(C1 001 ELEL
e e T o7 T I BT A
Cden D reaiiaiil bwran dsv Cruieoek stack NS N
3 Arignot
T 7 BLOCK COWF 1
o aLacK come. H «
CCTRGER BLOCK 3
CreingEn BLack i n o
e T 7
.
H
§ 7o
238712010000 H
- . :
TR I TR T T T H
(3600300290 397174 coup. 5
12188 na 5 1
157550 Hecs %
REF 19 st come. H
=AEF. 14 W aquadn (9L 03
SRR e ¢
121850-02%60  as com, @
1 A i
i
= ;
i
O The parenthesized “A” indicates Model(6).

D The new part 724611-01561 is applicable for the engine

above En

Oln case
indicated

gine No.0OO165 of 6PH-HT.
of being discontinued. this is
for the first Machine No.

which was discontinued.

D Date in calender represents the time when

change fook place.

D Modei and Effective Machine No.
{Exampie! & (A)=6PH-HT

LBy P T {B=E0M158
1Cy=6PH '

@ :A) =EQU0165) ;
! SPH-T !

;
SPHT-HT |

Apiicable for the engine

Applicable for the engine

above Esgine No.aKXJI5E

above Engine No.XXH6D

C! Clutch -No.

Compressor No.

D | Drive No.
E | Engine No. :
M | Machine No.

G | Generator No.
F

Tractor Frame Neo. :
o | roerer Trame e

W | Welding machine No.
% | Moath/Year in Calendar |

i C=

Mark "

not able to notify a part change and

is indicated for the part which was

confirm Effective Machine No. .
The Engine No. of 8PH remains unexpiained.

Change Mark

Change Mark" I” is. indicated for such a part in which a design change took
place newly at this time as it was not given in the last published Parts Catalog.

19 Item No. {Example] Refer to REF. 3 {3 given under the column “REF.”) of Group 9.
P . w N
70 {tem No. [Example] Refer to REF. 14 (14 given under the column “REF.”).
2n Remarks See Ref. No. ‘18
P
2z ]
seo0ue
Cb s ceasetsdra
&linden: haln sipe (01
teis
I s
ity w0 rwonure ey a oEscaistian T TP VTN
el et LRV 181 iET6 (ELIE
} 5 TSI aTE I TR i
i 190501-01011 s Criinbex i . -
i .
I F0501-13612 215 F TICIOER T B T
' ! {ATLRXTXXXRK )
Vipias . isoseasiaie v inoea .
‘“‘ TTEETT T90600~-00TY CYLINDER T ] Bt
ol versenion cn ot .
| e Tsersassion ESCINOER T 7 @
LCRamRxR xR )
i 24 190501-71380 M3 ATATIE GASAET. CYL.LOWER 1
| & 150800571380 s I AT A T3 A CEEkeT, CisionER
: NRTe 120952 Srsontommtossvratar 3OLT. COVER MExes 1
33iaaiiont-uy3matar 3OUT. COVER mizx13 14 : I
1w sct .
~s i . ation No. 1 in the bi
Some of the parts number is represented with [lustration No. 1 in the list.
iy i T R i .
22 i [Hustration No. ! Consecutive No. for illustration control.




PART NUMBER COLOURING

A part serial number comprises 11 digits and means the following. Some parts are painted in colors according to the models, specifications, and their destinations.
In this parts catalog, colouring is classified into ten variations and shown in abbreviated codes
A) Engine Part Code as below.
000000-00000
[ CLASSIFICATION CODE Colour code Color
DEL DE
MO co K Metallic calm green
ENGINE SECTION CODE M sil
ver
INDIVIDUAL PART CODE p Gree
een
DESIGN CHANGE CODE a c
ream
B) Tractor Part Code o
000000 -00000 Red
T 717 17T w Frosted black
CLASSIFICATION CODE X B:’O ke ac|
PRODUCTION CODE Y Ya:
ellow
L CODE
MODEL COD MACHINE z Celva black
MAJOR CLASSIFICATION}SECT‘ON u Plati
atin
MINOR CLASSIFICATION CODE g
INDIVIDUAL PART CODE
DESIGN CHANGE CODE The colour of a part is denoted by the colour code suffixed to an ordinary part number :
C) YIS Part Code .
20000 -000000 Example : Fender (L) 194195-62110-R
L CLASSIFICATION CODE ah
FUNCTIONAL CODE
MATERIAL CODE When ordering painted parts, please designate part colours in your order sheet by suffixing
SIZE CODE one of these color codes to the part number you want to order,
PRECISION CODE

YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS, and applies to parts
such as nuts, bolts, joints, pins, washers, gauges, o-rings, bearing, etc.
For instance, dimensions according to YIS are shown as follows :

BOLT [SCREW] NUT
(A x B} {C}
26116--060202 - M6 x 20 26756—060002 -+ M6
B

—
t !

-
<E




CONTENTS

Page
Power Transmission Structural Drawing. . ... .. ... ...t e i
Engin Sectional View (1), ... . e it
Engin Sectional View (2). ... .. e iii
Travelling Transmission Sectional View (1) ........... . iv
Travelling Transmission Sectional View (2} .. .. ... . . v
Travelling Front Driving Sectional View .......... ... i e vi
WIKING DIagram . . ... oo e Vii
COMPONENTS

ENGINE PARTS
GROUP NO. GROUP NAME LOCATION
1 CYLINDER BLOCK ... e 1B0O2
2 GEAR HOUSING. ... e e 1BO3
3 MAIN BEARING . ... e 1B04
4 CAMSHAFT BEARING. . . ... 1BO5
5 BREATHER. . o . 1BO6
6 DECOMPRESSION LINKAGE ... o e e e e 1BO7
7 LABELS. .o 1B08
8 CYLINDER HEAD . . ..o e e e e s 1B09
9 AIR CLEANER . ..o 1B11
10 SILENCER. . 1B12
11 EXHAUST MANIFOLD . . ... e e e e 1B13
12 CAM SHAFT . 1B14
13 CRANKSHAFT 1B15
14 PISTON. L 1B16
15 CONNECTING ROD ... ot e e 1CO1
16 HYDRAULICOIL PUMP DRIVING GEAR ... ... e 1C02
17 LUBRICATING OIL PUMP . .. e e e 1C03
18 DIPSTICK . 1C04
19 LUBRICATING OIL STRAINER .. ..ot e e 1C05
20 LUBRICATING OIL SYSTEM. . ... o e 1C06
21 COOLING WATER PUMP .. e s 1C07
22 RADIATOR . . o 1C08
23 COOLING WATER SYSTEM ..ottt e e e e e e e e 1C09
24 FUEL INJECTION PUMP. ... e e i 1C10
25 FUEL INJECTION VALVE. . ... o e 1C11
26 FUEL STRAINER. . ..o e e e 1C12
27 FUEL INJECTION LINES ... . e e e 1C13

29
30
31
32
33
34
35
36
37
38

GOVERNOR . . e 1C15
REMOTE CONTROL DEVICE . ... ... 1C16
ENGINE STOP DEVICE .. ... e 1D0O1
ELECTRIC PARTS ... 1D02
THERMOSTART .. e 1D03
TACHOMETER GEAR UNIT. ... .. e 1D04
STARTING MOTOR COMPONENT PARTS. .. ... . ... ... 1D05
GENERATOR COMPONENT PARTS. ... ... .. i 1D06
GASKET SET . .o 1D07
REPAIR SET. . 1D08

CHASSIS PARTS

39
40
41

42
43
44
45
46
47
48
49
50
51

52
53
54
55
56
57
58
59
60
61

62
63
64
65
66
67
68
89
70

THROTTLE . o e 1E02
FUEL OIL TANK L. 1E03
BELT COVER & FRONT AXLE BRACKET ........ . .o 1E04
2ND SHAFT & FRONT SPINDLE . ... ... . 1EO0b
RING GEAR & PROPELLER SHAFT ... ... ... .. . 1E06
FRONT AXLE HOUSING .. ... . e 1EQ7
STEERING . .. e 1E08
CLUT CH . 1E09
TRANSMISSION HOUSING. .. ... 1E10
TRANSMISSION GEARS . . ... .. e 1E11
MAIN SHIFT LEVER. ... 1E12
RANGE SHIFT & P.T.O. SHIFT ... .. 1E13
FRONT DRIVE & SHIFT LEVER ... ... ... . 1E14
DIFFERENTIAL GEARS OF REAR AXLE .. .. ... ... .. 1E15
REAR AXLE HOUSING ... ... . 1E16
REAR AXLE SHAFT . ... 1FO1
BRAKES . . 1F02
TIRES (FRONT & REAR) .. .. 1F03
HYDRAULIC PIPES. ... e 1F04
HYDRAULIC CYLINDER. ... .. 1FO6
HYDRAULIC LIFT o e e 1F08
HYDRAULIC CONTROL VALVE ... .. e 1F09
OIL PRESSURE CONTROL .. ... e TF10
ELECTRIC PART S . .. 1F12
HOO D . L e 1F15
FENDER & STEP ... e e e 1G01
SE AT . 1G02
LABELS. . 1G03
THREE-POINT HITCH. .. o s 1G04
DRAWB AR, L 1G05
WEIGHT (FRONT & REAR WHEEL) ........ ... i 1G06
TOOLS L 1G07



POWER TRANSMISSION STRUCTURAL DRAWING

ENGINE
| 3T72HA-N

k) ©
SF0815
lol|lo!
23T
loffio}
6203
6003
lolliol
clo) o ¢ maesmion m— 2
45
PRS- —
1871 TI
6005
HK1712
28T
lofilof Jolfloi 6203
ST
25 ot D
—‘lg a8 o= ~
T ol =L 2~
= - RHHET =8
1=l egllledE®
b ;-IOT
Yarr
og og P
[ T4 E
6203
L lofiol
=
=
1T
loljiol
6304




ENGINE SECTIONAL VIEW (1}

[Horizontal Section]

ENGINE SECTIONAL VIEW (2)

[Vertical Section]

Header tank for

Pre-cleaner
thermostart
Decomp. shaft

Cooling water pump
Cooting water
Bonnet

C.W. thermostat
reserved tank

Fuel injection

. SN[l
Radiator \
. valve
Exhaust manifold i

i Rocker arm ass'y
: == | 7 I
o] ! 5
Air-cleaner w, { —
v ® - -
[
“ &N ¢ ‘\{ N T : . Cylinder head
\ =, 4
N b -
S 1 il Piston
0 ':% | ] It
gesn = 1 i Camshaft
® (=]
| Y © Air intake manifold © N : Q:q
: | d n -
' / ] ® . ﬁ\ ! / \ R
Silencer - A ‘ (o) o o \ alt / &)
O y Magnetic switch N i
== [S
Fuel oil filter i ; AT =9 Starter motor \\
4 b, D )i 3
w'[/ - G s e
S ¢ 3 Fan blade -
Oil dipstick ? . \ P -
0 g : |
‘ ¥ RE « o Fuel injection pump 9 ;
@) | : |
Cylinder block . .
- ) / Oil sump ) .
© Governor weight ~ Cvlinder liner

0

Oil sump Crankshaft

Main bearing housing

iii



TRAVELLING TRANSMISSION SECTIONAL VIEW (2)

TRAVELLING TRANSMISSION SECTIONAL VIEW (1)

430178 X007 TVILANIYI44Ia
ONISNOH 31XV 4v3d

1461t 'ONISNOH 3TXV Hv3Y
WL (L 2=2) 4VY3ID TVNI4 M .
U2l '(1£=2Z) 4v3ID TVYNIL
1B L 4VHS 3TIXY Hvay
h H_ 13 'ONISNOH 31XV Hv3d
42| "L4VHS 31XV Hv3Y
_!H
d C = 5

e ———1
L] PN /
IX | -] 31 'YIN00 INVYE

N 12| '{01=2} NOINId T¥NIJ

] HMW

1461 "HIAOD INvHE

16U ‘{01=2Z) NOINId T¥NI4

. { 8l ANYA IAVHE
WhWNYA INvHE

' 18] "H3IHYYD TVILNIY3441a
4B 'YIIHHYO TVILNIYIA44Ia

1Bl °(1Z=2) HY3D 3QIS TVILNIHILHIA 12| '(12=2) V3D 3dIS TVILN3H3441d

(01=2) NOINId TVILNIHI441Q (1¥=2) ¥V3D ONIY

134V¥HS NOINId TVILNIH3441a 13VHS H31NNOD

1YQa3d X307 TVILNIY3441a
AHO4 LJIHS X007 IVILN3HId4Id

(6Y=2) 4v39 ONIQITS

ONISNOH NOISSINSNVH L
WYJ HOLNTD 'O'Ld e
(82 B SE ‘Lt 'Sb=7) HVIO HILNNOD
434Ns0'Ld 14VHS H31INNOD

(8v=Z) HV3D 'O'Ld (0€=2) NOINId 3AIHA INOY 4

L4VHS 'O'L'd (£2=Z) V3D JAIHA LNOYA

14VHS IAIHA LNOHS

ONISNOH HOLN1D

=t

b

i
|

3

advno
14VHS 'O'L'd

H3IAQ0 Hv3y
14VHS NOINId 'O'1'd

{8€=Z ® Gl=2) HVY3ID NOILONA3H
14VHS 3AIHQ NIVIN

ETIRE .
(62~ ® ¥2=2) HVAD ONIAITS g ONIHAS NUNLIY HOLNTO
=
LAVHS 5HO4 L4IHS NIV '
31v7d 3UNSS3Hd
L4VHS NIVI
(BE=Z ® §1=2) HV3D NOILONGIY 9SITHOLATD

H3A3T L4IHS NivIN

iv



WIRING DIAGRAM

TRAVELLING FRONT DRIVING SECTIONAL VIEW

@L Y

1481 "LHDIT ONINHYM

U3 ‘MEZ/ST
HOLIMS LHDIT LHOIM avak

50 monex/ped | 5
2 soPeg | I

5°0 21UM/PBH

GZ [ Mol13A/PaY

GZ71L vllum/pay
S°0 33 IUM/A3ETE

LN

S0 Ussig

Avi3y

d3aN3S| yo
GNIL BT Lol D WV

g
ECEEREIREIIENN 4=

WV HOLYIIQN] G0 YIB|g/MO[1a A
dWIL HILVM

S0
H 8 »poeg

Green/Yellow 0.5

‘O'L’d LNOY4S

—17

50 MmOla A/Ussig =
dAWV1 BOLYDIAONI

IDHVHO AH3L1vVE yaanss AdILivE
'$§3Hd 110 Om
S°0 Pad/MOlid A - +
HO R
.o..rmpz._mm,m (LAIHS NIVIA)
o dINVYT HOLYIIAN] {'0°L'd) HOLIMS HO1Ims
v “5S3Hd 10 LUVLS ALIHVS LYVLS AL3IVS szl SzoL saum
5 o 5 LYY EL ) $2ejg
GZ'L sLUM/NDBIE mw#( GZ'L 9vUM/ISEE
o SZ°L a3/ o818
alium S pay
Lo JAELE:] Z aram L /81ym
M HOLIMS S PeH/3IuM

Nivn

5 H
THoerg 31HVLS

ON1d LHYLSONHIHL

MOZ LHDIT DONINEHOM

3t 'LINOVHE NId ONI

[4EEET)

\_ ‘ X08 3snd 4
HOLIMS LHOIT §°0 P3d §°0 ey Pred Rt HO1VINDa
ONINHYM Avian .
S0
HINSYI3 yoeig 5
mm.oe\cmﬁu usalpn| VO

pey
suasin

p
L

GZ'Lanig

e vol P 5ZTEAE
gggusaig W0l
usalg wsl ]
. = HOIVEINGD
HAEDE] I

AL

o G°0 uasiy §°0 ueai NHOK
S°0 A92(g 50 Usaln S0 uesin
SOEUwWRes | o

HOLIMS NHOH T
§°0 A2E|g/ues.D §°0 uealg goorE 1S

B LHOIT ONINEYM S0 moneA/PeY

SUPEE G0 mOjj8A

— TV
et N T
~ T

B “Mgz/5z
1HDIT Qvan

18| '3HIL 13IHM LNOHS

128 '3SV¥D ONIHVI8 LNOYS

131 'ITANIdS LNOH A

ISV HVYID IVILNIHI441Q

U3l (E1=2) NOINId T¥YNIJ INOH 4

138 'X08 VIO LNOYS LAYHS NOINIA TVILNIHISAIa

1481 "{pE=Z) BY3ID TVYNI4 LNOH S

13| "L4VHS PUZ LNOYH A
(01=2) NOINId TVILN3HI4HIa
Ho1 (1Z=2) 4VYID L4VHS PuZ LNOHL

pIEH
‘(71=2) NOINid L4VHS 151 INOH 4
18]

‘ONISVD HVID LNOHA

b1 L 4VHS 151 LINOHA

HaI“LAVHS 151 INOH4 (9%=2) HV3D ONIY

U3 'ISVO ITIXV LNOHS
1Bl '3SYO 3TIXV LNOHS

3] ‘(y1=Z) VIO 3QIS TVILNIYISAIA

vil

vi



ENGINE PARTS

Tve 3T 72HAYMIS8OD)



Fig. '| CYLINDER BLOCK

X MARK PARTS: NOT SOLD SEPARATELY.

PO +
m0z1 Fig. | CYLINDER BLOCK 85.07.27
H(TBO1)! (A)=3T72HA (D)=
tm———-- + (B)= (E)=
Y00T2030 €)= (F)=
REF. LEV. O PART NO. DESCRIPTION = === --Q'TY-=-~---- I P/UA R
NG (AY (B) (C) (DY (F) (F)
1 721454-01562 BLOCK ASSY, CYLINDER 1
2 X 121450-01016 CYLINDER BLOCK 1
3 124060-01050 PLUG PT1/8 7
4 121450-01100 LINER W/ORING CYL 3
5 121450-01203 STUD, CYL. HEAD 6
& 121450-01210 STUD, CYI . HEAD 2
7 121450-01220 NUT, CYL HEAD 2
8 129350-01230 STUD, CYL. HEAD 3
9 124085-01900 GUIDF, O-RING 2
10 171051-01921 PLUG 2
11 121450-01960 PLUG 1
12 121450-01980 GASKET 1
13 121450-01990 PLUG 30 1
14 22217-080000 SPRING WASHER 8 4
15 22312-080140 PARALLFI PIN 8X16 3
16 22351-060012 SPRING PIN 6X12 2
17 24311-000100 O-RING TA P-10.0 2
18 26216-080302 STUD M 8X 30 PLATED 4
19 26716-080002 NUT M 8 4
20 27241-300000 PLUG 30 5
21 *REF, 3=7 MATN BEARING 1
22 121000-01330 GASKET, CYL. HEAD 1
23 121470-01601 FLANGE, MOUNTING 1
24 121450-01650 BOIT . 2
25 22217-100000 SPRING WASHER 10 2
26 26206~-100202 BOLT M10X 20 PLATED 10
27 24706-100002 NUT M10 2
28 721450-01540 + SUMP ASSY, LUB OIL 1
29 X 121450-01700 PAN, LUB OIL 1
20 104200-55080 PLUG 1
31 43400-500450 PACKING 1
32 121450-01710 BOLT 21
33 121000-01750 GASKFT, OIl PAN 1
34 121520-01850 GASKET 1
35 121520-01860 COVER 1
36 26106-060142 BOIT M 6X 14 Pt ATED 2
37 121450-01951 SHIM SET 1
Y024561



Fig. @ GEAR HOUSING

X MARK PARTS: NOT SOLD SEPARATELY.

S +
1505 1 Fig. D GEAR HOUSING 8s.07.27
1¢1B01) ) (A)=3T72HA (D)=
Hmmmm - + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION  =--——=-=-Q'TY--->=--- I P/UA R
NO. (A) (B) (C) (D) CE) (F)
1 721454-~01612 HOUSING ASSY, GEARS 1
2 X 121085-01502 CASE, GEAR 1
3 124060-01050 PLUG PT1/8 1
4 121450-01560 STUD M 8X22 4
5 121450-01570  STUD 1
6 22217-080000 SPRING WASHER 8 4
7 22351-040010 SPRING PIN 4X10 2
8 26216-060142 STUD M 6X 14 PLATED 1
9 26216-060352 STUD M 6X 35 PLATED 1
10 26366-060002 U-NUT M 6 2
1 26587-080102  SCREW M 8X 10 1
12 26706-100002 NUT M10 1
13 26716-080002 NUT M 8 4
14 121450-01511 GASKET, GEAR CASE 1
15 121450-01531 GASKET, COVER 1
16 121450-01550 COVER, CYL BLOCK 1
17 121450-01801 SEAL TC25 40 8, OIL 1
18 24101~063050 BALL BEARING 1
19 26106-060122  BOLT M 6X 12 PLATED 4
20 26106-080452  BOLT M 8X 45 PLATED 1
21 26106-080752 BOLT M 8X 75 PLATED 2
22 26106-080852 BOLT M 8X 85 PLATED 7
23 26106-081152  BOLT M 8X115 PLATED 3
Y023561



Fig.3 MAIN BEARING

UNDER-SIZED PARTS

Fm————— + . N
. Fig.3 MAIN BEARING 85.07.27
1¢(1B01) ¥ (A)=3T72HA D)=
Fom - + (B)= (E)=
Y0OT2030 (Ch= (F)=
REF. LEV. O PART NO. DESCRIPTION = mmmmmee==Q'TY ===~ I P/UA R
NO. A (BY (€Y D) (B (F)
1 721450-02500 HOUSING ASSY,BEARING 1
2 X 121450-02010 NUT 10 1
3 121450-02110 MAIN BEARING 1
4 124085-02220 SEAL, OIL 1
5 105225-02020 0-RING, HOUSING 1
6 26013-080202 BOLT M 8X 20 6
7 121450-02100 MAIN BEARING 1
8 721450-02612 HOUSING ASSY 1
9 X 121450-02022 HOUSING 1 1
10 121450-02160 MAIN BEARING 1
1 121450-02050 KNOCK-PIPE 2
12 121450-02072 BOLT 2
13 721450-02622 HOUSING ASSY 1
14 X 121450-02032 HOUSING 2 1
15 121450-02170 MAIN BEARING 1
16 121450-02050 KNOCK-PIPE 2
17 121450-02072 BOLT 2
18 105225-02300 BOLT 2
19 121450-02310 MAIN BEARING, 0.25US 1 (A
20 121450-02320 MAIN BEARING, 0.25US 1 (A)
21 121450-02370 MAIN BEARING, 0.25US 1 (A
22 121450-02380 MAIN BEARING, 0.25US 1 [€:3)

X MARK PARTS: NOT SOLD SEPARATELY.

———————————————— REMARKS == == == == o e e oo oo

(A) PIIN-HAA™ T ED

1(A) UNDER-SIZED PART

Y023562



rig. & CAMSHAFT BEARING

—————— + .07.
s+ Fig.dh CAMSHAFT BEARING 85.07.27
1(1B01) 1 (A)=3T72HA (D)=
[ + (B)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION =—=-=----- QITY-=-===-== I PIUA R
NO. (A) (B) (C) (D) CE) (F)
1 24101-062054 BALL BEARING 1
2 26587-080102 SCREW M 8X 10 1

Y023563



Fig. J BREATHER

R . . 85.07.27
e Fig. ) BREATHER
1(1B01) 1 (A)=3T72HA (D)=
- + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ——mmmmm Q' TY------=~ I P/UA R
NO. (A) (B)Y (C) (D) (EBE) (F)
1 124160-01650 CLAMP 1
2 121450-03012 BODE, BREATHER 1
3 121450-03020 BODE, BREATHER 1
4 121450-03030 STEEL WOOILPD24W28T18 1
5 23065-120500 PIPE 12X 500 1
) 24341-000400 0-RING 1A_S-40.0 1
7 26106-080102 BOLT M 8X 10 PLATED 1
8 26106-080162 BOLT M 8X 16 PLATED 2

Y023564



Fig.6 DECOMPRESSION LINKAGE

————— +
— F-.g,6 DECOMPRESSION LINKAGE 85.07.27
1(1B01) 1 (A)=3T72HA (D)=
- + (B)= (E)=
Y00T2030 ()= (F)=
REF LEV. O PART NO. DESCRIPTION -=-----=-- QI TY~~-m--- I P/ UA R
NO CA) (BY (C) (D) (F) (F)
1 121450-03610 SHAFT, DECOMPRESSION 3
2 121462-03740 LEVER, DECOMPRESSICN 3
3 121450-03760 CONNECTOR 1
4 121450-03770 COLLAR 3
5 22117-050000 WASHER 5 3
& 22312-030160 PARALIEl PIN 3X16 3
7 23418-080000 PACKING 8 3
8 24311-000070 O-RING 1A P7 3
9 26366-060002 U-NUT M 6 3
10 26557-050122 SCREW M 5x 12 3
11 26756-050002 LOCK NUT M 5 PLATED 3
12 104104-67300 SPRING,. RETURN 1

Y023565



X1

Fig.7 LLABELS

| 3

 DRAINING ENGINE COOLANT .
—_—

L
S

MAY OUT PUT (FP RPM)
DISPLACEMENT VOLUME (CU.IN)

YANMAR DIESKL ENGINE CO.LTE

YANMAR DIESEL

wooel [ ]

ADJUSTMENT OF VALVES
0 )

e — 015 mm

USE

ANTIFREEZE
IN WINTER

ENGINE A1R FILTER

TOKYQ ROXI €O LYD.

caution

X MARK PARTS: NOT SOLD SEPARATELY.

Hommme- + . .07.2
1508 1 an.7 LABELS 85 4
11801 Y (A)=3T72HA (D)=
Fmm + (B)= (E)=
Y00T2030 (€)= (F)=
REF. LEV. O PART NO. DESCRIPTION = =m—m—memm QI TY-~=mem I P/UA R

NQ (A) (B) (C) (DY (E)Y (F)

1 . X 121454-07050 LABEL, ENGINE 1

2 . 121454-07150 LABEL 1

2 12406407160 | ABEt LVALVE ADJUST. 1

4 102210-07990 RIVET 4

5 121454-12520 LABEL, AIR-CLEANER 1

a 121454-12480 [ ABFl , PRE-CI FANER 1

7 124764-44800 LABEL., RADIATOR 1

8 124764-44920 {ABEL, ANTI-FREEZING 1

9 12476444810 L ABFIl , RESFRVE TANK 1

10 X 121454~51920 LABEL, FUEL I. PUMP 1

(| 124220-51890 RIVET 2
---------------- REMARKS == me oo oo mmm e o m o m e

!
Y023566



Fig. & CYLINDER HEAD R

X MARK PARTS: NOT SOLD SEPARATELY.

e Fig.8 CYLINDER HEAD 85.07.27
11801 ¢ (A)=3T72HA (D)=
o + B):= (E)=
Y00T2030 (C)= (F)=
REF. LEV. 0O PART NO. DESCRIPTION = ~—mmme—e- Q'TY-==mem— IP/UA R
NO, (A) (BY (C) (DY CEY (F)
1 721450-11700-W HEAD ASSY, CYLINDER 1
2 X 121450-11011 CYLINDER HEAD 1
3 1085225-11100 VALVE, SUCTION 3
4 105225-11110 VALVE, EXHAUST 3
5 124060-11120 SPRING, VALVE 6
6 124060-11160 GUIDE, VALVE 3
7 124060-11170 GUIDE, VALVE 3
8 104200-11180 RETAINER, SPRING 6
9 101158-11190 COTTER 6
10 124950-11340 SEAT, VALVE 6
11 105225-11350 STUD 3
12 104211-11370 RETAINER 6
13 121450-11550 STUD 4
14 121450-11670 COVER 1
15 121450-11680 GASKET, COVER 1
16 121465-11950 NUT [}
17 22137-100000 WASHER 10 3
18 23871-030000 PLUG PT 3/8 2
19 26106-080122 BOLT M 8X 12 PLATED 3
20 26106-080142 BOLT M 8X 14 PLATED 1
21 26216-080652 STUD M 8X 65 PLATED 6
22 26366-080002 U-NUT M 8 4
23 26696-100002 NUT M10 3
24 121450-11240 SHAFT, ROCKER_ARM 1
25 X 121450-11250 SHAFT 1
26 X 24190-110001 BALL 11/32 2
27 121450-11260 SUPPORT, ROCKFR ARM 1
28 121450-11270 SUPPORT, ROCKER ARM 2
29 121550-11280 SPRING 2
30 121550-112920 WASHER 6
3 22242-000140 CIRCLIP 14 2
32 721450~-11650 ARM ASSY, ROCKER 1
33 121450-114620 ROCKFR ARM_CMP. . SUC. 3
34 . X 124060-11220 BUSH, ROCKER ARM 3
35 . X 121450-11700 ROCKER ARM, INTAKE 3
26 101158-11230 SCREM, VALVE 3
37 26756-080002 LOCK NUT M 8 PLATED 3
38 721450-11660 ARM ASSY, ROCKER 1
39 121450-11640 ROCKER ARM CMP.,EXH. 3
40 . X 124060-11220 BUSH, ROCKER ARM 3
41 . X 121450-11720 ROCKER ARM, EXH. 3
42 101158-11230 SCREW, VALVE 3
43 26756-080002 LOCK NUT M 8 PLATED 3
44 26921-080102 SCREW M 8X10 1
45 121450-11402 CHAMBER, FRONT 3
46 124950-11410 CHAMBER, REAR 3
47 124950-11450 GASKET, CHAMBER 6
48 101147-11490 INSULATOR 3
49 101147-11900 FLANGE 3
50 721454-11521 BONNET ASSY 1
51 X 121476-11300 BONNET 1
52 121476-11310 GASKET, BONNET 1
53 124160-01751 COVER 1
54 24311-000320 0-RING 1A P-32.0 1
k% CONTINUE #% Y023567



Fig. & CYLINDER HEAD

X MARK PARTS: NOT SOLD SEPARATELY.

mmmee N 85.07.27
1101 Fig & CYLINDER HEAD
1(1BO1) 1 (A)=3T72HA (D)=
Fomm— - + (B)= (E)=
Y00T2030 (C)= (F)=

REF. LEV. O PART NO. DESCRIPTION = —mem=—-—- Q'TY----=--- I P/UA R

NO, (A) B (C) (DY (E) (F)

55 *REF.6=1 SHAFT,DECOMP. 2

56 *REF.6=2 LEVER 3

57 *REF.6=3 CONNECTOR 1

58 *REF.6=4 COLLAR 3

59 *REF.6=5 WASHER 5 3

60 *REF.6=6 PARALLEL PIN 3X 16 3

61 *REF.6=7 GASKET 8 3

62 *REF.6=8 O0-RING 1A P7 3

63 *REF.6=9 NUT 6 3

64 *REF.6=10 SCREW 5X 12 3

65 *REF.6=11 LOCK NUT 5 3

66 124160-11360 NUT, CAP 3

67 24311-000120 0-RING 1A P-12.0 3

Y023567



Fig.9 AIR CLEANER

29 3253227282 31

X MARK PARTS: NOT SOLD SEPARATELY.

eomooe + .07.2
L1811 1 Fig.9 AIR CLEANER 85.07.27
1¢1BO1) | (A)=3T72HA (D)=
o + (3= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = =-=—e=e=-Q'TY--mm——= IP/UA R

NO, (A (B) (C) (DY (E) (F)

1 124067-12050 GASKET 1

2 121454-12100 MANIFOLD, AIR INTAKE 1

3 121454-12110 BRACKET, AIR CLEANER 1

4 121454-12480 LABEL, PRE-CLEANER 1

5 121454~12500 CLEANER, AIR 1

6 121454-12300 CLEANER, AIR 1

7 124064-12510 ELEMENT, AIR CLEANER 1

8 . X 121454-12650 BODY, AIR CLEANER 1

9 121454-12660 PAN, DUST 1

10 124064-12670 BAFFLE 1

11 124064-12680 WING BOLT 1

12 124064-12690 WASHER 1

13 124064-12400 PRE-CLEANER 1

14 . X 124064-12410 BODY, PRECLEANER 1

15 124064-12420 PIPE 1

16 124064~-12440 COVER 1

17 126064-12430 GASKET 1

18 124064-12450 CLAMP W/BOLT 1

19 124064-12460 BOLT 1

20 124064-12470 CASE W/GASKET 1

21 124064-12430 GASKET 1

22 124450-12560 WING NUT 1

23 124450-12571 WASHER 1

24 121454-12520 { ABEL ., ATIR-CLEANER 1

25 121454-12550 BRACE 1

26 124064-12560 BRACE (B) 1

27 124064-12570 SEAT (A) 2

28 124064-12580 PAD (B> 1

29 194990-22050 NUT W/WASHER 8 2

30 26013-080252 BOIT M 8X 25 2

31 26013-080252 BOLT M 8X 25 A

32 26106-080162 BOLT M 8X 16 PLATED 2

33 . 121450-12710 GASKET 1
———————————————— REMARKS —====————rm e m v m o m e e v e e e e e o

§
Y023568



Fommm * 85.07.27
Fig. 'IO SILENCER | 1812 1 Fig. ]o SILENCER

1(1BOTY ! (A)=3T72HA (D)=
tommmme + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION ~  ===m-mmem Q' TY === I P/UA R
NO (A (B) (§) (DY (EY (F)
1 . 121454~13491  SILENCER 1
2 . 121454-13500  SILENCER 1
3 121470-13580 _ CLAMP 1
4 121454-13651  PIPE, EXHAUST 1
5 22217-100000  SPRING WASHER 10 1
4 26106-100652 BOLT M10X 65 PLATED 1
-6 7 26706-100002  NUT M10 1

Y023569



Fig | 1 EXHAUST MANIFOLD o131 Fig ] ] EXHAUST MANIFOLD 80721

1 (18011 (A)=3T72HA (D)=
oo + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O  PART NO. DESCRIPTION ===-==--- QA TY-~----~- I P/UA R
NO, (A) (B (C) (P) (E) (F)

1 121450-13200  GASKET 1

2 121450-13250  GASKET 1

3 121470-13510  MANIFOLD, EXHAUST 1

4 121465-13582  BOLT 8X58 4

5 26216-080222  STUD M 8X 22 PLATED 4

6 26366~080002  U-NUT M 8 4

Y023570



Fig. | @ CAMSHAFT —

85.07.27
1814 1 Fig. | D CAMSHAFT
1(1B01) 1 (A)=3T72HA (D)=
oo + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = -—==-m=m- QITY---m---- I P/UA R
NO, (A) (BY (C) (DY (F) (F)
1 . 121450-14010 CAMSHAFT

121450-14090  CAM, FUEL
129350-14100 _ GEAR, CAMSHAFT _

121450-14120  NUT

121450-14400 ROD, PUSH

oo Arﬂ o

3

4 .

5 . 104200-14200  TAPPET
6

7

22512-070300 KEY 7X 30

Y023571



Fie. 13 CRANKSHAFT

X MARK PARTS: NOT SOLD SEPARATELY.

.
PR Fie. 3 CRANKSHAFT 85.07.27
1180131 (A)=3T72HA (D)=
mmmmm + (8= ()=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ———mmmmm- Q'TY--——---- I P/UA R
NO. (A) (B) CC) ¢D) (E) (F)
1 721000-21701 CRANKSHAFT ASSY 1
2 X 121000-21011 CRANKSHAFT 1
3 22312-080160 PARALLEL PIN 8X16 1
4 22512-070180 KEY 7X 18 2
5 X 27221-060100 PLUG 6X10 3
6 129350-21200 GEAR, CRANKSHAFT 1
7 121454-21652 V-PULLEY 1
8 121450-21541 NUT,CRANK SHAFT GEAR 1
9 26776-180002 LOCK NUT M18 PLATED 1
10 22351-040008 SPRING PIN 4X 8 2
11 121454-21591 FLYWHEEL W/RING GEAR 1
12 X 121454-21401 FLYWHEEL 1
13 124950-21230 BUSH 1
14 124060-21600 GEAR, RING 1
15 105225-21501 BOLT,FLYWHEEL 5
Y023572



rig. 14 PisTON

X MARK PARTS: NOT SOLD SEPARATELY.

e . 85.07.27
1816 Fig. 14} PisToN
1(1B01) ! (A)=3T72HA (D)=
tommm= + (B)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION  —==-=—wwe Q' TY-=m~=m- I PF/UA R
NO. (A _(B) (C) (D) (E) (F)
1 121450-22091 PISTON W/RINGS 3
2 X 121450-22021 PISTON 3
3 721450-22500 RING SET, PISTON 3
4 . X 121450-22100 RING NO.2,COMPRESS. 3
5 . X 121450-22110 RING NO.1,COMPRESS. 3
6 . X 121450-22200 RING, OIL CONTROL 3
7 . X 121450-22210 COIL, EXPANDER 3
8 105225-22300 PIN, PISTON 3
9 105225-22400 CIRCLIP 6
Y023573



Fig. ] 5§ CONNECTING ROD U0t Fig. 18 CONNECTING ROD 85.07.27

1(1B01) 1 (A)=3T72HA (D)=
tem——— + (B)= (E)=
YO0T2030 (C)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = -=-—---—- Q' TY-~------ I P/UA R
NO (A) (B (C) (D) (E) (F)
1 . 705311-23100 ROD ASSY, CONNECTING 3
X 105225-23010 ROD,CONNECTING 3

3 105225-23100  BUSH. PISTON PIN 3
4 ..  105225-23200 BOLT, ROD 6
S ..  705311-23600 BEARING, CRANKPIN 3
é . X_105311-23300  BEARING, CRANK PIN é
7 105311-23380  BEARING,CRANKPIN(.25 3 (A
Fs-
4 —
UNDER-SIZED PARTS
———————————————— REMARKS —==== === === === m = m oo oo oo o o
(A) PAN-HAAN IVLY 1.(A) UNDFR-SIZED PART

Y023574

X MARK PARTS: NOT SOLD SEPARATELY.



rie 1 @ HYDRAULIC OIL PUMP DRIVING GEAR

X MARK PARTS: NOT SOLD SEPARATELY.

R . 85.07.27
" 1c02 1 g § €9 HYDRAULIC OIL PUMP DRIVING GEAR
10180131 (A)=3T72HA )=
PR + (B)= (E)=
Y00T2030 (C)= (F)=
REF LEV. O PART NO. DESCRIPTION  ==—=e—mee Q' TY-=—--mmm I P/UA R
NO (AY (BY (€Y (DY _(F) (F)
1 124240-01882 GASKET 2
2 194990-22050  NUT W/WASHER 8 1
3 129350-24000 GEAR UNIT 1
4 129350-26050  BRACKET 1
5 129350-26100 SHAFT ASSY, DRIVING 1
I} 129350-24200 GEAR 1
7 129350-26400 SHAFT 1
8 124950~-26420 SPACER 1
9 129350-26490 BAlLl BEARING 2
10 22242-000250 CIRCLIP 25-8 1
11 22252-000470 CIRCLIP 47 1
12 129350-2A160 CONNFCTOR 1
Y023575



Fig.'|7 LUBRICATING OIL PUMP

X MARK PARTS: NOT SOLD SEPARATELY.

—————— +
"0t Fig § 4 LUBRICATING OIL PUMP 85.07.27
1(1B01) 1 (A)=3T72HA (D)=
pom——— + (B)= (E}=
Y00T2030 (C)= (F)=
REF LEV. O PART NO. DESCRIPTION —===mmmm- Q'TY-~-~--—- I P/UA R
NO (A) (B) (C) (DY (F) (F)
1 121450-32021 GASKET 1
2 129350-32090 PUMP ASSY, LUB OIL 1
3 X 129350-32010 BODY, PUMP 1
4 121450-32050 PIN 1
5 121450-32060 PIN 4X8 1
6 X _121450-32081 COVER 1
7 X 121250-32101 ROTOR,INNER 1
8 X 121450-32110 SHAFT,PUMP 1
9 X 121250-32120 ROTOR.OUTOR 1
10 X 121450-32170 PIN 1
11 129350-32200 GEAR, LUB OIL PUMP 1
12 26013-060222 BOIT M 6X 22 3
Y023576



Fig. 'l 8 DIPSTICK

1008 Fie. | & DiPsTIcK

1(1BO1) 1
Y00T2030

REF. LEV. O PART NO.
NQ

DESCRIPTION

(A)=3T72HA (M=
(B)= (E)=
)= (F)=

————————— QrITY=----

(A) (B (C) (DY (F)

85.07.27

DIPSTICK, LUB. OIL
GUIDE, DIPSTICK
GASKET

1

1 . 121467-34800
2 . 121450-34831
3 . 121450-3484Q
4 . 26106-080222

BOLT M 8X 22 PLATED

1
1
2

Y023577



Fie. ] €@ LUBRICATING OIL STRAINER

X9 X10 X
L |

8 X1

1
]

6

X MARK PARTS: NOT SOLD SEPARATELY.

e +
10051 Fig. § € LUBRICATING OIL STRAINER 85.07.27
1CIBOD) 1 (A)=3T72HA (D)=
tom——- + (B)= (E)=
YOOT2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION  ~—===--——- QITY-—=~=mm= I P/UA R
NO. (A) (BY (C) (DP) (E) (F)
1 124450-35070 NUT PF1/4 1
2 121450-35090 PIPE, OIL INLET 1
3 121150-35100 FITTINGS 1
4 124550-35110 ELEMENT, tUB OIL 1
5 124450-35110 0-RING 1
6 124085-35300 VALVE ASSY, CONTROL 1
7 X 124085-35310 VALVE 1
8 X 121250-35320 SPRING 1
9 X 121250-35330 RETAINER 1
10 X 121250-35340 SHIM 1
" X 24190-100001 STEEL BALL 5/16 1
12 124085-35350 LOCK NUT M20 1
Y023578



Fig. 20 LUBRICATING OIL SYSTEM

+

85.07.27
1006 1 i D) LUBRICATING OIL SYSTEM
L(1BO1) ! (A)=3T72HA (D)=
P + (B)= E>=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION  —==r—---- Q'TY~----=--= I P/UA R
NO. (A) _(B) (C) (D) (E) (F)
1 124160-39140  BOLT, PIPE JOINT 1
2 121450-39201 PIPE, LUB OIL 1
3 124450-39240 RETAINER, PIPE 1
4 124160-39450 SENDER, OIL PRESSURE 1
5 124550-59820 BOLT 3
6 23414-080000 PACKING -8 6
7 23414-100000 PACKING -10 2

Y023579



Fig.zll COOLING WATER PUMP

X MARK PARTS: NOT SOLD SEPARATELY.

o +
| 1c07 1 Fig_2'| COOLING WATER PUMP 85.07.27
1(1801)¢ (A)=3T72HA (D)=
Foe———— + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ———mmeeee Q' TY-~--——— I P/UA R
NO (A)Y (BY (C) (PY (E) (F)
1 121023-42051 GASKET 1
2 121023-42100 PUMP ASSY, C. WATER 1
3 X 129350-42030 BODY, C.W. PUMP 1
4 129350-42200 IMPELLER 1
5 121450-42240 SHAFT, IMPELLER 1
6 121450-42260 FLANGE, V-PULLEY 1
7 121450-42310 SEAL, MECHANICAL 1
8 121454-42120 BRACKET, C.W. PUMP 1
9 121023-42290 V-BELT (A-33) 1
10 121450-42350 V-PULLEY, C.W. PUMP 1
11 121450-44410 GASKET, BRACKET 1
12 26106-060322 BOLT M 68X 32 PLATED 1
13 26106-080822 BOLT M 8X 82 PLATED 3
14 26106-080872 BOLT M 8X 87 PLATED 1
Y023580



Fig. 2 2 RADIATOR

X MARK PARTS: NOT SOLD SEPARATELY.

R, + 85.07.27
N rie. D2 RADIATOR
1¢1BO I (A)=3T72HA (D)=
Fmm——- + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = m=mmmewee Q' TY-==m=== I P/UA R

NO (A) (BY (€Y (DY (FY (F)

1 12145444500 RADIATER 1

2 124450-44590 CAP 1

3 121450-44510 SUR RESFRVOIR ASSY 1

4 X 121450-44520 BODY 1

5 121450-44530 CAP, SUB TANK 1

IeY 124450-44560 CLAMP 1

7 23065-070180 PIPE 7X 180 1

8 121450-44540 BRACKET, RESERVOIR 1

9 124450-44550 ClAMP, RFSFRVOIR 1

10 121462-464580 SCREEN, RADIATOR 1

11 121454~-44590 PAD 1

12 121450-44740 FAN, COQOI TNG 1

13 121250-44901 SENDER, C.W. TEMP 1

14 124465-44950 PACKING 16 1

15 26014 -0A0182 BOLT M AX 18 4

16 26106-080122 BOLT M 8X 12 PLATED 2

17 26106-080122 BOLT M 8X 12 PLATED 4
---------------- REMARKS == mm o o o f o oo o e oo

]
Y023581



Fig.23 COOLING WATER SYSTEM

R +
R, Fig.23 COOLING WATER SYSTEM 850727
1¢1B01) (A)=3T72HA (D)=
R + (B)= =
Y00T2030 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION  =—-======Q'TY-=-=m--- I P/UA R
NG (A) (B) (C) (D) (F) (F)
1 129350-49010  PIPE, COOLING WATER 1
2 121450-49020 PIPE (B), C. WATER 1
3 121450-49030  PIPE (£), C. WATER 1
4 121550-49111 JOINT PT1/4 1
5 129350-49120  PLUG,WATER DRAIN 1
6 129350-49130 BODY, DRAIN COCK 1
7 124738-49150  PIPE, WATER DRAIN 1
3 121454-49160 PIPE, WATER DRAIN 1
9 129350-49530 COVFR, THERMOSTAT 1
10 129350-49540  PACKING 1
11 129350-49800  THERMOSTAT 1
12 124766-59050 Cl AMP 4
13 23010-038000 CLAMP 38 6
14 24311-000120 O-RING 1A P-12.0 1
15 26014~080162 BOIT M 8X 16 2
16 26696-100002  NUT M10 1

Y023582



F;g,24 FUEL INJECTION PUMP

22
/_t—ﬁ
X23 24 X23

27 28

X MARK PARTS: NOT SOLD SEPARATELY.

P - 85.07.27
I 1¢10 IF|g.24 FUEL INUECTION PUMP
(180> 1 (A)=3T72HA (D)=
P + (8)= (E)=
Y00T2030 (0= (F)=
REF. LEV. PART NO. DESCRIPTION = —==wme—ee QITY =~ I P/UA R
NO (A) _(BY (C) (D) (F) (F)
1 721454-51700 PUMP ASSY, F. INJECT 1
2 121450-51010  BODY, FUEL I. PUMP 1
3 121454-51100 Pl UNGER W/BARRE] 3
4 174307-51170 RETAINER A 3
5 174307-51181  RETAINER B 3
A 124950-51190 SPRING, P!UNGER 3
7 724550-51520 ROLLER ASSY 3
8 124550-51200  GUIDE ASSY, PLUNGER 3
9 711100-51540 ROI L ER ASSY 3
10 111100-51210  ROLLER 3
11 111100-51220  ROLLER 3
12 174100-54120 PIN, ROIIFR 3
13 103854-51251  PIN 1
14 124950-51270  PACKING 3
15 124060-51300 VAL VE W/SFAT, DFLIV 3
16 124550-51320  SPRING, DELIV. VALVE 3
17 124550-51341  RETAINER 3
18 124550-51350 GASKET 3
19 124550-51370  O-RING 3
20 124950-51450  PIECE, GUIDE 3
21 121150-51440 PIN 1
22 121450-51500  RACK, CONTROL 1
23 12145051550  PIN 1
24 124550-51590 LOCKER 1
25 121450-51600  RACK 1
26 124950-51510  PINION 3
27 124950-51640 SHTIM SET. CONTROL 2
28 103854-51660  SCREW 2
29 174307-51700  SHIM SET 3
30 124220-51890 RIVET 2
31 121454-51920 LABEL, FUEL I. PUMP 1
32 22117-050000  WASHER 5 2
23 22217-050000 SPRING WASHER 5 2
34 26587-050102  SCREW M 5X 10 2
Y023583



Fig.25 FUEL INJECTION VALVE

Femm——— + . . .
i) Flg.25 FUEL INJECTION VALVE 85.07.27
1(1BO1) 1 (A)=3T72HA (D)=
pmmm + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = =—==——~--- Q'TY-—==~-—- I P/UA R
NO. (A) (B) (C) (DY (EY (F)
1 724950-53100 FUEL INJECTION VALVE 3
2 124770-53000 VALVE W/CASE, F.I. 3
3 101147-53080 HOLDER, VALVE W/CASE 3
4 X 103854-53100 HOLDER ASSY, NOZZLE 3
5 113200-53110 SPINDLE 3
6 103854-53120 SPRING, NOZZLE 3
7 113200-53120 SHOE, SPRING 3
8 110250~53150 SHIM SET 3
9 103854-53180 RETAINER,SPRING 3
10 172100-53200 GASKET 3

X MARK PARTS: NOT SOLD SEPARATELY.

Y023584



Fig. 26 FUEL STRAINER

4 15 3 2

13 XN

X MARK PARTS: NOT SOLD SEPARATELY.

Y. +
iz Fig 26 FUEL STRAINER 85.07.27
L(1801)1 (A)=3T72HA (D)=
pome—— + B)= (E)=
YO0T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —memmmm— Q' TY----——~ I P/UA R

NQ. A (BY (C) (DY CEY (F)

1 121454-55600 STRAINER ASSY, FUEL 1

2 104200-55321 VALVE, TAPER 1

3 104200-55330 SPRING 1

4 104200-55341 HANDLE, COCK 1

5 121254-55510 CUP, STRAINER 1

6 102103-55520 0-RING 1

7 110250-55610 RETAINER, BOWL 1

8 121250-55620 SPRING 1

9 X _121257-55630 BODY, FUEL COCK 1

10 124550-55700 STRAINER, FUEL 1

11 X 104200-55730 JOINT, PIPE 2

12 101720-55750 PLUG 2

13 104200-55750 SCREW 1

14 23418-060000 PACKING 6,NYLON 2

15 24311-240100 0-RING 1A P-10A 1

16 26106-080652 BOLT M 8X 65 PLATED 1

Y023585



Fig D7 FUEL INJECTION LINES

P + 85.07.27
e Fig D FUEL INJECTION LINES
H(1B01) 1 (AY=3T72HA =
hinininininin + (B)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION  —==-m=m-- Q' TY-~-m---- I PP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 123325-59100  RETAINER 2
2 123325-59110  COVER 2
3 121450-59810 PIPE (1), F. INJECT. 1
4 121450-59820  PIPE (2), F. INJECT. 1
5 121450-59830  PIPE (3), F. INJECT. 1
[} 121450-59850  BRACKET (A) 1
7 121250-59860  RETAINER (B) 1
8 121465-59950  BOLT M 6X 16, PLATED 4
9 26116-060102 BOLT M 6X 10 PLATED 2

Y023586



Fie 28 FUEL LiNES e Fig B8 FUEL LINES 85.07.27

1¢1BO1) | (A)=3T72HA )=
S + (B)= (E)=
Y00T2030 (c)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION ~  —mwmmemee Y R —— IP/UA R
NO A (B () () (E) (F)
1 124160-01650  CLAMP 1
2 121454-59011  PIPE ASSY, FUEL OIL 1
3 101304-59020  JOINT, PIPE 1
4 .. 124766-59050 CLAMP 1
5 ..  121454-59090 PIPE 1
13 6 124766-59050 _ CLAMP 1
| — % T 7 121454-59060  SPRING, PIPE PROTECT 1
8 104200-59170  GASKET 2
1920 15 17 1817 161718 17 14 9 103854-59191  BOLT W/PLUG & SEAL 1
10 .. 103854-59201 BOLT, JOINT 1
11 .. 124060-59380  PLUG 1
12 ..  43400-500390  SEAL WASHER 6 1
13 . 121450-59500  PIPE, FUEL RETURN 1
1% ..  124550-59030  JOINT, PIPE 1
15 .. _121750-59090 _ JOINT 1
16 ..  124550-59090 JOINT, PIPE 1
17 .. 124066-59100 CLAMP, PIPE 4
18 ..  121450-59550  PIPE, FUEL RETURN 2
19 ..  121450-59560 PIPE, FUEL RETURN 1
20 ..  124060-77680  CLAMP 1
21 . 101147-59810  BOLT, PIPE JOINT 3
2 . 124060-77680  CLAMP 1
23 . 23414-080012  PACKING -8 6

11

Y023587



PO + 85.07.27
e ,_-ig.29 GOVERNOR
1¢1BO1) | (A)=3T72HA (D)=
tmm———— + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  ————mmmn Q'TY----=- I P/UA R
NO (A) (B) (C) (D) (E) (F)
1 121567-61000  LEVER ASSY, GOVERNOR 1
2 X 121450-61500  LEVER (1ST), GOV. 1
3 X_121450-61530_ WASHER 2
4 X 121567-61610  SHAFT, LEVER 1
5 X 121450-66150  LEVER (2ND), GOV. 1
o 6 22322-030180__ TAPER PIN 3X18 1
A AN, 7 22322-030180 TAPER PIN 3X18 1
8 121450-61101  WEIGHT ASSY,GOVERNOR 1
Q9 X _121450-61111 SUPPORT, GOV. WFIGHT 1
10 104200-61200 WEIGHT, GOVERNOR 2
11 172200-61220  PIN, GOVERNOR WEIGHT 2
12 129350-A1400 SLEEVE, GOVFRNOR 1
13 121567-61620  SUPPORT 1
14 121450-61631  SPRING 1
15 121567-61640 BlLISH 2
16 22312-040080  PARALLEL PIN 4X 8 2
17 22351-030010  SPRING PIN 3X10 1
18 26106-060222  BOLT M AX_22 PLATED 2
12
¥023588

X MARK PARTS

: NOT SOLD SEPARATELY.



Fig. 30 REMOTE CONTROL DEVICE

X MARK PARTS: NOT SOLD SEPARATELY.

Y00T2030

REF. LEV. O
NO.,

30 REMOTE CONTROL DEVICE

PART NO.

DESCRIPTION

(A)=3T72HA
(B)=
(C)=

(A) (B) (CY (DY CEY (F)

85.07.27

1

135210-61090

LEAD

1

2 121454-66002  LEVER ASSY, REGULAT 1
3 X_121454-66061 HANDLE, REGULATOR 1
4 X 124085-66090 LEVER, REGULATOR 1
5 22322-030200 TAPER PIN 3X20 1
6 24311-000070  O-RING 1A P7 1
7 121450-66010  SPRING, REGULATOR 1
8 121450-66180  LEVER, ASSY LIMIT 1
9 X _121450-66161 LEVER, LIMIT FUEI OI 1
10 121450-66170  BUSH, GOV. SHAFT 1
11 22312-030080  PARALLEL PIN 3X 8 1
12 124550-66370 1 QCK NUT 1
13 121454-66420  ADJUSTER 1
14 121520-66550 CONTROLLER ASSY 1
15 va X 121450-66561 BODY, CONTROLIER 1
16 «. X 121520-66570  PIN, CONTROLLER 1
17 121520-66580  SPRING, CONTROLLER 1
18 124950-66590  SHIM 1
19 26756-050002  LOCK NUT M 5 PLATED 2
20 22137-080000  WASHER 8 1
21 22272-000060 CIRCLIP E- 6 1
22 22451-060000 WIRE 0.6 1
23 26687-120002 CAP NUT M12 1
24 26736120002  NUT M12 1
25 43400-500450  PACKING 2

Y023589



Fie.<d ] ENGINE STOP DEVICE

4

-
<
\? K\Q

N

PR +
o Fig<d | ENGINE STOP DEVICE 85.07.27
1(1BO1) 1 (A)=3T72HA (D)=
L s + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —=mr==m-- Q' TY ===~~~ IP/UA R
NO. A) (B) (C) (D) (EY (F)
1 124250-03640 SCREW, STOP 1
2 104211-03770 PLATE 1
3 121551-66520 LEVER, ENG. STOP 1
4 121551-66580 SPRING, RETURN 1
5 22322-030160 TAPER PIN 3X16 1
6 24311-000090 0-RING 1A P-9.0 1

Y023590



Fig.«3 & ELECTRIC PARTS U021 Fig.od)'@ ELECTRIC PARTS 8s.07-27
118011 (AY=3T72HA )=

PR + (8)= (E)=
Y00T2030 = (F)=
REF. LEV. O PART NO. DESCRIPTION = =—-——-—-- Q' TY =~ I P/UA R
NO. (A)_(B) (C) (D) CEY (F)
1 . 121450-77010  STARTER (S114-235) 1
2 124160-77020 COVER, TERMINAL 1
3 121450-77200 __ GENERATOR 1
4 121450-77330  ADJUSTER, BELT 1
5 121450-77712  LIMITER, CURRENT 1
6 26014-080282  BOLT M 8X 28 1

Y023591



Fiz <3< THERMOSTART st Figdd THERMOSTART 85.07.27

1¢1BO 1 (A)=3T72HA D)=
Lininiadely + (B)= (E)=
Y00T72030 €)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION = —--=-=--- QITY-~mmmeme I P/UA R

NO (A) (B) (C) (DY (FY (F)

1 124060-77680 CLAMP 4

2 121450-77690 PIPE, FUEL-OIL 1

3 121450-77700  PIPE, FUEL 1

4 121750-77800  TANK, HEADER 1

5 121450-77810  BRACKET (A) 1

6 124460-77820  BRACKET(B), TANK 1

7 121023-77910  PLUG, THERMOSTART 1

8 121120-77920  WIRE 1

9 26106-080122 BOIT M_8X 12 PLATED 2

10 26557-060082  SCREW M 6X 8 2

Y023592



- TER GEAR UNIT
Fig 34} TACHOMETER G o Fin o d) TACHOMETER GEAR UNIT 85.07.27

1¢1801) 1 (A)=3T72HA (D)=

e + (B)= (E)=

Y00T2030 (€)= (F)=

REF. LEV. 0  PART NO. DESCRIPTION = ~-mmm--m Q' T~~~ I P/UA R
NQ, (A) (B (C) (D) (E) (F)
1 . 121450-91400  GEAR UNIT 1
2 . 24341-000260 O-RING 1A S-26.0 1

Y023593



Fie. <3 STARTING MOTOR COMPONENT PARTS

i8

Y00T2030

REF. LEV. O PART NO.

DESCRIPTION

(A)=3T72HA
(B)=
(€)=

85.07.27
(p)=
(E)=
(F)=
———————— IP/UA R

(A) (B) (C) (D) (E) (F)

1 . 124070-77010  STARTER (S114-230) 1

X211491001 ARMATURE ASSY 1

3 X21148110 WASHER SET, THRUST 1

4 X21147155 STOPPER SET, PINION 1

5 X211432001 COIL ASSY, FIELD 1

6 se.  X21147215 SCREW, POLE CORE 4

7 ... X21145312 BRUSH (+) 2

8 X211453002 COVER ASSY, REAR 1

9 X21145352 METAL. REAR COVER 1

10 .. X211443101 HOLDER ASSY, BRUSH 1
1 ce. X21148313 BRUSH (-) 1
12 ... X21149314 SPRING, BRUSH 3
13 . X211455003 PINION ASSY 1
14 .. X211416007 CASE ASSY, GEAR 1
15 iea X21145661 METAL . GEAR CASE 1
16 .. X21143963 COVER SET, DUST 1
17 .. X21143454 PLATE, CENTER 1
18 .. X21148652 LEVER SET, SHIET 1
19 .. X211467005 SWITCH ASSY, MAGNET 1
20 .. X21146815 BOLT 2
21 . X7120632 BOLT 2
22 . X21142835 SCREW SET 1

---------------- REMARKS ====== == oo oo mmo oo oo oo mm s oo

Y022486



. PR, + 85.07.27
Figd @ GENERATOR COMPONENT PARTS oo 1 Fig <3 @) GENERATOR COMPONENT PARTS
1(1BO1) 1 (A)=3T72HA D)=
o + ®)= (B)=
Y00T2030 €)= (F)=
REF. LEV. O PART NO. DESCRIPTION ----=--—- QI TY === I P/UA R
NO (A _(B) (C) (DY (E) (F)
1 121450-77200  GENERATOR 1
2 XM329830000 COLLAR 1
3 XM4&28020000 COLLAR 1
4 XM429270000 SHAFT 1
5 XM429290000 PLATE, PULLEY 1
[} XM514160000 PLATE ASSY 1
7 XM069000000 CLAMP 1
8 XM514170000 PLATE 1
9 XM514180000 STATOR 1
10 XM861240000 B.BEARING #62017ZC3 1
11 XM967170000 COUPLER 1
12 22217-040000 SPRING WASHER & 1
13 22217-040000 SPRING WASHER 4 2
14 26557-040082 SCREW M 4X 8 1
15 26557-040252 SCRFW M 4X 25 2
16 XM622270000 FLYWHEEL 1
17 XM860250000 WASHER 10 1
18 XM841240000 B.BEARING #620127C3 1
19 22217-100000 SPRING WASHER 10 1
20 26706-100002  NUT M10 1
21 XM610140000 CAP 1

Y022487



Fig. 37 GASKET SET

Homemam + . .07.
R Fig. 37 GASKET SET 85.07.27
1¢1BOY 1 (A)=3T72HA (D)=
tomm——— + (B)= (E)=
YOOT2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = —r—mmmmm- QI TY-=mm=mmm I P/UA R
NO, (AY (BY C(C) (DY (EY (F)
1 721454-92601 GASKET SET 1
2 24311-000100 0-RING 1A P-10.0 2
3 121450-01980 GASKET 1
4 121000-01330 GASKET, CYL. HEAD 1
5 121000-01750 GASKET, OIL PAN 1
6 105225-02020 0-RING 1
7 121450-34840 GASKET 1
8 22217-080000 SPRING WASHER 8 4
9 121450-01511 GASKET, GEAR_CASFE 1
10 121450-01531 GASKET, COVER 1
11 124240-01882 GASKET 2
12 24341-000260 0-RING 1A S-26.0 1
13 121450-11680 GASKET, COVER 1
14 124950-11450 GASKET, CHAMBER 6
15 101147-11490 INSULATOR 32
16 24311-000120 0-RING 1A P-12.0 3
17 121476-11310 GASKET, BONNET 1
18 24311-000320 0-RING 1A P-32.0 1
19 24341-000400 0-RING 1A S-40.0 1
20 124064-12430 GASKET 2
21 124067-12050 GASKET 1
22 121450-13200 GASKET 1
23 121450-13250 GASKET 1
24 121450-32021 GASKET 1
25 124450-35110 0-RING 1
26 23414-~100000 PACKING -10 2
27 23414-080000 PACKING -8 o)
28 121023-42051 GASKET 1
29 121450-44410 GASKET, BRACKET 1
30 124445-44950 PACKING 16 1
31 129350-49540 PACKING 1
32 24311-000120 0-RING 1A P-12.0 1
33 124950-51270 PACKING 3
34 124550-51350 GASKET 3
35 124550-51370 0-RING 3
34 172100-53200 GASKET 3
37 102103-55520 0-RING 1
38 104200-59170 GASKET 2
39 43400-500390 SEAL WASHER & 1
40 23414-080012 PACKING -8 6
44 43400-500450 PACKING 2

Y022488



Fig'3 8 REPAIR SET

5

e +
| 1008 1 F'ig.38 REPAIR SET 85.07.27
1¢1BO1) 1 (A)=3T72HA (D)=
[ + (B)= (E)=
Y00T2030 (0= (F)=
REF. LEV. O PART NO. DESCRIPTION = =—mmmmee QA'TY-----—~- IP/UA R
NO. (A) (B) (CY (DY (B (F)
1 721454-92500 REPAIR SET 1
2 124064-12510 ELEMENT, AIR CLEANER 1
3 721450-22500 RING SET, PISTON 3
I 124550-35110 ELEMENT, LUB OIL 1
5 124160-39450 SENDER, 0IL PRESSURE 1
6 121250-44901 SENDER, C.W. TEMP 1
7 129350-49800 THERMOSTAT 1
8 121023-42290 V-BELT (A-33) 1
9 124770-53000 VALVE W/CASE, F.I. 3
10 124550-55700 STRAINER, FUEL 1
11 121023-77910 PLUG, THERMOSTART 1

Y022489



CHASSIS PARTS

Tvre WINIISOD



Fig. 39 THROTTLE

tommoon + Fig. 38 THROTTLE 85.07.27

I 1E02 |

1C1ED1) (AY=YM180D-1IQ (D)=

oo + (B)= (E)=

Y00T2030 (c)= (F)=

REF. LEV. O PART NO. DESCRIPTION  —=--mo--- Q' Ty~ I P/UA R
NO (A) (B) (C) (D) (F) (F)
1 194740-00160  WASHER 10

194432-01110
194197-01160

LEVER, THROTTLE
SPRING

194464-01190
194145-01260
194150-01270

KNOB, THROTTLE LEVER

PLATE, FRICTION
SPACER 20

194195-01320
194420-01351
194150-01370

ROD, THROTTLE LINK

LEVER, THROTTLE LINK

ADJUSTER

194750-04400
22137-080000
22137-080000

SPRING, RETURN
WASHER 8
WASHER 8

22137-100000
22157-100000
22417-160180

WASHER 10
WASHER 10
COTTFR PIN 1.6X18

22417-160180
22417-160180

COTTER PIN 1.6X18
COTTER PIN 1.6X18

24190~-110001 BALL 11/32
26716-080002 NUT M 8
26716-100002  NUT M10
21 194195-01440-U ROD, THROTTILE { INK
22 22137-060000 WASHER 6
23 22137-080000  WASHER 8
24 22417-140180 COTTFR PIN 1.6X18
25 194195-01510 ROD, DECOMPRESSION
26 194440-01550  GROMMET
27 224617-160180 COTTER PIN 1.6X18
28 23418-060000  PACKING 6,NYLON

shaajNoaaluuRr sl s Al atla aalbaany




Fig. 40 FUEL OILTANK

Fuel Pipe

Fig. 40 FUEL OIL TANK

85.07.27

t 1E03 1
1C1E01)) (A)=YM180D-IQ )=
tom——— + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. 0  PART NO. DESCRIPTION  —==---m-e Q' TY---—=~-= I P/UA R

NO (A) (B) (C) (DY (FY (F)

1 194432-04112  TANK (19L), FUEL 1

2 194145-04302 CAP W/GAUGE, F. TANK 1

3 194145-04311 CAP (A), FUEL TANK 1

4 194145-04322 CAP (B), FUEL TANK 1

5 194145-04351 LENS 1

] 194145-04460 SCREM 4X12 4

7 194145-04521 PACKING 1

8 26557-030062 SCREW M 3X 6 2

9 194310-04250 BAND, FUEL OTI TANK 2

10 194151-04260 PACKING (RUBBER) 1

11 26013-080162  BOLT M 8X 16 2

12 26116-080502 BOLT M 8X 50 PIATED 2

13 26716-080002 NUT M 8 4

14 194136-04720 PIPE, FUEL OIL 1

15 124766-59050 Cl AMP. 2

16 124060-77680 CLAMP 1




Fig. 41

BELT COVER & FRONT AXLE BRACKET

1204 Fig. 41 BELT COVER & FRONT AXLE BRACKET 85.07.27
i 1ED4
1(1E0T) | (A)=YM180D-1Q (D)=
o + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION  -=—--=--m- QI TY-m=mm—m I P/UA R
NO (A) (BY (CY (DY CEY (F)
1 194446-05110-R COVER, BELT 1
2 194446-05121-R COVER, BELT 1
_3 194420-05210 BOLT M 6X16 7
4 194446-05220 STAY 1
5 22157-060000 WASHER 6 1
2} 26716-060002 NUT M 6 1
7 194446-11111-X BRACKET, FRONT AXLE 1
8 194195-11130-X BRACKET, RADIATOR 1
9 194432-11140 PIN, 10OCK 1
10 194150-21910  PLUG 11 8
11 22360~160000 SNAP PIN 16 2
12 26013-080162 BOLT M 8X 16 4
13 26013-120302 BOLT M12X 30 12
14 194191-13211-X PIN, CENTER 1
15 194191-13220  SPACER 22X42X14 1
16 194191-13232 SHIM (T=0.5) 4 (A)
17 194191-13240 SHIM T=0.25 4 [€:9]
18 26013-120252 BOIT M12X 25 [A

---------------- REMARKS === == === = = m oo
(A THEES BIRIYT YAVRNOATA 1(A) USE THE PROPER PART BY CAREFULLY
! CHOOQSING.




Fig. 42 2ND SHAFT & FRONT SPINDLE T_EB;: Fig. 42 2ND SHAFT & FRONT SPINDLE 85.07.27
1TCIEDI) (A)=YM180D-IQ (D)=
fommm + (B)= (E)=
Y00T2030 (0= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = =——===ee- QITY-~==mm—- I P/UA R
NO. (D B (O (M) (B (F)
1 794150-12301-X TIE-ROD ASSY 1
2 X 194150-12310  TIE-ROD 1
3 194730-57220  COVER, DUST 1
4 194730-57241  NUT M12 1
5 22417-300250  COTTER PIN 3.0X25 1
6 24761-060000 NIPPLE MT6X1,GREASE 1
7 194150-12410  TURNBUCKLE M17X95 1
8 194990-22830  NUT M17 1
9 194990-22840  NUT M17 1
10 794730-57112-X END(RR) ASSY,TIE-ROD 1
1 X 194730-57151  END, TIE-ROD 1
12 194730-57220 COVER, DUST 1
13 194730-57241  NUT M12 1
14 22417-300250  COTTER PIN 3.0X25 1
15 24761-060000  NIPPLE MT6X1.GREASE 1
16 194447-13850  SHAFT (2ND), FRONT 2
17 194447-13860  BALL BEARING 2
18 194447-13940  GEAR, FRONT DRIVE 2
19 194447-13950  PINION, FINAL 2
20 24104-062064  BALL BEARING 2
21 194447-14110-X SPINDLE, FRONT 2
22 194447-14120  GEAR, FINAL 2
23 194198-14130  CASE, FRONT BEARING 2
24 194447-14140  SEAL TC6Y 57 75 12 2
25 194447-14150  SHIM T=0.1 8 (A
26 194447-14160  SHIM T=0.3 4 (A
27 194447-14170  SHIM T=0.5 4 _(A)
28 194447-14180  SLEEVE SL525718 2
29 194465-14210  BOLT M14X 28 8
20 194465-14220  WASHER 14 8
3 22217-100000 SPRING WASHER 10 12
32 22242-000340  CIRCLIP 34-$ 2
33 22242-000500  CIRCLIP 50 2
3% 22252-000750  CIRCLIP 75 4
35 24101-060094  BALL BEARING 2
36 24101-060104 _BALL BEARING 2
37 24321-001350 O-RING 1A G-135.0 2
38 26116-100302  BOLT M1OX 30 PLATED 12

XMARK PARTS : NOT SOLD SEPARATELY

———————————————— REMARKS === === = = = o o o o oo e e e e e

(A) FHEY LIUROLT DIVRMNYA

t(A) USE THE PROPER PART BY CAREFULLY

1 CHOOSING.




Fig. 43 RING GEAR & PROPELLER SHAFT U +

| 1E06 1 Fig. 43 RING GEAR & PROPELLER SHAFT 85.07.27
1(TEQT L (A)=YM180D-IQ (D)=
o—m— + (B)= (E)=
Y00T2030 (= (F)=
REF. LEV. O  PART NO. DESCRIPTION —==--—--- Q' TY---~=~-~ IpP/UA R
NO. (A) (B) (C) (DY (E) (F)
1 . 194301-11660  WASHER 20 1
2 194447-13100 GEAR ASSY, RING 1
3 X 194447-13110 PINJON, DRIVE 1
& X 194447-13120 GEAR, FRT.DIFF.DRIVE 1
5 194441-13130 COLLAR 20X30x32 1
6 194300-32260  NUT 20 1
7 22242-000250 CIRCLIP 25-§ 1
8 24101-063044  BALL BEARING 1
9 24101-063054  BALL BEARING 1
10 24341-000180  O-RING 1A $-18.0 1
" 194301-11800 BOLT M 8X 14 6
12 194447-13211 CASE, DIFFERENTIAL 1
13 194300-31550  GEAR, DIFFERENTIAL 2
14 194300-31560  GEAR, DIFFERENTIAL 2
15 194300-31570 SHAFT, DIFFERENTIAL 1
16 194300-31610  WASHER, DIFFERENTIAL 2
17 194300-31620  WASHER, DIFFERENTIAL 2
18 22351-040030 SPRING PIN 4X30 1
19 24101-060084  BALL BEARING 2
20 194196-13300-X SHAFT ASSY,PROPELLER 1
21 1941926-13320 JOINT(F) ASSY, FRONT 1
22 194196-13310-X SHAFT, PROPELLER 1
23 194441-13330  JOURNAL SET 1
24 194441-13391 YOKE 2
25 22242-000360 CIRCLIP 36 1
26 22252-000200 CIRCLIP 20 4
27 22351-035032  SPRING PIN 3.5X32 1
28 22351-060032  SPRING PIN 6X32 1
29 194198-13341 JOINT ASSY, CROSS 1
30 194441-13330  JOURNA! SET 1
31 194441-13370  YOKE 1
32 194441-13391 YOKE 1
33 22252-000200 CIRCIIP 20 4
34 22242-000360 CIRCLIP 36 2
35 22351-035032  SPRING PIN 3.5X32 2
36 22351-060032  SPRING PIN 6X32 2
37 194447-13510 SHAFT, FRONT DRIVE 2
38 194447-13520  PINION, DRIVE SHAFT 2
39 194447-13530  SHIM T=0.1 4 €:))
40 194447-13540  SHIM T=0.3 2 [¢:))
41 194447-13550  SHIM T=0.5 2 (A}
42 194447-13570 SHIM T=0.1 2 B
43 194447-13580  SHIM T7=0.3 1 B
44 194447-13590 SHIM T=0.5 1 ®
45 24101-063044  BAtl BEARING 2
46 194196-14610~-X COVER, FRONT SHAFT 1
47 194198-14650  BOOT (RUBBER) 2
48 194441-14670 CLAMP 4
———————————————— REMARKS === mmmm e mm e e e e e e e
(A) F%“ BURZUT DAVENNNA 1(A) USE THE PROPER PART BY CAREFULLY
[ CHOOSING.
(B) TH%“ ©IUFPYT LDIVRNVIYA 1(B) USE THE PROPER PART BY CAREFULLY
1 CHOOSING.

XMARK PARTS : NOT SOLD SEPARATELY



Fig. 44 FRONT AXLE HOUSING

Fig. 44 FRONT AXLE HOUSING.

85.07.27

XMARK PARTS | NOT SOLD SEPARATELY

I 1E07 1
TCIEGT) | (A)=YM180D-IQ M=
it + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. O PART NO. DESCRIPTION  -—=------- QITY---~=--~ I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 194447~13450-X RETAINER, BEARING 1
2 194447-13460  SHIM T=0.1 4 (A)
3 194447-13470  SHIM T=0.3 2 (A)
4 194447-13480  SHIM T=0.5 2 (A)
5 194447-13490 CAP W/DIPSTICK 1
6 194274-13550  BOLT M10X30 8
7 194274-13570 SPRING WASHER 10 8
8 194447-13600-X HOUSING(RIASSY, AXLE 1
9 194190-11520  BUSH 25X25 2
10 194191-13420 SEAL SC22 32 7, OIL 2
" X 194447-13610 HOUSING, FRONT R.H. 1
12 194151-24770 _ PLUG 14, OIL 1
13 24311-000160 O-RING 1A P-16.0 1
14 194447-13620-X HOUSING, FRONT AXLE 1
13 22217-080000 SPRING WASHER 8 4
16 22217-100000 SPRING WASHER 10 7
17 22252-000520 CIRCLIP 52 1
18 24311-000180  O-RING 1A P-18.0 1
19 24321-000500 0-RING 1A G-50.0 2
20 24321-001400 O-RING 1A G-140.0 1
21 24341-000560 __O-RING 1A $-56.0 1
22 24421-305208 SEAL TC30 52 08, OIL 1
23 26116-080252  BOLT M 8X 25 PLATED 4
24 26116-100302 _ BOLT M10X 30 PLATED 7
25 194321-11921 BUSH 35X39X20 2
26 194321-11940 SEAL VB35 41 5, OIL 2
27 194421-13640  BOLT M 8x22 8
28 194447-13640 SLEEVE SI404415 2
29 194421-13650 SPRING WASHER 8 8
30 194447-13650 SEAL TC6Y445711.5 2
31 194447-13660  NEEDLE BEARING 2
32 194447-13670  RACE 404517, INNER 2
33 . 194447-13680  WASHER 42X52X1.6 4
34 - 194447-13710~-X CASE, FRONT GEAR 2
35 - 194447-13722-X COVER, GEAR CASE 2
36 . 194447-13740-X BOX (L), FRONT GEAR 1
37 - 194447-13750-X BOX (R), FRONT GEAR 1
38 . 194447-13760 SHIM T=0.5 4
39 . 194447-13812-X BRACKET (L), KING PIN 1
40 . 194447-13821-X BRACKET(R) ,KING PIN 1
41 . 194151-24770 PLUG 14, OIL 2
42 194151-36670 PLUG PT02 2
43 22217-100000  SPRING WASHER 10 6
44 22262-000520 CIRCLIP R-52 4
45 22351-080020 SPRING PIN 8X20 4
46 24311-000160 O-RING 1A P-16.0 2
47 24321-000750 O-RING 1A G-75.0 2
48 24761-010000 NIPPLE M6F,GREASE 2
49 26116-100302 BOLT M10X 30 PLATED 4
50 26116-100552  BOLT M10X 55 PLATED 2

———————————————— REMARKS = === === o == mm o ommommmmmm e

(A) TH%“ BIAZIT JIAVRNNMIA

1 (A) USE THE PROPER PART BY CAREFULLY
| CHOOSING.




ig. 45 STEERING

XMARK PARTS ! NOT SOLD SEPARATELY

oo * i 85.07.27
P Fig. 45 STEERING
1CIEOD) | (A)=YM180D-IQ (D)=
#omooo + (|)= ()=
Y00T2030 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION ~  —=m---ce- QITY-—=-=mmn IP/UA R
NO. (A) (B) (C) (D) (E) (F)
1 194241-15100  GEAR ASSY, STEERING 1
2 194241-15110  BOX, GEAR
3 194310-15150-X COVER W/BUSH, SIDE
4 194310-15170  PLUG
5 194241-15200  COLUMN
6 194750-15250  SHIM T=0.05 (A
7 194750-15260  SHIM T=0.07 143)
8 19475015270  SHIM T=0.08 A
9 194750-15280  SHIM T=0.1 )
10 194750-15290  SHIM T=0.2 (A)
1 194241-15310  BUSH, COLUMN
12 194310-15320  GASKET, SIDE COVER
13 194440-15340  PLUG, BREATHER
14 194241-15350  SEAL, OIL
15 194310-15411 _ SHAFT, SECTOR :
16 194080-15420  SHIM (A) (T=1.5) (®
17 194080-15430  SHIM (B) (T=1.5) ®
18 194080-15440  SHIM () (T=1.5) (B
19 194080-15450  SHIM (D) (T=1.5) ®
20 194080-15460  SHIM (E) (T=1.5) ®

21 19446415450 SEAL WASHER

22 194130~-15470 SCREW

23 194241-15500 NUT ASSY, BALL

24 124750-15520 ROLLER BEARING

25 194740-55620 SEAL, OIL

26 22217-080000 SPRING WASHER 8

27 22217-200000 SPRING WASHER 20

28 24321-000500 O-RING 1A G-50.0

29 26116-080202 BOLT M 8X 20 PLATED

30 26736-200002  NUT M20

31 26776-100002 LOCK NUT M10 PLATED

32 194310-15181 BOLT

33 194080-15550 WASHER 12

34 194195-15610-X ARM, PIAMAN

35 194145-15651 GROMMET 42

24 26013-100302 . BOLT M10X 30

37 26356-120002  U-NUT M12

38 194420-15700 WHEEL ASSY, STEERING

39 X _194420-15710 WHEEl , STEERING

40 194440-15870 CAP, STEERING WHEEL

41 194195-16100-X ROD ASSY, DRAG

42 X_194195-16110 ROD, DRAG

43 194730-57220 COVER, DUST

44 194730-57241 NUT M2

45 22417-300250 COTTER PIN 3.0X25

46 24761-060000 NIPPLE MT6X1,GREASE
———————————————— REMARKS -—---—-~~mr ot e e
(A) FHE™ LIRTYT DITRANMYA L(A) USE THE PROPER PART BY CAREFULLY

TEEN BIRIYT DIVRNVINA

t CHOOSING.

1 (B) USE THE PROPER PART BY CAREFULLY

1 CHOOSING.




Fig. 46 CLUTCH :—;EE—);—T Fig. 46 CLUTCH 85.07.27
1(1EQD ! (Ad=YM180D~1G (D)=
Fem——— + B)= (E}=
Y00T2030 €)= (F)=

REF. LEV. 0  PART NO. DESCRIPTION  -==-——eee Q'TY-~-m---- IP/UA R
NO A) (BY (C) (DY (FY (F)
1 194197-21103~-X HOUSING ASSY, CLUTCH 1
2 194740-06080 BUSH 25X30x18 4
3 X 194197-21113 _ HOUSING,CLUTCH 1
4 194150-22250 PIN 2
5 194130-22280 BUSH 20X25X25 2
6 . 194464-45920  PLUG 3/4-16UNF 2
7 194464-45930  O-RING 8-1 2
8 26216-100802  STUD M10X 80 PLATED 2
9 194450-21151 RUBBER CAP 1
10 194150-21910 PLUG 11 6
11 194190-24290 DIPSTICK 33X157 1
12 22217-100000  SPRING WASHER 10 7
13 22217-100000 SPRING WASHER 10 2
14 22351-080018 SPRING PIN 8X18 2
15 24341-000315  O-RING 1A §-31.5 1
16 24761-010000 NIPPLE M6F,GREASE 2
17 26116-101002 BOLT M10X100 PLATED 7
18 26716-100002 NUT M10 2
19 194500-21400 DISC, CLUTCH 1
20 194340-21700 PLATE ASSY, PRESSURE 1
21 22351-080018  SPRING PIN 8X18 2
22 26013-080162 BOLT M 8X 16 6
23 194195-22110  SHAFT, MAIN DRIVE 1
24 194310-24470  SLEEVE 20X25X13 1
25 22242-000190 CIRCLIP 19 1
26 24101-062044  BALL BEARING 1
27 24421-25%3807  SEAI TC25 38 07, QIl 1
28 794150-22150 SLEEVE ASSY, BEARING 1
29 194150-22160 BUSH 22X28x22 2
30 194130-22170 FELT 2
31 X 194150-22220 SLEEVE, BEARING 1
32 194990-42710 BEARING, CLUTCH 1
33 194197-22240-X SHAFT, RELEASE 1
34 194420~22240 SPRING, RETURN 2
35 194197-22310 YOKE, CLUTCH SHIFT 1
36 22351-0350%2  SPRING PIN 3.5X32 1
37 22351-060032 SPRING PIN 6X32 1
38 194740-00322 TURNBUCKLE 1
39 194990-20170  NUT W/WASHER 8 1
40 194197-22320 ROD, CLUTCH 1
41 194195-22410-X PEDAL ASSY, CLUTCH 1
42 194440-22441 1 EVER, CIUTCH 10CK 1
43 194440-22460 ROD, CLUTCH 1
2 22137-080000 WASHER 8 2
45 22417-200300  COTTER PIN 2.0X30 2
46 24761-010000 NIPPLE M6F,GREASE 1
47 26716-080002 NUT M 8 1

XMARK PARTS I NOT SOLD SEPARATELY




Fig. 47 TRANSMISSION HOUSING

XMARK PARTS | NOT SOLD SEPARATELY

Fig. 47 TRANSMISSION HOUSING

85.07.27

I TE10 1
1CTEQD) (AY=YM180D-1Q
R + (B)=
Y00T2030 ()=
REF. LEV. O PART NO. DESCRIPTION = =—=------- I P/UA R
NO (AY (BY (C) (DY (F) (F)
1 194450-11190 PLUG 15 [¢)
2 194197-21130 GASKET 1
kS 194150-21910 PLUG 11 4
4 194195-24100~X HOUSING,TRANSMISSION 1
5 X 194197-24112 CASE,TRANSMISSION 1
& 22312-100200 PARAILEL PIN 10X20 8
7 24162-172312  NEEDLE BEARING 1
8 26216-100252 STUD M10X 25 PLATED 3
9 194193-24210 COVFR, MISSION CASFE 1
10 194197-24220  GASKET 1
11 194310-24240  WASHER 6
12 194197-24350-X COVFR, TRANSMISSTON 1
13 194197-24360  GASKET 1
14 194197-24370 SEAL TC30 50 8, OIL 1
15 194190-26860 COVER. P.T.0. SHAFT 1
16 194197-26911-X GUARD, P.T.0. SHAFT 1
17 194275-27750 PLUG 1
18 22137-120000 WASHFR 12 4
19 22217-080000 SPRING WASHER 8 7
20 22217-100000 SPRING WASHER 10 <]
21 26013-080122 BOLT M 8X 12 2
22 26013-120302 BOLT M12X 30 4
23 26116-080202 BOLT M 8X 20 PLATED 7
24 26116-080252 BOIT M 8X 25 PIATFD 6
25 26116-100302 BOLT M10X 30 PLATED 4
26 26116-100752 BOLT M10X 75 PLATED 2
27 194197-24160 Pl ATE,CENTER 1
28 22217-100000 SPRING WASHER 10 [
29 22252-000350 CIRCLIP 35 1
30 24101-060034 BALL BEARING 1
31 26116-100352 BOLT M10X 35 PLATED 4
32 194430-24930 STRAINER, OIL 1
23 194197-24970-X_CAP, STRAINER 1
34 194322-24980 PLUG 1/2-NPT 1
35 22217-060000 SPRING WASHER 6 3
26 24341-000550 0-RING 1A S-55.0 1
37 26116-060202 BOLT M 6X 20 PLATED 3




Fig. 48 TRANSMISSION GEARS

XMARK PARTS . NOT SOLD SEPARATELY

T‘;E;;‘T Fig. 48 TRANSMISSION GEARS 85.07.27
1CIE0D) | (A)=YM180D-IQ (D)=
4mmmmn + (B)= (E)=
Y00T2030 (©)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~—==r-=-m- Q' TY~=mm==-= I P/UA R
NO (A (BY (€Y (D) (FY (F)
1 194197-25120  SHAFT, MAIN 1
2 194197-25170  GEAR, REDUCTION 1
3 194197-25310 GEAR, SLIDING 1
4 194197-25320  GEAR, SLIDING 2-3 1
5 194197-25330  SLIDER 1
6 794190-26180__ COUPLING ASSY 1
7 X 194190-26180  JOINT 1
8 22252-000170  CIRCLIP 17 2
9 22242-000170 CIRCLIP 17 1
10 22292-000260  CIRCLIP $-26 1
11 24101-060044  BALL BEARING 2
12 24101-060054. BALl BEARING 1
13 24101-062034 BALL BEARING 1
14 194197-25620  GEAR, COUNTER 1
15 194197-256A0 COLL AR 25X30X28 1
16 194197-25820  GEAR, SLIDING 1
17 194197-25870  WASHER 16 1
18 24101-060054 _ BALL BEARING 2
19 26736-160002  NUT M16 1
20 194197-25910  GEAR, REVERSE IDLE 1
21 194197-25930  WASHER 17X24X1.6 1
22 22242-000170  CIRCLIP 17 1
23 794300-25100  COUPLING ASSY 1
24 X 194300-25100 COUPI ING 1
25 22252-000150 CIRCLIP 15 1
26 194197-26110  SHAFT, PTO PINION 1
27 24101-062034 BALl BEARING 1
28 24101-063044  BALL BEARING 1
25 194197-26500  SHAFT, P.T.O. 1
20 194197-24560 GEAR, P,T.OQ 1
31 194197-26670  COLLAR, SLIDER 1
32 194197-26680  SLIDER 1
33 194197-26690 CAM_(A)., PTOQ CLUTCH 1
34 194197-26700  CAM (B), PTO CLUTCH 1
35 194197-26710  SPRING 1
346 194191-28350 WASHFR 30X45X2.5 1
37 194310-37560  WASHER 1
38 22242-000290 CIRCLIP 29-S 1
39 22292-000450 CIRCI IP S-45 2
40 24101-060064  BALL BEARING 1
41 24121-060054  BALL BEARING 1




Fig. 49 MAIN SHIFT LEVER M Fig. 49 MAIN SHIFT LEVER 85.07.27
i 1E i
LCTEOD) (A)=YM180D-IQ (D)=
R omme 2 (8)= (E)=
2 Y00T20 (©)= GE
—%
REF. LEV. O PART NO. DESCRIPTION  ——m=m-ee- QITY-~====-= I P/UA R
NO. (M) (B (O (D) (B) (F)
1 194310-24240  WASHER 6
5 2 1A1040-26320  CIRCLIP 30-H 1
3 194197-27110-X LEVER, MAIN SHIFT 1
4 194197-27121  KNOB 1
5 194080-27172  SPRING 1
6 194310-27180__ SPRING 3
7 194080-27190  WASHER 13X19X2 1
8 194197-27211-X RETAINER 1
9 194080-27252 BOOT _(RUBBER) 1
10 194197-27271  GASKET 1
11 194190-27280  O-RING 1
12 194197-27280  FORK (1ST-R), SHIFT 1
13 194197-27290  FORK, SHIFT 1
14 194197-27300  FORK, SHIFT 1
15 194197-27310 SHAFT., FORK 1
16 194197-27320  SHAFT, FORK 1
17 194197-27330  SHAFT (2-3RD), SHIFT 1
18 1£4030-27340  BALL, CHANGE SHIFTER 1
19 194197-27341  SHIFTER 1
20 194197-27351  SHIFTER 1
21 194197-27361  SHIFTER 1
22 194197-27371-X GUIDE 1
23 194197-27380  PIN 1
24 22272-000100  E-CIRCLIP 10 2
25 22351-050025  SPRING PIN 5X25 3
26 22351-050040  SPRING PIN 5X40 1
27 22351-060032  SPRING PIN 6X32 3
28 24190-100001  STEEL BALL 5/16 5
29 24311-000090  0-RING 1A P-9.0 1
30 26116-080252  BOLT M 8X_25 PLATED __ 6
31 26756-100002  LOCK NUT M10 PLATED 1




Fig. 50 RANGE SHIFT & P.T.0. SHIFT *lei3 1 Fig. 50 RANGE SHIFT & P.T.0. SHIFT 8s.07.27
1E0D) 1 (A)=YM180D-1Q (D)=
#ommame + (8)= (B)=
Y00T2030 ©)= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  —==-=---- QUTY=-mmmme IP/UA R
NQ. (A) (B) (©) (D) (E) (F)
1 194310-27180  SPRING 1
2 194197-27410-X LEVER, RANGE SHIFT 1
. 3 194197-27421  ARM, SHIFT 1
4 194197-27431  FORK, SHIFT 1
|4 5 194197-27441  SHAFT, FORK 1
B 6 194197-27521  KNOB 1
7 1E6141-53160  WASHER, SEAL 1
9 8 22351-035032  SPRING PIN 3.5X32 1
4 9 22351-050025  SPRING PIN 5X25 1
y 2 10 22351-060032  SPRING PIN 6X32 1
e 11 24190~100001  STEEL BALL 5/16 1
12 24311-000125 __0-RING 1A P-12.5 1
13 26106-100142  BOLT M10X 14 PLATED 1
14 26756-100002  LOCK NUT M10 PLATED 1
15 19431027180 SPRING 1
16 194197-27621 ARM, P.T.0. SHIFT 1
17 19419727630  FORK, SHIFT 1
18 19419727640 SHAFT, FORK 1
19 194197-27681  PLATE, KEEP 1
20 194197-27812-X LEVER, P.T.0. CLUTCH 1
21 194145-27960  KNOB 1
22 22217-080000  SPRING WASHER 8 1
23 22272-000100  E-CIRCLIP 10 1
2% 22351-035025  SPRING PIN 3.5X25 1
25 22351-060025  SPRING PIN 6X25 1
26 24190-100001  STEEL BALL 5/16 1
27 24311-000160 _0-RING 1A P-16.0 1
28 26116-080162 1

BOLT M 8X 16 PLATED




LCIEQT) 1 (A)=YM180D-1IQ (D)=
oo + (B)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION  —-m--m--- QTY-===-—~ I P/UA R
NO. (A) (B CC) (D) CE) (F)
1 194198-28210  SHAFT, FRONT DRIVE 1
2 194196-28220 GEAR, FRONT DRIVE 1
3 194311-28230 SPRING 21.2 1
4 194198-28310 ARM, FRONT SHIFT 1
5 194198-28320-X PLATE, KEEP 1
6 194198-28331-X LEVER, FRONT SHIFT 1
7 194198-28451 BLOCK, FRONT SHIFT 1
8 194191-28480 KNOB 1
9 1E6250-36070 SEAL TC 22388, OIL 1
10 22217-080000 SPRING WASHER 8 1
11 22242-000290 CIRCLIP 29-S 2
12 22351-060025 SPRING PIN 6X25 1
13 24101-060054 BALL BEARING 1
14 24121-062034 BALL BEARING 1
15 24190-080001 BALL 1/4 2
16 24311-000125 0-RING 1A P-12.5 1
17 26116-080162 BOLT M 8X 16 PLATED 1




Fig. 52 DIFFERENTIAL GEARS OF REAR AXLE +‘;-;;‘+ Fig. 52 DIFFERENTIAL GEARS OF REAR AXLE 85.07.27
I 1E |
1CTEOD) ! (A)=YM180D-1IQ )=
oo + B)= (E)=
Y00T2030 )= (F)=
REF. LEV. 0 PART NO. DESCRIPTION -—~---———- Q' TY-—=~---~ I P/UA R
NO . (A) (B (C) (D) (E) (F)
1 . 794197-25600  BEARING SET, COUNTER 1
2 .. 194197-25950  RETAINER 1
3 194197-25990  BEARING ASSY 1
4 . X 194197-25670  BEARING 2
5 . X 194197-25680  RING,RETAINER 1
6 . X 194197-25690 COLLAR 1
7 194197-25810  BALL BEARING 1
8 194197-25960  SHIM (T=0.1) 2
9 194197-25970  SHIM (T=0.3) 1
10 194197-25980  SHIM (T=0.5) 1
11 194196-28190  GEAR, FRONT DRIVE 1
12 194197-31390  GEAR W/COUNTERSHAFT 1
13 X 194197-25800 PINION,DIFF DRIVE 1
14 X 194197-31400  GEAR,RING 1
15 22217-080000 SPRING WASHER 8 3
16 22242-000290 CIRCLIP 29-S 1
17 26116-080252 BOLT M 8X 25 PLATED 3
18 194740-10850  PINION 2
19 194197-31510  GEAR, DIFFERENTIAL 2
20 . 194300-31610  WASHER, DIFFERENTIAL 2
21 . 194197-31820 SHAFT, DIFFERENTIAL 1
22 . 194420-31850  WASHER, DIFFERENTIAL 2
23 . 194197-32100 HOUSING ASSY, DIFF. 1
24 ‘. 194300-31520  BUSH 22X25X14 2
25 e X 194197-32110 CARRIER,DIFFERENTIAL 1
26 . 22351-040032 SPRING PIN 4X32 1
27 . 24101-062074  BALl BEARING 2
28 . 26156-100182  BOLT M10X 18,PLATED 6
29 . 194197-32300 CARRIER,DIFFERENTIAL 2
30 . 194197-32350 SHIM 2 _®
31 . 194197-32360 SHIM 1 (B
32 . 194197-32370 SHIM 1 (8
33 . 22217-080000 SPRING WASHER 8 10
34 . 26116-080252 BOLT M 8X 25 PLATED 10

———————————————— REMARKS ———-—=~————-#-——— - m e m oo mm e e

(A) FEE“ PURIIT JIIRNVIXA 1(A) USE THF PROPER PARI BY CAREFUL}Y
1 CHOOSING.

(B) 7% LURZUT JIIRNNMYA 1(B) USE THE PROPER PART BY CAREFULLY
1 CHOOSTNG

XMARK PARTS ! NOT SOLD SEPARATELY



Fig. 53 REAR AXLE HOUSING




‘I‘";E;;‘T Fig. 53 REAR AXLE HOUSING 85.07.27
1C1EDT) 1 (A)=YM180D-IQ (D)=
L et + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. 0 PART NO. DESCRIPTION = ———---——- QITY~-=----~ I PP/UA R
NO (A) (R (C)Y (DY (FY CF)
1 194447-14140 SEAL TC6Y 57 75 12 2
2 194447-14180 SLEEVE SL525718 2
3 194151-24770 PLUG 14, OIl 2
4 194197-32601-X HOUSING, REAR AXLE 1
5 194197-32611-X HOUSING, REAR AXLE 1
6 194197-32620 PACKING. REAR AXIFE 2
7 194305-32650 SEAL TC25 52 95, 0IL 2
8 194197-32811-X BRACKET, LINK 1
9 194197-32821-X BRACKET, L INK 1
10 194197-34310-X CASE, OIL SEAL 2
11 . 194197-34320-X COVER, OIL SEAL CASE 2
12 . 194197-34340  GASKET . L2
13 194145-36651 BREATHER, AIR 2
14 194151-36670 PLUG PTOZ2 2
15 22217-080000 SPRING WASHFR & A
16 22217~-100000 SPRING WASHER 10 24
17 22252-000620 CIRCLIP 62 2
18 22252-000750 CIRCI TP 75 2
19 24311-000160 0-RING 1A P-16.0 2
20 26116-080402 BOLT M 8X 40 PLATED 6
21 26116-100352 BOI'T M10X 35 PIATED 14
22 26116-100502 BOLT M10X 50 PLATED 4
23 26116-100602 BOLT M10X 60 PLATED 4
24 194197-33100 SLIDFR, DTFFERFENTIAL 1
25 194197-33110 SLIDER, DIFFERENTIAL 1
26 194197-33120 RING 58 1
27 194197-33141 FORK, SHTFT 1
28 194197-33161-X PEDAL, DIFF. LOCK 1
29 194300-33190 SPRING 1
30 194300-33200 SPACER 20X32%3.2 1
31 22312-080560 PARALLEL PIN 8X56 1
32 22351-050040 SPRING PIN 5X40 1
33 22351-080032 SPRING PIN 8X32 1
34 22351-080040 SPRING PIN 8X40 1
2

24311-000160

0-RING 1A P-16.0




Fig. 54 REAR AXLE SHAFT




Fig. 54 REAR AXLE SHAFT

85.07.27

1 1F0T |
TCTIEOD) | (A)=YM180D-1Q (D)=
o + (B)= (E)=
Y00T2030 0= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~ =—===—---- QITY==-=-—- I P/UA R
NO (A) (BY (C) (DY (FY CF)
1 194197-33400 PINION, FINAL 2
2 194305-33430  SLEEVE 25X35X15 2
_..3 22242-000240 _ CIRCLIP 24-§ 4
4 24101-063054  BALL BEARING 2
5 194197-32520  GEAR, FINAL 2
__ 6 194465-14210  BOLT M14X 28 12
7 194465-14220 WASHER 14 12
8 194440-32580  COLLAR 45X55X20 2
9 194292-34100-X SHAFT (1), REAR AXLE 1
10 194292-34110-X SHAFT (R), REAR AXLE 1
11 22242-000400  CIRCLIP 40 2
12 22242-000450  CIRCLIP 45-S 4
13 24101-060094  BALL BEARING 2
14 24101-062084  BALL BEARING 2
15 194447-14160  SEAL TCAY 57 75 12 2
16 194447-14180  SLEEVE SL525718 2
17 194305-32650  SEAL TC25 52 95, 0IL 2
18 22252-000620.___CIRCLIP 62 2
19 22252-000750  CIRCLIP 75 2




Fig. 55 BRAKES

XMARK PARTS : NOT SOLD SEPARATELY

oo + i 85.07.27
s Fig. 55 BRAKES
1(1E0T) 1 (A)=YM180D-IQ (D)=
mmmmoe + (8= ()=
Y00T2030 (0= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  ==-=---- QITY=---oae- IP/UA R
NO. (A) (B) () (D) (E) (F)
1 194440-36530  SHOE, BRAKE 4
2 194200-36551  SPRING, RETURN 4
3 194197-36570  DRUM, BRAKE 2
4 194197-36700-X CAMSHAFT, BRAKE 1
5 194200-36790  RING 2
6 194197-36800-X COVER, BRAKE 2
7 194197-36850  PACKING 2
8 22217-080000  SPRING WASHER 8 12
9 24341-000160  Q-RING 1A 5-16.0 4
10 26116-080202 BOLT M 8X 20 PLATED 12
1 194197-36750-X CAMSHAFT, BRAKE 1
12 194150-01190  KNOB, THROTTLE LEVER 1
13 194150-22480  NUT M10 2
14 194197-37420-X PEDAL, BRAKE 1
15 X 194197-37430 PEDAL BRAKE, | .H, 1
16 194150-37530  SPACER 1
17 194145-37540-R CONNECTOR, B. PEDAL 1
18 22351-080018  SPRING PIN 8X18 1
19 194197-37470-X PEDAL, BRAKE 1
20 194420-37510  SPRING, RETURN 2
21 194197-37550-X SHAFT, BRAKE PEDAL 1
22 194130-37560  WASHER 1 )
23 194150-37570  WASHER 1 ey
24 194197-37660-X _LEVER, BRAKE LOCK 1
25 194440-37670  COLLAR 11X25X14.5 1
26 194110-37691  SPRING, RETURN 1
27 194151-37730  TURNBUCKLE M10X90 2
28 194130-37740  JOINT (LH SCREW) 2
29 194151-37771  ROD (RH), BRAKE 2
20 194080-37781 PIN 8X25 4
31 22157-100000  WASHER 10 1
32 22272-000190  CIRCLIP E-19 1
33 22417-200300  COTTER PIN 2.0X30 4
34 22512-070400  KEY 7X 40 1
35 24761-010000  NIPPLE M&F,GREASE 1
34 26013-100302  BOLT M10X 30 1
37 26716-100002  NUT M10 2
———————————————— REMARKS —----m-mm oo oo o e e e

(A) FHFY BIRIUT DIVRANMYA

1 (A USE THE PROPER PART BY CAREFULLY

1 CHOOSING.




$omo + Fig. 56 TIRES (FRONT & REAR) 85.07.27

Fig. 56 TIRES (FRONT & REAR)

I 1F03 t
H(1EQT) U (A)=YM180D-1IGQ )=
tommm o + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. G  PART NO. DESCRIPTION = —=m-—=mee QrTY--~~--- I P/UA R

NO. A) (B) C(C) (Py (E) (F)

1 794447-14700-Q TIRE ASSY (L) 6-12 1

2 194447-14710-Q WHEEL 5JAX12 1

3 194447-14800 _ TIRE W/TUBE 1

& 194447-14810  TIRE 6-12 1

5 194447-14820  TUBE 1

6 794447-14800-Q TIRE ASSY (R) 6-12 1

7 194447-14710-Q WHEEL 5JAX12 1

8 194447-14800  TIRE W/TUBE 1

9 194447-14810  TIRE 6-12 1

10 194447-14820  TUBE 1

" 194196~34700~-Q TIRE ASSY 9.5-20 1

12 194196-34710  TIRE W/TUBE 9.5-20 1

13 194195-34630  TUBE 1

14 194196-34720 TIRE 9.5-20 1

15 194292-34870-Q WHEEL W7X20 1

16 194196-34800-Q TIRE ASSY 9.5-20 1

17 194196-34710  TIRE W/TUBE 9.5-20 1

18 194195-34630  TUBE 1

19 194196-34720  TIRE 9.5-20 1

20 194292-34870-Q WHEEL W7X20 1




Fig. 57 HYDRAULIC PIPES

XMARK PARTS : NOT SOLD SEPARATELY

oo + ) 85.07.27
S Fig. 57 HYDRAULIC PIPES
L(1E01) | (AY=YM180D-IQ (D)=
tmmmm e + (B)= ()=
Y00T2030 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~=mmmemom (- N — IP/UA R
NO. A (B €O (D) (E) (F)
1 194130-41120-X PUMP ASSY, HYDRAULIC 1
2 194320-41150-X COVER, HYD. PUMP 1
3 22217-080000 _ SPRING WASHER 8 é
4 22522-030130  WOODRUFF KEY 3X13 1
5 24315-000200 0-RING 1B P-20.0 4
6 24341-000100 _ O-RING 1A $-10.0 1
7 24341-000480 O-RING 1A S-48.0 1
8 24421-142507  SEAL TC14 25 07, OIL 1
9 26450-080252 __ BOLT M 8X 25 6
10 X P1070-01010  HOUSING, HYD. PUMP 1
11 X P1080-01050  GEAR, 1ST 1
12 X_P1080-01070 _ GEAR. 2ND 1
13 X P1120-01400  COLLAR 4
14 X REF.NO. TO 1 LABEL 1
15 X REF.NO, TO 1 RIVET 2X 4 4
16 194100-41670  WASHER 8.5X18X2 1
17 22217-080000  SPRING WASHER 8 1
18 26716-080002  NUT M 8 1
19 194990-22140  NUT W/WASHER 8 1
20 194195-48111-X PIPE, HIGH PRESSURE 1
21 194440-48210-X_PIPE, LOW _PRESSURE 1
22 194664-48210  CLAMP 32 1
23 194195-48220-X PIPE, LOW PRESSURE 1
24 194466-48220  CLAMP 37 1
25 194440-48230  HOSE, LOW PRESURE 1
26 194446-48230-X RUBBER PIPE 1
27 194195-48241-X PIPE, LOW PRESSURE 1
28 194130-48650  BOLT 18, JOINT 1
29 194151-48710  CLAMP 2
30 194275-48810 _ CLAMP A 4
31 22137-080000  WASHER 8 1
32 22137-080000  WASHER 8 1
3. 22217-060000 _ SPRING WASHER 6 3
% . 22217-060000  SPRING WASHER 6 3
350 . 22217-080000  SPRING WASHER 8 1
% . 23414-180023  PACKING -18 2
37 . 24311-000200 0-RING 1A P-20.0 1
38 24311-000200 O-RING 1A P-20.0 1
39 24311-000200 _ O-RING 1A P-20.0 1
40 24311-000220  O-RING 1A P-22.0 1
41 26013-060352  BOLT M 6X 35 4
42 26013-060402  BOLT M 6X 40 3
43 26116-060502 BOLT M 6X 50 PLATED 3
4h 26116-060502 BOLT M 6X 50 PLATED 3
45 26116-080602  BOLT M 8X 60 PLATED 1
46 26116-080602 BOLT M 8X 60 PLATED 1
47 194464-48300  COVER ASSY, FILTER 1
48 X 19446448322 COVER, FIILTER 1
49 194464-48331  BOLT, FILTER 1
50 194464-48341  COLLAR, SEAL 1
51 194464-48351  SPACER 1
52 194664-48361  WASHER 21.5X35X1.6 1
53 194464-48370  SPRING, FILTER 1
54 194464-48390  PACKING 1

*% CONTINUE **



ig. 57 HYDRAULIC PIPES

XMARK PARTS : NOT SOLD SEPARATELY

e Fig. 57 HYDRAULIC PIPES. 85.07.27
1(1IE0D) | (A)=YM180D-IQ (D)=
mmmmmm (8= ()=
Y0OT2030 GE (F)=

REF. PART NO. DESCRIPTION  --—=----- QI TY-mmmmemm I P/ UA R
—NO., (AY (B (C) (D) (EY (F)

55 22252-000600 CIRCLIP 60 1

56 24311-000280  O-RING 1A P-28.0 1

a7 194464-48310 FILTER, HYDRAULIC 1

58 194195-48380-X BRACKET, STRAINER 1

59 26013-080162  BOLT M 8X 16 2

60 26013-080202__BOLT M 8X 20 2




Fig. 58 HYDRAULIC CYLINDER

XMARK PARTS : NOT SOLD SEPARATELY

T_;5;T Fig. 58 HYDRAULIC CYLINDER 85.07.27
tCTEOT) ! (A)=YM180D-1@ (D)=
P + (B)= (Ey=
YOOT2030 (0)= (Fy=
REF. LEV. O  PART NO. DESCRIPTION ~  ——=--m-m- L] IP/UA R
NO, (AY_(B) <€) (D) (E) (F)
1 194195-42100-X HOUSING, HYDRAULIC 1
2 194300-24130  BUSH 45X50X30 2
3 X 194195-42111 _ HOUSING, HYDRAULIC 1
4 194197-42150  PACKING, HOUSING 1
5 194205-42280  PIPE, AIR BREATHER 1
6 194195-42810-X_HINGE, TOP_LINK 1
7 194195-43200-X HEAD ASSY, CYLINDER 1
8 X 194195-43210  HEAD, CYLINDER 1
9 23871-010000 PLUG PT 1/8 5
10 194464-45920  PLUG 3/4-16UNF 3
11 194464-45930  0-RING 8-1 3
12 194310-46350  POPPET, CHECK 1
13 194310-46380  SPRING 1
14 194310-46730  PLUG 14 1
15 22217-100000 __SPRING WASHER 10 8
16 22217-120000  SPRING WASHER 12 4
17 22217-120000  SPRING WASHER 12 4
18 23414-140018  PACKING -14 1
19 24315-000110  O-RING 18 P-11.0 3
20 24325-000600 O-RING 1B G-60.0 1
21 26116-100302 _ BOLT M10X 30 PLATED 2
22 26116-100452  BOLT M10X 45 PLATED 2
23 26116-101202  BOLT M10X120 PLATED 1
24 26116-120302 _ BOLT M12X_30_PLATED 4
25 26116-120502  BOLT M12X 50 PLATED 4
26 26716-100002  NUT M10 3
27 194275-45340  SCREW, VALVE SEAT 1
28 194170-45610  SPRING 1
29 194195-65620  POPPET 1
30 194195-45630  PLUG 1
31 194195-45640  SEAT, SPRING 1
32 194195-45650  WASHER 1
3. 194195-45660  O-RING X1.8 1
34 194170-45700  SHIM (T=0.1) 1 Ty
35 194170-45710  SHIM (T=0.2) 1 )
34 194170-45720 __SHIM (I=0.3) 1 @
37 194170-45730  SHIM (T=0.5) 1 A
38 194170-45740  SHIM (T=1.0) 1 a)
39 194195-46260  SEAT., RELIEF VALVE 1
40 23414-200026  PACKING -20 1
41 24311-000120  O0-RING 1A P-12.0 1
42 194550-46300  VALVE, STOP 1
43 194363-46620 BOLT, STOP 1
4 194312-46630-X HOLDER, VALVE 1
45 194151-46640-X_KNOB 1
46 22351-040012  SPRING PIN 4X12 1
47 22351-040022  SPRING PIN 4X22 1
48 24311-000090  0-RING 1A P-9.0 1
49 24311-000120 O-RING 1A P-12.0 1
50 194150-45320  SPRING 1
51 194150-45340  SCREY 1
52 194150-45361  HOLDER 1
53 194151-45370  PLUG 1
54 194151=66261  SEAT. RELIEF VALVE 1

*% CONTINUE **



Fig. 58 HYDRAULIC CYLINDER oo + Fig. 58 HYDRAULIC CYLINDER 85.07.27

I 1FO7 1
1CIEOD (A)=YM180D-IQ (D)=
dommeae + (B)= ()=
Y00T2030 (0= (F)=
REF. LEV. O  PART NO. DESCRIPTION ~  -=-—==mm- QITY-------- IP/UA R
NO, (A (BY (L) (DY (E) (F)
55 . 110250-53150  SHIM SET 1
56 .. X 110250-53410 SHIM 0.2 1
57 .. X 110250-53430__ SHIM 0.5 1
58 . 23414-200026  PACKING -20 1
59 . 24190-080003  BALL 1/4 1
60 . 24311-000120 O-RING 1A P-12.0 1
———————————————— REMARKS = = == mm = o o o e oo o e
(A) THEFS EIRTYT DIAVRNMTA 1(A) USE THE PROPER PART BY CAREFULLY

1 CHOOSING.

XMARK PARTS | NOT SOLD SEPARATELY



Fig. 59 HYDRAULIC LIFT e Fig. 59 HYDRAULIC LIET 85.07.27
TAEOD ! (A)=YM180D-IQ (D)=
#mmme + (B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. © PART NO. DESCRIPTION = ~--—--m-- QITY-~~==--= I P/UA R

NO. (A (B (© (D) (B) (F)
1 . 194193-43310 PISTON, HYDRAULIC 1
2 194150-43350 RING P55, BACK UP 1
3 24311-000550  O0-RING 1A P-55.0 1
4 194197-43410 ROD, PISTON 1
5 194440-44111 CRANK, LIFT 1
6 194195-44210 SHAFT, LIFT 1
7 194195-44230~X WASHER 35X73X3 2
8 194195-44250 SLEEVE, LIFT SHAFT 1
9 194195-44260 SLEEVE, LIFT SHAFT 1

10 194195-44410-X ARM, LIFT 1

1 194195-44420-X ARM, LIFT 1

12 194130-44480 PIN, LIFT ARM 2

13 194193-44510-X ARM, FEED BACK 1

14 194197-44610-X WASHER 10X50X6 1

15 22217-100000 _SPRING WASHER 10 2

16 22217-160000 SPRING WASHER 16 2

17 22351-050040  SPRING PIN 5X40 1

18 22351-060016__ SPRING PIN 6X16 1

19 24321-000450 0-RING 1A G-45.0 4

20 24341-000360  O-RING 1A §-36.0 2

21 26116-100202 BOLT M10X 20 PLATED 2

22 26736-160002  NUT M16 2




Fig. 60 HYDRAULIC CONTROL VALVE

/\ X8 21

XMARK PARTS | NOT SOLD SEPARATELY

T;E;f Fig. 60 HYDRAULIC CONTROL VALVE 85.07.27
T(1E01) 1 (R)=YM18OD-IQ (D)=
$ommmmn + (8)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION  =rm—-—me—— Q' TY-=m===== I P/UA R

NO. (A (B () (DY (B) (F)

1 194193-45100 VALVE ASSY, CONTROL 1

2 177088-06160 CIRCLIP 1

3 X _194170-45111__ BODY, VALVE 1

4 X 194170-45211  POPPET 1

5 194170-45220 BAR, PUSH 1

[ 194170-45230 SPRING 2

7 194170-45250 HOLDER 1

8 X 194170-45310  POPPET 1

9 194170-45321 SPRING 1

10 194170-45330 PLUG 1

11 194170-45350  SPOOL 1

12 194170-45360 SPRING 1

13 194170-45370 PLUG 1

14 194170-45410  PLUG 1

15 X _194170-45420  POPPET 1

16 194170-45430 RING, BACK UP 1

17 19417045440  PLUG 1

18 X_194193-45510 _SPOOL 1

19 194170-45520 SPRING 1

20 194170-45530 STOPPER 1

21 194170-45541 PIN 1

22 194170-45550 BAR 1

23 194170-45560 WASHER 12X40X0.6 1

24 194170-45570  CIRCLIP 1

25 23871-010000  PLUG PT 1/8 2

26 24311-000050 0-RING 1A P-5.0 1

27 24311-000120 0-RING 1A P-12.0 1

28 24311-000120 0-RING 1A P-12.0 1

29 24315-000070 0-RING 1B P-7.0 1

30 24315-000110 O-RING 1B P-11.0 3

31 26116~060142 BOLT M 6X 14 PLATED 1

32 26756-060002 LOCK NUT M 6 PLATED 1

33 26450-080202  BOLT M 8X 20 3




(®

&I

Fig. 61

OIL PRESSURE CONTROL

M Fig. 61 OIL PRESSURE CONTROL 85.07.27
FCTEQN) (A)=YM180D-1IQ (D)=
PR + (8)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION ~—mmmm——- QTY---~----- I P/UA R
NO. M) B (O (D) () (F)
1 194740-00322  TURNBUCKLE 1
2 1946193-47110-X BRACKET, CONTROL 1
3 194193-47120Q SHAFT. CONTROL LEVER 1
4 194193-47130-X GUIDE, SHAFT 1
5 194193-47140  PACKING, GUIDE 1
6 194193-47300-X_SPACER 1
7 194193-47310-X PLATE 1
8 194195-47310  COLLAR 11.5X20X5.5 1
2 194193-47320 HOOK, SPRING 1
10 194193-47330  STUD M 8X 96 1
11 194420-47370  KNOB 1
12 194432-47390 STOPPER 1
13 194195-47440  SPRING, RETURN 1
14 19446447440  BOLT, STOPPER 1
15 194195-47450 ARM, HINGE 1
16 194195-47490  BRACKET, HINGE 1
17 194195-47510  ROD, FEED BACK 1
18 194193-47530 SHAFT. FEEED BACK 1
19 194195-47540-X ROD, FEED BACK 1
20 194195-47550  ARM, CONTROL 1
21 194195-47560-X L EVER, FEFD BACK 1
22 194195-47610-X LEVER, CONTROL 1
23 194195-47650  ARM, CONTROL 1
24 1924305-47710 GUIPE, L EVER 1
25 194151-47760  WASHER 12 4
26 194310-47790  PLATE, FRICTION 1
27 194310-47870 STOPPER 1
28 22117-240000  WASHER 24 1
29 22137-050000 WASHER 5 2
20 22137-080a00 WASHER 8 1
31 22137-080000  WASHER 8 2
32 22137-080000  WASHER 8 2
33 22137-080000 WASHER 8 2
24 22217-050000 SPRING WASHER 5 2
35 22217-060000  SPRING WASHER 6 1
34 22217-080000 SPRING WASHER 8 1
37 22217-080000  SPRING WASHER 8 2
38 22217-080000  SPRING WASHER 8 1
39 22217-080000 SPRING WASHER 8 3
40 22217-080000  SPRING WASHER 8 1
41 22272-000040  CIRCLIP E- 4 1
42 22272-000060 CIRCIIP E~ 6 2
43 22272-000190  CIRCLIP E-19 1
44 22351-040014  SPRING PIN 4X14 1
45 22351-050022 SPRING PIN 5X22 1
46 22417-200150  COTTER PIN 2.0X15 2
47 22417-200150  COTTER PIN 2.0X15 2
48 22512-040180 KEY _4X 18 1
49 22522-030130  WOODRUFF KEY 3X13 1
50 24311-000120  0-RING 1A P-12.0 1
51 24311-000200 0-RING 1A P-20.0 1
52 26116-060122 BOLT M 6X 12 PLATED 1
53 26116-080202 BOLT M 8X 20 PLATED 2
YA 26116-080252 BOIT M 8X 25 PLATED 3

*% CONTINUE **



®

&0

Fig. 61 OIL PRESSURE CONTROL

t==-"t Fig. 61 OIL PRESSURE CONTROL 85.07.27
1(C1EDT1) I (A)=YM180D-1Q (D)=
P + (B)= (E)=
YOOT2030 )= (F)=

REF. LEV. O PART NO. DESCRIPTION = ——emme——— Q' TY -~~~ I P/UA R
¢} (A) (BY (CY (DY (EY (F)

55 . 26587-050102 SCREW M 5X 10 2

56 . 26635-080002 WING NUT M 8 1

87 . 26716-080002 NUT M 8 1

58 . 26716-080002  NUT M 8 2

59 . 26716-080002 NUT M 8 1

60 . 26716-120002 NUT _M12 1

61 . 26756-080002 LOCK NUT M 8 PLATED 1

62 26756-120002 LOCK NUT M12 PLATED 1

63 26116-080202 BOLT M 8X 20 PILATED 2




Fig. 62 ELECTRIC PARTS

X*MARK PARTS ! NOT SOLD SEPARATELY



Fig., 62 ELECTRIC PARTS

85.07.27

P AF12
{(1E01 ! (A)=YM180D-IQ (D)=
#mmmmem + (B)= (E)=
Y00T2030 (D)= (F)=
REF. LEV. O PART NO. DESCRIPTION  -—==--=-m- Q' TY -~~~ I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 194464-05250  EDGING 55 1
2 194990-22130  NUT W/WASHER 6 1
3 194990-22130  NUT W/WASHER 6 1
4 194363-51111  HARNESS (A), WIRE 1
5 194195-51120  HARNESS (B), WIRE 1
6 194322-51130  HARNESS (C), WIRE 1
7 194322-51140  HARNESS (D), WIRE 1
8 194440-51150  HARNESS (E), WIRE 1
9 194446-51160  WIRE, LEAD 1
10 194312-51210  WIRE, MEAN LEAD 1
1 194550-51220  LINK, FUSIBLE 1
_ A2 194446-51410  CABLE, BATTERY 1
13 194440-51420  CABLE, BATTERY EARTH 1
14 194440-51620  CLAMP, WIRE HARNESS 1
15 194440-51620__ CLAMP, WIRE HARNESS 2
16 194440-51620  CLAMP, WIRE HARNESS 1
17 194440-51630  CLAMP, WIRE HARNESS 1
18 194250-51660  CRAMP 25Q 2
19 194197-52370-X COVER, SAFETY SWITCH 1
20 194080-58810  GROMMET 8 1
21 194420-58820  GROMMET 83 1
22 121750-59890  RETAINER 3
23 121750-59890  RETAINER 2
24 121750-59890  RETAINER 2. _ _
25 22217-080000  SPRING WASHER 8 1
26 23061-070035 PIPE 7X 35 3
27 26116-060122  BOLT M 6X 12 PLATED 1
28 26116-060122  BOLT M 6X 12 PLATED 1
29 26116-080162 BOLT M 8X 16 PLATED 1
30 26587-080122  SCREW M 8X 12 2
31 194446-51310  BATTERY (DRNS60),DRY 1
32 194080-51430  INSULATOR 1
33 . 194440-51550 _ COVER, BATTERY 1 i
% . 194322-52110  SWITCH, STARTING 1
35 194155-52190  KEY 1
6 . 194440-52120  SWITCH, I IGHTING 1 _
7. 194170-52130  SWITCH, TURN SIGNAL 1
38 194150-52160  SWITCH, HORN 1
39 194150-52170  CAP, HORN SWITCH 1
0 . 194440-52190  SWITCH, SAFETY START 1
8 . 196466-52190  SWITCH, SAFETY START 1
42 194240-52210  NUT M22 1.
43 24311-000180 O-RING 1A P-18.0 1
44 194440-52400  BOX ASSY, FUSE 1
45 X 194440-52410  BOX, FUSE 1
46 194440-52420  COVER, FUSE BOX 1
47 194145-52820  FUSE 5A 1
48 194145-52830  FUSE 104 2
49 194145-52840  FUSE 15A 2
50 26587-060202  SCREW M 6X 20 2
51 194990-22050  NUT W/WASHER 8 1
52 194201-53051  LIGHT ASSY, HEAD 2
53 194262-53080  BULB 12v-25U 2
54 .. 194262-53090  BEAM UNIT 2

*% CONTINUE **



Fig. 62 ELECTRIC PARTS

XMARK PARTS I NOT SOLD SEPARATELY



Fig. 62 ELECTRIC PARTS

85.07.27

tTF13 t

1CTEQT) H (AY=YM180D~-1Q (D)=

pomm— + (B)= (E)=

Y00T2030 (0= (F)=
REF. LEV. O  PART NO. DESCRIPTION --------- QUTY-=mmm- - I P/UA R
NO (A) (B) (C) (D) (F) (F)
55 194201-53100 SOCKET 2
56 194201-53110  GASKET 2
57 794275-53401 LAMP _ASSY, WORKING 2
58 194275-53401 LAMP ASSY, WORKING 2
59 ‘e 194275-53410  BULB 2
60 194275-53421 LENS 2
61 . 194275-53431 LENS 2
62 vee X 194275-53441 BASE 2
63 194275-53451 GASKET 2
64 . X 194275-53461 BODY 2
65 194275-53481 SCREW 6
66 26756-100002 1 OCK NUT M10 PLATED 2
67 22137-100000  WASHER 10 2
68 22217-100000  SPRING WASHER 10 2
49 26716-100002  NUT M1Q 2
70 79408154101 LAMP ASSY, WORKING 1
71 194081-54110  LENS 1
72 194081-54120  GASKET 1
73 194081-54131 RIM 1
74 194081-54151 SPRING 1
75 i 194081-54210  SCREW 1
76 194081-54221 STAY 1
77 194081-54230 BOLT 6% 12 2
78 194081-54240 SPRING WASHER 6 2
79 194081-55820 BULB 12V-20W 1
20 26014-060122  BOLT M 6X 12 4
81 26587-080162 SCREW M 8X 16 1
82 194432-56100 HOUR-METER ASSY 1
83 X 194432-56110 HOUR-METER 1
84 194432-56150 RUBBER i
85 194432-56170 FITTING 1
86 22217-040000 SPRING WASHER 4 2
87 26716-040002  NUT M 4 2
88 121750-59890  RETAINER 1
89 194432-61600 DUSH BORD ASSY 1
20 194170-55120  R0X, PI1OT 2
91 194170-55130 CODE 1
92 194170-55150 LENS (A) 1
23 194170-55140 JLENS (R) 1
94 194170-55170 COVER 1
95 194155-55820 BULB 12V-1.7W 3
96 194432-56130 CORD 1
97 . 194432-61610  PANEL. DUSH BORD 1
98 . 22217-080000  SPRING WASHER 8 2
99 22857-400120  SCREW 4X12,TAPPING 4
100 26716-080002 NUT M 8 1
101 121400-91140  SHAFT, FLEXIBLE 1
102 194990-22040  NUT W/WASHER 6 2
103 194151-57100 HORN 1
104 26116-060122 BOLT M 6X 12 PLATED 2
105 194080-57202 _ RFLAY 1
106 194151-57210 SPACER 1
107 194464-57250  RELAY 1

.108 26364-050002  U-NUT M & PLATED . _ .1
109 26557-050162  SCREW M 5X 16 1

2

110

26557-060302

SCREW M 6X 30



Fig. 63 HOOD ’;';;1-;-"‘ Fig. 63 HOooOD 85.07.27
FCIEQD) | (AY=YM180D-1Q (D)=
o + (B)= (B)=
YOO0T2030 (C)= (F)=

REF. LEV. O  PART NO. DESCRIPTION ~ ———=omme QITY-=-=~~-- I P/UA R

—NO. CAY (B (C) (D) CEY (F)

1 194990-22130 NUT W/WASHER 6 2
2 194990-22140 NUT W/WASHER 8 2
3 192060-46110 CAP, RUBBER 1
4 194170-51210 GROMMET 25 1
5 194195~-51560 SPACER, BATTERY 1
6 194145-51570 ROD, BATTERY CLAMP 2
7 194432-61100-R HOOD 1
8 194190-61250 GASKET 2
9 194420-61250-@ GRILLECUPPERY, FRONT 1
10 194312-61290 PAD (RUBBER) 3
11 194322-61290 PAD, (RUBBER) 1
12 194446-61310-Q GRILI ECLOWER), FRONT 1
13 194440-61320-X HINGE, HOOD 1
14 194322-61430 PAD, (RUBBER) 2
15 194275-61480 PAD, (RUBBER) 2
16 194432-61480 PAD, (RUBBER) 2
17 194145-61570 WASHER 10 2
18 194420-61640 SCREW M 5X 16 5
19 194420-61640 SCREW M 5X 16 2
20 194145-61650 NUT M5 2
21 194432-61700-X COVER, DUST CUT 1
22 194190-61750 CLAMP, BATTERY 1
23 194190-61761  RUBBER, CUSHION 2
24 194190-61780 _ RUBBER, CUSHION 2
25 194440-61820 LEVER, LOCK 2
26 194440-61831 SPRING, HOOD LOCK 2
27 194446-619210 PAD, (RUBBER) 1
28 194446-61930 PAD, (RUBBER) 1
29 194432-61940 PAD, (RUBBER) 1
30 194432-61950 PAD, (RUBBER) 2
31 194446-61950 PAD, (RUBBER) 2
32 22137-080000 WASHER 8 6
33 22157-060000 WASHER 6 4
34 22417-200200 COTTER PIN 2.0X20 2
35 26013-080162 BOLT M 8X 16 6
26 26013-100202 BOLT M10X 20 2
37 26116-120252 BOLT M12X 25 PLATED 2
38 26716-080002 NUT M 8 2
39 26716-120002 NUT M12 2
40 194155-05210 BOLT M 6X16 4
41 194990-22120  NUT W/WASHER 5 6
42 194990-22140 _ NUT W/WASHER 8 2
43 194080-58810 GROMMET 8 1
44 194162-58830 GROMMET 20 1
45 194440-61220 PAD, (RUBBER) 1
46 194430-61500-R BOX ASSY, PANEL 1
47 194440~61550 GASKET, HOOD 2
48 194145-61560  RUBBER, CUSHION 2
49 194190-61560 RIVET 5X6 4
50 194432-61570-X PLATE, AIR CUT 1
51 194446-61621-R COVER, PANEL BOX 1
52 194448-61620 GROMMET 20.5 1
53 194420-61640 SCREW M 5X 16 5
54 194145-61650 NUT M5 5

*% CONTINUE **



Fig. 63 HOOD

Fig. 63 HOOD

85.07.27

I 1F16 ¢
LCTEON) ! (A)=YM180D~1Q (D)=
Hmmmm— + (B)= (E)=
Y00T72030 )= (F)=
REF. LEV. O  PART NO. DESCRIPTION =~-—===-=- QTY~=====-= I P/UA R

NO. (A) (B) (C) (P) (E) (F)

55 194432-61660-X STAY, PANEL 1

56 194195-61670-X COVER, GEAR BOX 1

57 194275-62310 CAP 10, RUBBER 1

58 194275-62310 CAP 10, RUBBER 1

59 194324-62310 CAP 4.5, RUBBER 4

60 194145-64430  GROMMET 12 2

61 26011-060122 BOLT M 6X 12 4

62 26013-080162 BOLT M 8X 16 2

63 26013-080162 BOLT M 8X 16 2

64 26014-080162 BOLT M 8X 16 4

65 26116-080162 BOLT M 8X 16 PLATED 2




Fig. 64 FENDER & STEP

XMARK PARTS ! NOT SOLD SEPARATELY

O s Fia. 64 85.07.27
T eon 1 g FENDER & STEP
TAEDT) | (A)=YM18OD-IQ (D)=
i + (B)= (E)=
Y0072030 0= (F)=
REF. LEV. O PART NO. DESCRIPTION  —=m—=s—e- QITY~-—=mm== IpP/UA R
NO (AY (B) (Cy (DY (F) (F)
1 194990-22130  NUT W/WASHER 6 8
2 194990-22140  NUT W/WASHER 8 2
3 194990-22140 NUT W/WASHER 8 4
4 194990-22140  NUT W/WASHER 8 2
5 19444861620  GROMMET 20.5 4
6 194195-62110-R FENDER (1) 1
7 194195-62120-R FENDER (R) 1
8 194432-62150  CAP 6, RUBBER 4
9 194195-62241 STAY (1), FENDFR 1
10 194195-62250-X STAY (R), FENDER 1
1 194195-62330-X STAY, REAR 1
12 194145-64430 GROMMET 12 2
13 194740-70270-R BAR, ASSIST 2
14 194740-76200  REFLECTOR 2
15 194990-22030 NUT W/WASHFR 5 2
16 X 194740-76210  REFLECTOR 2
17 26011-080162  BOLT M 8X16 2
18 26011-080162  BOLT M 8X16 2
19 26013-080302  BOLT M 8X 30 2
20 26013-100202  BOLT M10X 20 4
21 26014-080142 BOLT M 8X 16 2
22 26116-080754  BOLT M 8X 75 PLATED 1
23 26587-060162  SCREW M 6X 16 8
24 26714-080002 NUT M 8 1
25 194155-05210  BOLT M 6X16 1
26 194990-22140  NUT W/WASHER 8 6
27 194990-22140 NUT W/WASHER 8 5
28 194195-62520-X STEP (R) 1
29 194195-62530-X STEP (L) 1
30 194330-62530 STQPPER, PEDAL 3
31 194195-62580-X STAY, STEP 1
32 194195-62610-X STAY, STEP 1
33 1941959-62640~X STAY, STFP 1
34 194195-62690-X STAY, STEP 1
35 194195-62701-X STAY, STEP 1
36 194195-62810 GUARD, FOOT 1
37 26013-080162  BOLT M 8X 16 4
38 26013-100252  BOLT M1DX 25 4
39 26013-100252 BOI T M10X 25 2
40 26587-080202  SCREW M 8X 20 6
41 26587-080202  SCREW M 8X 20 5




Fig. 65 SEAT

oo + i 85.07.27
| 1602 1 Fig. 65 SEAT
1(1E01) ! (A)=YM180D-IQ (D)=
dmmmmme + (B)= (B)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION = ~=~------ Q'TY------~ I P/UA R
NO (AY (BY (C) (DY (F) (F)
1 194990-22130  NUT W/WASHER 6 1
2 194515-62450 PIPE, AIR BREATHER 1
3 194275-63111-X SEAT, OPERATOR 1
4 194275-63120 BOLT 1
5 194195-63210-X BRACKET, SEAT 1
6 194140-63221 PIN, HINGE 1
7 194151-63240 RUBBER, CUSHION 2
8 194281-63240 SPRING 2
9 194151-63250 COlLLAR 2
10 194322-63250 HOLDER 2
1 194322-63280 RETAINER (A) 2
12 194205-63550  BREATHER, AIR 1
13 22137-080000 WASHER 8 2
14 22217-080000 SPRING WASHER 8 2
15 22360-080000  SNAP_PIN 8 1
16 23080-013000 CLAMP 13,HOSE 2
17 26011-080162 BOLT M 8X16 1
18 26013-080162 BOIT M BX 164 4
19 26014-060202 BOLT M 6X 20 1
2

26116-080602

BOLT M 8X 60 PLATED




Fig. 66 LABELS

2 7 ([ 23 16 20
YANMARDIESEL A cunok - rvﬂ NI, L mnllus A WIRNRG

05
3

XMARK PARTS ! NOT SOLD SEPARATELY



e ' . 85.07.27
| 1603 | Fig. 66 LABELS
VCTEODN (A)=YM180D-1Q (p)=
Hommm e + B)= (E)=
Y00T2030 ()= (F)=
REF. LEV. © PART NO. DESCRIPTION =--==---- Q' TY-~-~~~~~ I PFUA R
NO (AY (BY (C) (DY (FY (F)
1 194990-22120  NUT W/WASHER 5 &
2 194446-64752  LABEL, MODEL 2
3 194446-65352 J.LABEL, ENG. STARTING 1
4 194240-65432 LABEL,THROTTLE LEVER 1
5 194240-65441 LABEL, DIFF. LOCK 1

194446-65461
194240-65511
1941926-65540

LABEL,CLUTCH CAUTION
LABEL ,HYDRAULIC LIFT
L ABFL » TRACTOR

_ 6 ., = 194370-65451 | ABFl . DFCOMPRFSSTON 1

194323-65561

LABEL, LUBRICATION

7 1
8 1
9 1
10 1
k] 194170-65570 LABEL, SLOW RETURN 1
12 194420-65590 EMBLEM, FlAME 1
13 194448-65600 EMBLEM, FRONT 1
14 194200-65610 NUT 5 4
15 194275-65610 |LABEL, P.T.0, CLUTCH 1
16 194170-65620 LABEL, WARNING 1
17 194447-65621 LABEL, &4-DRIVE WHEEL 1
18 194446-65630 LABEL, GEAR OIl 1
19 194275-65660 LABEL, CAUTION 1
20 194240-65671 LABEL, FUEL INDICAT. 1
21 124196-A5720 L ABFl , STDE MARK 2
22 194310-65720 LABEL, KEY SWITCH 1
23 194170-65891 LABEL, SEAT 1
24 X 121454-07050 1 ABFl , FNGINF i 1
25 124064-07160 LABEL,VALVE ADJUST. 1
26 . 124764-44810 LABEL, RESERVE TANK 1
27 121454-07150 LABFl , C,W. DRAIN 1
28 124764-44800 LABEL, RADIATOR 1
29 124764-44920 LABEL, ANTI-FREEZING 1
20 121454-12480 LABEL,. PRE-CI FANFR 1
3 121454-12520 LABEL, AIR-CLEANER 1




Fig. 67 THREE-POINT HITCH

1 1604 1

H(1E0T)

Fig. 67 THREE-POINT HITCH

PART NO.

DESCRIPTION

(A)=YM180D-IQ (D)=
(B)= (E)=
(€)= (F)=

(A) (B _(C) (D) CE) (F)

85.07.27

Y00T2030

REF. LEV. O
NO.
1
2

794286-71100-X
195080~15060
194150-71230

LINK ASSY, TOP
PIN, HITCH
PIN, TOP LINK

794130-71410
194286-71500-X
194322-71600-X

PIN ASSY,BALL SOCKET
TURNBUCKLE, TOP LINK
LINK (R), TOP

194322-71700-X
22351-040024
24761-060000

EYE-BOLT (L)
SPRING PIN 4X24

NIPPLE MT6X1,GREASE

26756-240002
794195-72100-X
794130-71410

LOCK NUT M24 PLATED
LINK ASSY (R), LIFT
PIN ASSY,BALL SOCKET

194195-72200-X
194170-72230-X
194197-72401-X

BOLT W/BALL, EYE
TURNBUCKLE,LIFT LINK
YOKE (R), LTIFT L INK

194197-72551
22351-040022
22417-300250

PIN, LIFT YOKE
SPRING PIN 4X22
COTTER PIN 3.0X25

24761-010000
26756-200002

NIPPLE M6F,GREASE
LOCK NUT M20 PLATED

21 794195-72200-X LINK ASSY (L), LIFT
22 794130-71410 PIN ASSY,BALL SOCKET
23 194195-72300-X LINK ASSY (L), LIFT
24 194197-72551 PIN, LIFT YOKE

25 22417-300250 COTTER PIN 3.0X25

26 794130-71410 PIN ASSY,BALL SOCKET
27 194500-73100-X LINK ASSY., LOWER

28 194197-73150 PIN, LOWER LINK

29 194197-73211-X FLANGE, LOWER LINK
30 26013-120252 BOLT M12X 25

31 794195-74600-X CHAIN SET, CHECK

32 194080-74631 PIN (SA10), SHACKLE
33 194195-74650-X BRACKET, CHECK CHAIN
34 194150-74670-X TURNBUCKLE, CHAIN

35 194195~74710-U CHAIN ASSY, CHECK

36 194420-74800-U CHAIN ASSY, CHECK

37 194145-75250 RING

38 22217-140000 SPRING WASHER 14

39 22360~-200000 SNAP PIN 20

40 26716-140002 NUT M14

NNNNNNNNRNNION SRS~ s anapPpas|aalan2ann2




Fig. 68 DRAWBAR

PO + . 85.07.27
{1605 1 Fig. 68 DRAWBAR
FCIEOT) ! (A)=YM180D-IQ (D)=
Fmmmm e + (B)= (BE)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION ----——--- QITY-~-~=--- I P/UA R
NO. (AY (B) CC) (D) (ED (F)
1 194197-75210-X DRAWBER, REAR 1
2 194464-75430  PIN 19X 54, HITCH 1
3 194197-75722-X BRACKET, DRAWBER 1
4 194080-75790  PIN 28, SNAP 1
5 26013~-140352  BOLT M14X 35 4




Fig. 69 WEIGHT (FRONT & REAR WHEEL)

Rear Whee|

W

+“;—6;'+ Fig. 69 WEIGHT (FRONT & REAR WHEEL) 85.07.27
I 1G {
t(1ECT1) 1 (AY=YM180D-1Q (D)=
tomm + (B)= (E)=
Y00T2030 )= (F)=
REF. LEV. O PART NO. DESCRIPTION = ==—mw—ee- QITY~mm = I P/UA R
NO. (A (B) (C) (D) (E) (F)
1 194080-871111~R WEIGHT 20KGS. FRONT 5
2 194080-81230-R WEIGHT 20KGS. REAR 2
3 22217-160000 _ SPRING WASHER 16 6
4 26116~161102  BOLT M16X110 PLATED 6
5 26716-160002  NUT M16 6




Fig. 70 TOOLS e Fig. 70 TOOLS . 85.07.27
1(1E0T) (A)=YM180D-1IQ (D)=
e + (B)= (E)=
Y00T2030 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION ~---=--m- QITY--—=-~-~ I PUA R
NO. (W) B (O () (E) (F)
1 . 194196-82100 TOOL SET 1

194740-81010  WRENCH, RIM 26
194080-82110  WRENCH 17X19

794200-82200 GUN, GREASE
194193-83000 BOX, TOOL
104200-92350 SCREWDRIVER

28110-120140  WRENCH
28110-170190  WRENCH

28110-220240 WRENCH

1
1
1
1
1
28110-080100  WRENCH 1
1
1
1
28170-001500  PLIERS 1

SO~ oONT S IWN

RENRY







PARTS No. INDEX

All parts of this Parts Catalog is arranged by Part No. order
{depending on the spot where the model is used).

If you want to know by Part No. where your object part is used,
please use this Parts Catalog.






(MF NO.Y0OT2030) 1 1L07 *k* PARTS INDEX *xx 85.07.27 P. 1
dommmem +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc J PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO. NO. NO., NQ. ! NO. NO. NO. NQ.
XM069000000 CLAMP Y00T2030 36 7 1006 1 103854-53100 HOLDER ASSY, NOZZLE YOOT2030 25 4 1C11
XM329830000 COLLAR Y00T2030 36 2 1006 + 103854-53120 SPRING, NOZZLE Y00T2030 25 6 1C11
XM428020000 COLLAR Y00712030 36 3 1006 1 103854-53180 RETAINER,SPRING Y00T72030 25 9 1C11
XM&29270000 SHAFT Y00T72030 36 4 1p06 I 103854-59191 BOLT W/PLUG & SEAL Y00T2030 28 9 1C14
XM4 29290000 PLATE, PULLEY Y00T2030 36 5 1006 I 103854-59201 BOLT, JOINT Y00T2030 28 10 1C14
XM514160000 PLATE ASSY YQ0T12030 36 ) 106 1 1041Q4-67300 SPRING, RETURN Y0QT1T2030 6 12 1807
XM514170000 PLATE Y00T2030 36 8 1006 | 104200-11180 RETAINER, SPRING Y00T2030 8 8 1809
XM514180000 STATOR Y00T2030 36 9 1006 1 104200-14200 TAPPET Y00T2030 12 5 1814
XM610140000 CAP Y00T12030 364 21 1006 ' 104200-55080 PLUG Y00T1203Q 1 3Q 1802
XM622270000 FLYWHEEL Y00T2030 36 16 1006 |+ 104200-55321 VALVE, TAPER YQ0T2030 26 2 1C12
XM860250000 WASHER 10 Y00T2030 36 17 1606 + 104200-55330 SPRING Y007T2030 26 3 1€12
XM841240000 B.BEARING #620177€C3 YQGOTR030Q 36 10 1006 1+ 104200-~55341 HANDLE, COCK Y00T12030 26 4 1C12
18 1006 ! 104200-55750 SCREW Y00T2030 26 13 1c12
XM967170000 COUPLER Y00T2030 36 11 1006 1 104200-59170 GASKET Y00T2030 28 8 1C14
X211416007 CASE ASSY., GFAR YQoT2030 39 14 1b05 ! 37 28 1007
X21142835 SCREW SET Y00T2030 35 22 1005 1 104200-61200 WEIGHT, GOVERNOR Y00T2030 29 10 1C15
X211432001 COIL ASSY, FIELD Y00T2030 35 5 1005 1 104200-92350 SCREWDRIVER Y00T2030 70 6 1607
X21143454 PLATE, CENTER Y00T12030 35 17 1005 I 104211-03770 PLATE YOOT2030 31 2 1h01
X21143963 COVER SET, DUST Y00T2030 35 16 1p05 ¢ 104211-11370 RETAINER Y00T72030 8 12 1809
X211443101 HOLDER ASSY, BRUSH Y00T2030 35 10 1D05 I 105225-02020 O-RING, HOUSING Y00T2030 3 5 1B04
X21145300Q2 COQVER ASSY, REAR YQ0712030 25 8 1D05 ! 105225-02020 O-RING Y0012030 37 & 1007
X21145312 BRUSH (+) Y00T2030 35 7 1005 I 105225-02300 BOLT Y00T2030 3 18 1804
X21145352 METAL, REAR COVER Y00T2030 35 9 1D05 1+ 105225-11100 VALVE, SUCTION Y00T2030 8 3 1809
X211455003 PINION ASSY Y00712030 35 13 1005 1 _105225-11110 VALVE, EXHAUST YG0T2030 8 4 1809
X21145661 METAL, GEAR CASE Y00T2030 35 15 1065 + 105225-11350 STUD Y00T2030 8 11 1809
X211467005 SWITCH ASSY, MAGNET Y0072030 35 19 1005 1+ 105225-21501 BOLT,FLYWHEEL Y00T2030 13 15 1815
X21146815 BOLT Y00T12030 35 20 1p05 1 10Q5225-22300 PIN, PISTON YQOT2030 14 8 1816
X21147155 STOPPER SET, PINION YQ0O0T2030 35 4 1005 1 105225-22400 CIRCLIP Y00T2030 14 9 1B16
X21147215 SCREW, POLE CORE YO00T2030 35 6 1005 I 105225-23100 BUSH, PISTON PIN Y00T72030 15 3 1¢01
X211£8110 WASHER SET, THRUST Y(00T2030 35 2 1005 1 105225-23200 BOLT, RQD YQ0T12030 15 & 1€01
X21148313 BRUSH (=) Y00T2030 35 11 1005 1 105311-23380 BEARING,CRANKPIN(.25 YO0OT2030 15 7 1C01
X21148652 LEVER SET, SHIFT Y00T2030 35 18 1005 I 110250-53150 SHIM SET Y00T2030 25 8 1C11
X211491001 ARMATURE ASSY YQQ712030 35 2 1p05 ! 58 55 1FQ7
X21149314 SPRING, BRUSH Y00T2030 35 12 1005 I 110250-55610 RETAINER, BOWL Y00T2030 26 7 1€12
X7120632 BOLT Y00T2030 35 21 1p05 1 113200-53110 SPINDLE Y00T72030 25 5 1C11
1A1040-26320 CIRCLIP 30-H Y00T2030 49 2 1E12 ! 113200-53120 SHOE., SPRING Y0072030 25 7 1¢11
1E4030-27340 BALL, CHANGE SHIFTER Y00T2030 49 18 1E12 1 121000-01330 GASKET, CYL. HEAD Y00T72030 1 22 1802
1E6141-53160 WASHER, SEAL Y00T2030 50 7 1E13 ! 37 4 1007
1£6250-36070 SEAL _TC 22388, OIL Y0QT2030 51 9 1E14 1__121000-01750 GASKET, OIL PAN Y00T12030 1 33 1BQ02
101147-11490 INSULATOR Y00T2030 8 48 1809 1 37 5 ip07
37 15 1007 1 121023-42051 GASKET Y00T2030 21 1 1¢07
101147-11900 FLANGE Y0012030 8 49 1B09 1§ 37 28 1007
101147-53080 HOLDER, VALVE W/CASE Y00T2030 25 3 1¢11 I 121023-42100 PUMP ASSY, C. WATER Y00T2030 21 2 1€07
101147-59810 BOLT, PIPE JOINT Y00T2030 28 21 1C14 I 121023-42290 V-BELT (A-33) Y00T2030 21 9 1€07
101158-11190 COTTER Y00712030 8 9 1809 1§ _38 g 1b08
101158-11230 SCREW, VALVE Yy00T2030 8 36 1809 I 121023-77910 PLUG, THERMOSTART Y00T2030 33 7 1003
42 1809 | 38 11 1008
101304-59020 JOINT, PIPE Y00T2030 28 3 1C14 1 121120-77920 WIRE y00T12030Q0 33 8 1p03
101720-55750 PLUG Y00T2030 26 12 1C12 i 121150-35100 FITTINGS Y00T2030 19 3 1€05
102103-55520 0-RING Y0O0T2030 26 6 1C12 I 121150-51460 PIN Y00T2030 24 21 1C10
37 37 107 1 121250-44901 SENDER, C.W. TEMP Y00T2030 22 13 1¢08
102210-07990 RIVET Y00T2030 7 4 1808 1 38 6 1008
103854-51251 PIN Y00T2030 24 13 1C10 1 121250-55620 SPRING Y00T2030 26 8 1C12
103854-51660 SCREW Y0Qr2030 24 28 1€10__ 1 121250-59860 RETAINER (B) Y00T2030 27 7 1€13




(MF NO.Y00T2030) io1L02 i k%% PARTS INDEX #*%* 85.07.27 p. 2
o +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc I PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO . NO. NO. ! NO. NO. NO. NO.
121254-55510 CUP, STRAINER Y00T2030 26 5 1€12 1 121450-14010 CAMSHAFT Y00T72030 12 1 1814
121400-91140 SHAFT, FLEXIBLE Y00T2030 62 101 1F13 1 121450-14090 CAM, FUEL Y00T2030 12 2 1B14
121450-01100 LINER W/ORING CYL Y0072030 1 4 1802 ) 121450-14120 NUT Y00T12030 12 4 1814
121450-01203 STUD, CYL. HEAD Y00T72030 1 5 1802 1 121450-14400 ROD, PUSH Y00T12030 12 6 1B14
121450-01210 STUD, CYL. HEAD Y00T72030 1 6 1802 } 121450-21541 NUT,CRANK SHAFT GEAR YQO0T2030 13 8 1815
121450-01220 NUT, CYL HEAD Y00T12030 1 7 1B02 1 121450-22091 PISTON W/RINEGS Y0012030 14 1 1816
121450-01511 GASKET, GEAR CASE YD0T2030 2 14 1B03 1 121450-32021 GASKET Y00T2030 17 1 1¢03
37 9 1007 1 37 24 1007
121450-01531 GASKET, COVER Y0072030 2 15 1B03 t 121450-32050 PIN Y00T2030 17 4 1€03
37 10 1007 t 121450-32060 PIN 4X8 Y00T72030 17 5 1€03
121450-01550 COVER, CYL BLOCK Y00T72030 2 16 1B03 1 121450-34831 GUIDE, DIPSTICK Y00T2030 18 2 1C04
121450-01560 STUD M 8X22 Y00T72030 2 4 1B03 1 121450-34840 GASKET Y0072030 18 3 1C04
121450-01570 STUD Y00T2030 2 5 1803 | 37 7 1007
121450-01650 BOLT Y00T2030 1 24 1802 1 121450-35090 PIPE, OIL INLET YD0T2030 19 2 1€05
121450-01710 BOLT Y00T203Q 1 32 1802 1 121450-39201 PIPE, LUB OIL YQ0T12030 20 2 1€06
121450-01801 SEAL TC25 40 8, OIL YO0O0T2030 2 17 1B03 1 121450-42240 SHAFT, IMPELLER Y00T2030 21 5 1¢07
121450-01951 SHIM SET Y00T12030 1 37 1802 1 121450-42260 FLANGE, V~PULLEY Y00T2030 21 6 1¢07
121450-01960 PLUG Y00712030 1 11 1B02 1 121450-42310 SEAL, MECHANICAL Y00712030 21 z 1€07
121450-01980 GASKET Y00T2030 1 12 1B02 ! 121450-42350 V-PULLEY, C.4W. PUMP YO00T2030 21 10 1€07
37 3 1007 1 121450-44410 GASKET, BRACKET Y00T2030 21 11 1C07
121450-01990 PLUG 30 Y00T72030 1 13 1B02 1 37 29 1007
121450-02050 KNOCK-PIPE Y00T72030 3 11 1B04 1 121450-44510 SUB RESERVOIR ASSY Y00T2030 22 3 1€08
16 1B04 1 121450-44530 CAP, SUB TANK Y00T2030 22 5 1€08
121450-02072 BOLT YD00T2030 3 12 1B04 1 121450-44540 BRACKET., RESERVOIR Y00T12030 22 8 1€08
17 1B04 1 121450-44740 FAN, COOLING Y00T72030 22 12 1008
121450-02100 MAIN BEARING Y00T72030 3 7 1B04 1 121450-49020 PIPE (B), C. WATER Y00T2030 23 2 1C09
12145Q0-02110 MAIN BEARING Y00T12030 3 3 1B04 1+ 121450~49030 PIPE (C), C. WATER Y00T12030 23 3 1€09
121450-02160 MAIN BEARING Y00T2030 3 10 1804 1 121450-51500 RACK, CONTROL Y00T72030 24 22 1C10
121450-02170 MAIN BEARING Y00T2030 3 15 1B04 1 121450-59500 PIPE, FUEL RETURN Y00T2030 28 13 1C14
121450-02310 MAIN BEARING, 0.25US Y00T12030 3 19 1BO4 1 1214506-59550 PIPE, FUEL RETURN YROTR2030 28 18 1C14
121456-02320 MAIN BEARING, 0.25US Y00T2030 3 20 1B04 1 121450-59560 PIPE, FUEL RETURN Y00T2030 28 19 1C14
121450-02370 MAIN BEARING, 0.25US Y00T2030 3 21 1BO4 1 121450-59810 PIPE (1), F. INJECT. Y0O0T2030 27 3 1€13
121450-02380 MAIN BEARING, 0.25US YQ0Q0T2030 3 22 1804 1 121450-59820 PIPE (23, F. INJECT. Y0QT2030 27 4 1¢13
121450-03012 BODE, BREATHER Y00T2030 5 2 1B06 1 121450-59830 PIPE (3), F. INJECT. Y00T2030 27 5 1C13
121450-03020 BODE, BREATHER Y00T2030 5 3 1806 1 121450-59850 BRACKET (A) Y00T2030 27 6 1C13
121450-03030 STEEL WOQLPD24W28T18 YQOT2030 5 4 1BO6 1 121450-61101 WEIGHT ASSY GOVERNOQR Y00T2030 29 8 1€15
121450-03610 SHAFT, DECOMPRESSION Y0O0T2030 6 1 1BO7 1 121450-~61631 SPRING Y00T2030 29 14 1€15
121450-03760 CONNECTOR Y00T2030 6 3 1B07 1 121450-66010 SPRING, REGULATOR Y00T2030 30 7 1€C16
121450-03770 COLLAR Y00T2030 6 4 1B07 1 121450-66170 BUSH, GOV. SHAFT Y00T72030 30 10 1€16
121450-11240 SHAFT, ROCKER ARM Y00T72030 8 24 1809 1 121450-66180 LEVER, ASSY LIMIT Y00T2030 30 8 1€16
121450-11260 SUPPORT, ROCKER ARM Y00T2030 8 27 1B09 1 121450-77010 STARTER (S114-235) Y00T72030 32 1 1002
121450-11270 SUPPORT, ROCKER ARM YO00T2030 8 28 1809 1 121450-7720Q GENERATOR Y0Q0T2030 32 3 1002
121450-11402 CHAMBER, FRONT Y00T2030 8 45 1809 1 36 1 1006
121450-11550 STUD Y00T2030 8 13 1809 1 121450-77330 ADJUSTER, BELT y00T2030 32 4 1002
121450-11620 ROCKER_ARM CMP.,SUC. Y00T2030 8 33 1809 1 121450-77690 PIPE, FUEL-0IL YQ012030 33 2 1003
121450-11640 ROCKER ARM CMP.,EXH. Y0OO0T2030 8 39 1B09 1 121450-77700 PIPE, FUEL Y00T72030 33 3 1003
121450-11670 COVER Y0072030 8 14 1809 1 121450~77712 LIMITER, CURRENT Y00T72030 32 5 1002
121450-11680 GASKFT., COVER Y00712030 8 15 1B09 !t 121450-77810 BRACKET (A) Y00T12030 33 5 1003
37 13 1007 1 121450-91400 GEAR UNIT Y00T2030 34 1 1004
121450-12710 GASKET Y00T2030 9 33 1B11 1 121454-07150 LABEL YooT2030 7 2 1808
121450~13200 GASKET YQ0T2030 11 1 1B13 i 66 27 1603
37 22 1p07 1 121454-12100 MANIFOLD, AIR INTAKE Y0O0T2030 9 2 1811
121450-13250 GASKET Y00T72030 11 2 1B13 1 121454-12110 BRACKET, AIR CLEANER Y0OT2030 9 3 1811
37 23 1007 1 121454-12300 CLEANER, AIR Y00712030 1) & 1811




(MF NO.YODOT2030) I 1L03 *%x% PARTS INDEX **%* 85.07.27 3
PO +

PART NO. DESCRIPTION CATALOG GRP. REF LOC | PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO. ! NO. NO. NO. NO.,
121454-12480 LABEL, PRE-CLEANER Y00T2030 7 6 1808 i 123325-59100 RETAINER YooT2030 27 1 1€13
9 4 1B11 I 123325-59110 COVER YODT2030 27 2 1C13
66 30 1G03 1 124060-01050 PLUG PT1/8 Y00T72030 1 3 18032
121454-12500 CLEANER, AIR Y00T2030 9 5 1B11 1 2 3 1803
121454-12520 LABEL, AIR-CLEANER Y00T2030 7 5 1B08 I 124060-11120 SPRING, VALVE Y00T72030 8 5 1B0O9
9 24 1811 1_124060~11160 GUIDE, VAILVE YGOT2030 8 o) 1809
66 31 1603 I 124060-11170 GUIDE, VALVE Y00T2030 8 7 1809
121454-12550 BRACE Y00T2030 9 25 1811 I 124060-~21600 GEAR, RING YG0T2030 13 14 1815
1214564-12660 PAN, DUST Y0QT2030 9 9 1B11 1 _124060-51300 VALVE W/SEAT, DELIV. YOOT2030 24 15 1¢€10
121454-13491 SILENCER Y00T2030 10 1 1B12 I 124060-59380 PLUG YG0T2030 28 11 1C14
121454-13500 SILENCER YB0T2030 10 2 1B12 | 124060-77680 CLAMP YO0T2030 28 20 1C14
121454-13651 PIPE, EXHAUST Y0Q0712030 10 4 1B12 | 22 1C14
121454-21591 FLYWHEEL W/RING GEAR Y00T2030 13 11 1B15 1 33 1 1003
121454-21652 V~-PULLEY Y00T2030 13 7 1815 | 40 16 1E03
121454-42120 BRACKET, C.W. PUMP Y00T12030 21 8 1€07 1 124064-07160 LABEL VAL VE ADJUST, YO0T2030 Z 3 1808
121454-44500 RADIATER Y0072030 22 1 1¢08 | 66 25 1603
121454-44590 PAD YO0T2030 22 11 1€C08 | 124064-12400 PRE-CLEANER YO0T2030 9 13 1811
121454-49160 PIPE, WATER DRAIN Y0072030 23 8 1C09 | _1240646-12420 PIPE Y00T12030 2 15 1811
121454-51100 PLUNGER W/BARREL Y00T2030 24 3 1C10 1 124064-12430 GASKET Y00T2030 9 17 1811
121454-55600 STRAINER ASSY, FUEL YO0OO0OT2030 26 1 1C12 1 21 1811
121454-59011 PIPE ASSY, FUEL OIL YQO0T2030 28 2 1C14 1 37 20 1007
121454-59060 SPRING, PIPE PROTECT Y0OO0T2030 28 7 1C14 I 124064~-12440 COVER YO0T2030 9 16 1811
121454-59090 PIPE Y0O0T2030 28 5 1C14 1 124064-~12450 CLAMP W/BOLT YO0T2030 9 18 1811
121454~66002 LEVER ASSY, REGULAT_ Y007T2030 30 2 1C16_ 1 124064-12460 BOLT Y00712030 9 19 1811
121454-66420 ADJUSTER YOO0T2030 30 13 1€16 1 124064-12470 CASE W/GASKET Y00T72030 1% 20 1811
121462-03740 LEVER, DECOMPRESSION Y00T2030 4] 2 1B07 | 124064-12510 ELEMENT, AIR CLEANER YOOT2030 9 7 1B11
121462-44580 SCREEN, RADIATOR Y0OT2030 22 10 1¢08 | 28 2 1008
121465-11950 NUT YO0T2030 8 16 1B09 I 126064-12560 BRACE (B) YOO0T2030 9 26 1811
121465-13582 BOLT 8X58 Y00T2030 11 4 iB13 1 124064-12570 SEAT (A) Y00T2030 9 27 1811
121465-59950 BOLT M 6X 16, PLATED Y0Q0T2030 27 8 1€13 1 _124064-12580 PAD (B) YOOT2030 Q 28 1811
121467-34800 DIPSTICK, LUB. OIL YOO0T2030 18 1 1C04 1 126064-12670 BAFFLE Y00T2030 9 10 1811
121470-01601 FLANGE, MOUNTING Y00T2030 1 23 1802 I 124064-12680 WING BOLT Y00T72030 9 11 1811
121470-13510 MANIFOLD, EXHAUST Y00T2030 11 3 1B13 I 124064-12690 WASHER YQQ0T12030 9 12 1811
121470-13580 CLAMP Y00T2030 10 3 1B12 I 124066-59100 CLAMP, PIPE Y0072030 28 17 1C14
121476-11310 GASKET, BONNET Y00T1T2030 8 52 1809 1 124067-12050 GASKET Y0072030 9 1 1811
37 17 1b07 i 37 21 1b07
121520-01850 GASKET Y00T2030 1 34 1802 I 124070-77010 STARTER (S114-230) Y00T2030 35 1 1005
121520-01860 COVER Y00T2030 1 35 1802 | 124085-~01900 GUIDE, O-RING Y00T2030 1 9 1802
121520-66550 CONTROLLER ASSY Y00T72030 30 14 1€16 ' 124085-02220 SEAL, OIL Y00T2030 3 4 1804
121520-66580 SPRING, CONTROLLER Y00T72030 30 17 1C16 I 124085-35300 VALVE ASSY, CONTROL YOO0T2030 19 6 1C05
121550-11280 SPRING Y00T72030 8 29 1809 I 124085-35350 LOCK NUT M20 Y00T2030 19 12 1C05
121550-11290 WASHER YQ0T72030 8 30 1B09 + 124160-01650Q CLAMP YQQ0T2030 5 1 1806
121550-49111 JOINT PT1/4 YO0T2030 23 4 1¢c09 [ 28 1 1C14
121551-66520 LEVER, ENG. STOP Y00T2030 31 3 1001 I 124160-01751 COVER Y00T2030 8 53 1809
121551-66580 SPRING., RETURN YQQ12030 31 4 1001 1_124160-11360 NUT, CAP Y0Q072030 8 66 1810
121567-61000 LEVER ASSY, GOVERNOR YD0T2030 29 1 1C15 1 124160-39140 BOLT, PIPE JOINT Y00T2030 20 1 1C06
121567-61620 SUPPORT Y00T1T2030 29 13 1€15 P 124160-39450 SENDER, OIL PRESSURE Y00TZ2030 20 A 1C06
12156761640 BUSH YQQ0T2030 29 15 1¢€15 ! 28 5 1008
121750-59090 JOINT Y00T2030 28 15 1C14 I 124160-77020 COVER, TERMINAL Y0O0T2030 32 2 1002
121750-59890 RETAINER Y00T72030 62 22 1F12 1 124220-51890 RIVET Y00T72030 7 11 1B08
23 1F12 ! 24 30 1€C10
24 1Fi2 I 124240-01882 GASKET YO0T2030 16 1 1C02
88 1F13 I 37 11 1007
121750-77800 TANK., HEADER Y00T2030 33 4 1003 1 _124250-03640 SCREW., STOP YQ012030 31 1 1001




(MF NO.YOOT2030) to1L04 **% PARTS INDEX **% 85.07.27 4
R +

PART NO. DESCRIPTION CATALOG GRP. REF. LoC [ PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NQ.. NO. NO. ! NO. NO. NO. NO.
124450-12560 WING NUT Y00T2030 9 22 1811 1 129350-14100 GEAR, CAMSHAFT Y00T2030 12 3 1B14
124450-12571 WASHER YO0T2030 9 23 1811 1 129350-21200 GEAR, CRANKSHAFT Y00T2030 13 6 1B15
124450-35070 NUT _PF1/4 Y0072030 19 1 1€05 1.129350-26000 GEAR UNIT Y00T2030 16 3 1€02
124450-35110 0-RING Y00T2030 19 5 1€C05 1 129350-26050 BRACKET Y00T2030 16 4 1€02
37 25 1007 1 129350-26100 SHAFT ASSY, DRIVING YOOT2030 16 5 1€02
124450-39240 RETAINER, PIPE Y00T2030 20 3 1€06 1 129350-26160 CONNECTOR YOQT2030 16 12 102
124450-44550 CLAMP, RESERVOIR Y00T2030 22 9 1C08 1 129350-26200 GEAR YO0T2030 16 6 1C02
124450-44560 CLAMP Y00T72030 22 6 1C08 1 129350-26400 SHAFT Y00T2030 16 7 1C02
124450-44590 CAP YQ0T2030 22 2 1C08 1 129350-26490 BALL BEARING YO0T2030 14 9 1€02
124460-77820 BRACKET(B), TANK Y00T2030 33 6 1003 1 129350-32090 PUMP ASSY, LUB OIL Y00T2030 17 2 1¢03
124465-44950 PACKING 16 Y00T72030 22 14 1C08 1 129350-32200 GEAR, LUB OIL PUMP Y00T2030 17 11 1€03
37 30 1007 + 129350-42200 IMPELLER YQ0T2030 21 A 1¢07
124550-35110 ELEMENT, LUB OIL Y00T2030 19 4 105 1 129350-49010 PIPE, COOLING WATER YO0OT2030 23 1 1C09
38 A 1b08 1 129350-49120 PLUG,WATER DRAIN Y00T2030 23 5 1C09
124550-51320 SPRING, DE}IV. VALVE Y00T2Q030 24 14 1€10 1 129350-49130 BODY, DRAIN COCK YO072030 23 & 1¢09
124550-51341 RETAINER Y00T2030 24 17 1C10 1 129350-49530 COVER, THERMOSTAT Y00T12030 23 9 1¢C09
124550-51350 GASKET Y00T2030 24 18 1€10 1 129350~49540 PACKING Y00T2030 23 10 1C09
37 34 1pQ7 1 37 31 1007
124550-51370 0-RING Y00T2030 24 19 1¢10 1 129350-49800 THERMOSTAT Y00T2030 23 11 1C09
37 35 1007 1 38 7 1008
124550-51590 LOCKER YO0T2030 24 24 1€10 1 129350-61600 SLEEVE, GOVERNOQOR Yo0T12030 29 12 1€15
124550-55700 STRAINER, FUEL Yy00T12030 26 10 1€12 1 135210-61090 LEAD Y00T72030 20 1 1C16
38 10 1008 ! 171051-01921 PLUG Y00T2030 1 10 1802
124550-59030 JOINT, PIPE YQ0T2030 28 14 1¢14 1 172100-53200 GASKET YOOT2030 25 10 1€11
124550-5909%90 JOINT, PIPE Y00T2030 28 16 1C14 i 37 36 1007
124550-59820 BOLT Yy00T2030 20 5 1C06 1 172200-61220 PIN, GOVERNOR WEIGHT Y0O0T2030 29 11 1C15
124550~66370 LOCK NUT YQ0T2030 30 12 1€16 _ + 174100-54120 PIN, ROLLER YOQT2030 24 12 1€10
124738-49150 PIPE, WATER DRAIN Y00T2030 23 7 1€09 1 174307-51170 RETAINER A Y00T2030 24 4 1¢10
126764-44800 LABEL, RADIATOR Y00T2030 7 7 1B08 I 174307-51181 RETAINER B Y00T2030 24 5 1€C10
66 28 1G03 1 174307~-51700 SHIM SET YO0T2030 24 29 1¢10
124764-446810 LABEL, RESERVE TANK Y0O0T2030 7 9 1B08 1 177088-06160 CIRCLIP Y00T2030 60 2 1F0%
66 26 1603 1+ 192060-46110 CAP, RUBBER Y00T2030 63 3 1F15
12676464920 L ABEL ., ANTI-FREEZING YOQT2030Q 7 8 1808 1 194080-15420 SHIM (A) (T=1.5) 00712030 45 16 1£08
66 29 1603 t 194080-15430 SHIM (B) (T7=1.5) Y00T2030 45 17 108
124766-59050 CLAMP Y00T2030 23 12 1€09 1 194080-15440 SHIM (C) (T=1.5) Y00T2030 45 18 1E08
28 4 1C14 1L 194080-15450Q SHIM (D) (T=1.5) YOOT2030 45 19 1EQ0R8
6 1C14 ! 194080-15460 SHIM (E) (T=1.5) Y00T2030 45 20 1E08
40 15 1E03 1 194080-15550 WASHER 12 Y00T72030 45 33 1E08
124770-53000 VALVE W/CASE, F.T1. YOQT2030 25 2 1€11 ! 194080-27172 SPRING Y30T2030 49 s 1E12
38 9 1p08 t 194080-27190 WASHER 13X19X2 Y00T2030 49 7 1E12
124950-11340 SEAT, VALVE Y00T2030 8 10 1809 + 194080-27252 BOOT (RUBBER) Y00T72030 49 9 1E12
124950-11410 CHAMBER., REAR YQO0T2Q30 8 46 1BO9 1 194080-37781 PIN 8X25 Y0QT2030 55 30 1EQ2
124950-11450 GASKET., CHAMBER Y00T2030 8 47 1B09 1 194080-51430 INSULATOR Y00T2030 62 32 1F12
37 14 1007 1 194080-57202 RELAY Y00T2030 62 105 1F13
124950-21230 BUSH Y0QT12030 13 13 1815 1 194080-58810 GROMMET 8 Y0012030 &2 20 1E12
124950-26420 SPACER YOOT2030 16 8 1002 ¢t 63 43 1F15
124950-51190 SPRING, PLUNGER Y00T2030 24 6 1C10 1 194080-74631 PIN (SA10), SHACKLE Y00T2030 67 32 1G04
424950-51270 PACKING YOQ0T2030 24 14 1C10 1 194080-75790 PIN 28, SNAP YO0T2030 A8 4 1605
37 33 1007 ! 194080-81111-R WEIGHT 20KGS. FRONT Y00T2030 69 1 1606
124950-51450 PIECE, GUIDE Y00T2030 24 20 1C10 1 194080~81230-R WEIGHT 20KGS. REAR Y00T2030 69 2 1606
124950-51510 PINION YOOT2030 24 26 1¢10 1 _194080-82110 WRENCH 17X19 YOQT2030 70 3 1607
124950-51640 SHIM SET, CONTROL Y00T2030 24 27 1C10 + 194081~54110 LENS Y00T2030 62 71 1F13
124950-66590 SHIM Y00T72030 30 18 1C16 1 194081-54120 GASKET Y00T2030 62 72 1F13
129350-01230 STUD, CYI ., HEAD YOOT2030 1 8 1802 I_194081-54131 RIM YOOT2030 A2 73 1F13




(MF NO.YOOT2030) I 1L05 1 **% PARTS INDEX *%% 85.07.27 5
fomm———— +

PART NO. DESCRIPTION CATALOG GRP. REF. LoC ! PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO., NO. NO, NQ. ! NQ. NO., NO. NO,
194081-54151 SPRING Y00T2030 62 74 1F13 1 194150-45340 SCREW Y00T2030 58 51 1F06
194081-54210 SCREW Y00T2030 62 75 1TF13 1 194150-45361 HOLDER Y00T2030 58 52 1F06
194081-54221 STAY Y00T12030 62 76 1F13 ) 194150-52160 SWITCH, HORN Y00T2030 62 38 1£12
194081-54230 BOLT 6X 12 Y00T2030 62 77 1F13 1 194150-52170 CAP, HORN SWITCH Y00T2030 62 39 1F12
194081-54240 SPRING WASHER 6 Y00T2030 62 78 1F13 1 194150-71230 PIN, TOP LINK YOO0T2030 67 3 1G04
1940819 -55820 BULB 12V-20W Y00712030 62 79 1E13 1 194150-74670-X TURNBUCKLE, CHAIN YQ0T72030 &7 34 1604
194100-41670 WASHER 8.5X18X2 Y00T2030 57 16 1F04 1 194151-04260 PACKING (RUBBER) Y00T2030 40 10 1E03
194110-37691 SPRING, RETURN Y00T72030 55 26 1F02 | 194151-24770 PLUG 14, OIL Y00T2030 44 12 1E07
194130-15470 SCREW Y0012Q30 45 22 1EQ8 1 41 1EQ7
194130-22170 FELT Y00T2030 L6 30 1E09 ! 53 3 1E16
194130-22280 BUSH 20X25x25 Y00T2030 46 5 TE09 1 194151-36670 PLUG PTO2 Y00T72030 44 42 1EQ07
194130-37564A0 WASHER YOOT2030 55 22 1E02 ! 53 14 1E16
194130-37740 JOINT (LH SCREW) Y00T2030 55 28 1F02 1t 194151-37730 TURNBUCKLE M10X90 YO0T2030 55 27 1F02
194130-41120~X PUMP ASSY, HYDRAULIC Y0O0T2030 57 1 1F04 I 194151-37771 ROD (RH), BRAKE YO0T2030 55 29 1F02
19413044480 PIN., I IFT_ ARM YOOT2030 59 12 1F08 1 194151-45370 PLUG YQQT12030 58 53 1F0A
194130-48650 BOLT 18, JOINT Y00T2030 57 28 1F04 1 194151-466261 SEAT, RELIEF VALVE Y00T72030 58 54 1F06
194136-04720 PIPE, FUEL OIL Y00T2030 40 14 TEQ3 t 194151-46640-X KNOB YODT2030 58 45 1F06
194160-63221 PIN, HINGE Y00T2030 65 6, 1602 1 194151-47760 WASHER 12 YOOT2030 41 25 1r10
194145-~01260 PLATE, FRICTION Y00T2030 39 5 1802 1 194151-48710 CLAMP Y00T2030 57 29 1F04
194145-04302 CAP W/GAUGE, F. TANK Y0D0T2030 40 2 1E03 1 194151-57100 HORN YyQ0T2030 62 103 1F13
194145-04311 CAP (A, FUFEL TANK YQ0TR2030 40 3 1EQ03 1 194151-57210 SPACER YOOT2030 62106 1£13
194145-04322 CAP (B), FUEL TANK Y00T2030 40 4 1E03 1 194151-63240 RUBBER, CUSHION Y00T2030 65 7 1602
194145-04351 LENS YO0T2030 40 5 TEQ03 | 194151-63250 COLLAR Y00T2030 65 9 1602
194145-04460 SCREW 4X12 Y0O0T2030 40 6 1E03 1 194155-05210 BOLT M _6X16 YOOT2Q30 43 40 1F15
194145-04521 PACKING YOO0T2030 40 7 1E03 1 64 25 1601
194145-15651 GROMMET 42 Y00T2030 45 35 108 1 194155-52190 KEY Yy00T72030 62 35 1F12
194145-27960 KNOR Y00712030 5Q 21 1E13  F 194155-55820 BULB 12v-1.74 Y0032030 a2 95 1F13
194145-36651 BREATHER, AIR YO0T2030 53 13 1E16 1 194162-58830 GROMMET 20 Y00T2030 63 44 1F15
194145-37540-R CONNECTOR, B. PEDAL Y00T2030 55 17 1F02 + 194170-45220 BAR, PUSH Y00T2030 60 5 1F09
194145-51570 ROD, RATTERY ClLAMP YO0T2030 &3 6 1E15 P 194170-45230 SPRING YO0T2030 40 6 1FQ9
194145-52820 FUSE 5A Y0ooT2030 62 47 1F12 1 194170-45250 HOLDER YO0T2030 60 7 1F09
194145-52830 FUSE 104 Y00T2030 62 48 1F12 | 194170-45321 SPRING Y00T2030 60 9 1F09
194145-52840 FUSE 153A YOO0T2030 62 49 1E12 1 194170-45330 PLUG Y0012030 60 10 1EQ9
194145-61560 RUBBER, CUSHION Y00T2030 63 48 1F15 b 194170-45350 SPOOL Y00T2030 60 11 1F09
194145-61570 WASHER 10 Y00T2030 63 17 1F15 I 194170-45360 SPRING Y00T72030 60 12 1F09
194145-61650 NUT M5 YQ0T2030 63 20 1E15 I _194170-45370 PLUG YOOT2030 &0 13 1EQ9
54 1F15 I 194170-45410 PLUG Y00T2030 60 14 1709
194145-64430 GROMMET 12 Y00T2030 63 60 1F16 1 194170-45430 RING, BACK UP Y00T2030 60 16 1F09
64 12 1601 1 194170-45440 PLUG Y00T2030 60 17 1E£09
194145~-75250 RING Y00T2030 67 37 1604 1 194170-45520 SPRING Y00T72030 60 19 1709
194150-01190 KNOB, THROTTLE LEVER YO0OO0T2030 55 12 1F02 + 194170~45530 STOPPER YODT2030 60 20 1F09
194150-01270 SPACER 20 Y00T2030 39 6 1EQ2 1 194170-45541 PIN YOOT2030 A0 21 1£09
194150-01370 ADJUSTER Y00T2030 39 9 1E02 1 194170~45550 BAR Y00T2030 60 22 1F09
194150-12410 TURNBUCKLE M17X95 Y00T72030 42 7 1E05 I 194170-45560 WASHER 12X40X0.6 Y00T2030 60 23 1F09
194150-21910 PlLUG 11 Y00T12030 41 10 1E04 ! 194170-45570 CIRCLIP YO0T12030 a0 24 1F09
46 10 1E09 1 194170-45610 SPRING Yy00T2030 58 28 1706
47 3 1E10 } 194170-45700 SHIM (T=0.1) Y00T2030 58 34 1F06
194150-22160 BUSH 22X28X22 YQONT2030 46 29 1E0Q 1 194170-45710 SHIM (T=0.2) Y0072030 58 35 1F0A
194150-22250 PIN Y00T2030 46 4 1E09 1} 194170-45720 SHIM (7=0.3) Y00T2030 58 36 1F06
194150-22480 NUT M10 Y00T2030 55 13 1F02 1 194170-45730 SHIM -(T=0.5) Y00T2030 58 37 1F06
194150-37530 SPACER YOQOT2Q30 55 16 1E02 1 194170-45740 SHIM (T=1.0) YOOT2030 58 28 1F04
194150-37570 WASHER Y00T712030 55 23 1F02 1 194170-51210 GROMMET 25 Y00T2030 63 4 1F15
194150-43350 RING P55, BACK UP Y00T2030 59 2 1F08 1 194170-52130 SWITCH, TURN SIGNAL Y0O0T2030 62 37 1F12
194150-45320 SPRING YO0T7203(0 58 50 1FQ6 1 . 194170-55120 BOX, PILOT YOQT2030 &2 Q0 1£13




(MF NO.Y00T2030) I 1L06 I *%*% PARTS INDEX *%%* 85.07.27 6
R — +

PART NO. DESCRIPTION CATALOG GRP. REF. Lo¢ ! PART NO. DESCRIPTION CATALOG GRP. REF LocC.
NO. NQ., NO . NO ., ! NO. NO. NQ. NO.
194170-55130 CODE Y00T2030 62 91 1F13 1 194195-44250 SLEEVE, LIFT SHAFT Y00T2030 59 8 1F08
194170-55150 LENS (A) Y00T2030 62 92 1F13 1 19419544260 SLEEVE, LIFT SHAFT Y00T2030 59 9 1F08
194170-55160 LENS_(B) Y0072030 62 93 1F13 1 194195-44410-X ARM, LIFT Y00T2030 59 10 1F08
194170-55170 COVER YOO0T2030 62 94 TF13 1 194195~-44420-X ARM, LIFT Y00T2030 59 11 1F08
194170-65570 LABEL, SLOW RETURN Y00T2030 66 11 1603 1 194195-45620 POPPET Y00T2030 58 29 1F06
194170-65620 LABEL , WARNING Y00712030 66 16 1603 1 194195-45630 PLUG YOOT2030 58 20 1F06
194170-65891 LABEL, SEAT Y0072030 66 23 1603 t 194195-45640 SEAT, SPRING Y00T2030 58 31 1F06
194170~72230-X TURNBUCKLE,LIFT LINK Y0OT2030 67 14 1G04 I 194195-45650 WASHER YO0T2030 58 32 1F06
194190-11520 BUSH 25X25 YO0T2Q30 44 9 1EQ7 1 194195-45660 O-RING AX1.8 YOOT2030 58 23 1£064
194190-24290 DIPSTICK 33X157 Y00T2030 46 11 1E09 I 194195-46260 SEAT, RELIEF VALVE Y00T2030 58 39 1F06
194190-26860 COVER, P.T.0. SHAFT YO0O0T2030 47 15 1E10 1 194195-47310 COLLAR 11.5X20X5.5 Y00T2030 61 8 1F10
194190-27280 Q-RING Y0O0T2030 49 11 1E12 1 194195-47440Q SPRING., RETURN Y00T2030 61 13 1E10
194190~61250 GASKET Y00T2030 63 8 1TF15 1 194195-47450 ARM, HINGE Y00T2030 61 15 1F10
194190-61560 RIVET 5X6 Y00T2030 63 49 1F15 I 194195-47490 BRACKET, HINGE Y00T2030 61 16 1F10
194190-41750 CLAMP, BATTERY YQOT2030 63 22 1F15 L 194195-47510 ROD, FEFD BRACK YQOT2030 k| 1z 1E10
194190-61761 RUBBER, CUSHION Y00T2030 63 23 1F15 I 194195-47540-X ROD, FEED BACK Y00T2030 61 19 1F10
194190-61780 RUBBER, CUSHION Y00T72030 63 24 1F15 I 194195-47550 ARM, CONTROL Y00T2030 61 20 1F10
194191-13211-X PIN, CENTER Y0Q0T12030 41 14 1E04 1 _194195-47560-X L EVER, FEED BACK YOOQT2030 41 21 1F10Q
194191-13220 SPACER 22X42X14 Y00T2030 41 15 1E04 1 194195-47610-X LEVER, CONTROL Y00T2030 61 22 1F10
194191-13232 SHIM (T=0.5) Y00T2030 41 16 1EQ4 1 194195~47650 ARM, CONTROL Y00T2030 61 23 1F10
194191-13240 SHIM T=0,25 YOOT2030 41 17 1EQ4 I 194195-489191-X PTIPE, HTIGH PRESSURF _YD0T2030 587 20 1EQ4
194191-13420 SEAL SC22 32 7, 0IL YO0O0T2030 44 10 1E07 1 194195-48220-X PIPE, LOW PRESSURE YO0T2030 57 23 1F04
194191-28350 WASHER 30X45X2.5 Y00T1T2030 48 36 1TEH1 | 194195-48241~X PIPE, LOW PRESSURE Y00T2030 57 27 1F04
194191-28480 KNOB YOO0T2030 51 8 1E14 I 194195-48380-X BRACKFT., STRAINER YOQT2030 57 58 1F0S
194193-24210 COVER, MISSION CASE YOOT2030 47 9 1E10 1 194195-51120 HARNESS (B), WIRE YOO0T2030 62 5 1F12
194193-43310 PISTON, HYDRAULIC Y00T2030 59 1 1F08 1 194195-51560 SPACER, BATTERY Y00T2030 63 5 1F15
194193-464510~-X ARM., FEED BACK Y0oT1T2030 59 13 1F0Q8 I 194195-61670-X COVER, GFAR BOX YO0T2030 &3 oY) 1E14
194193-45100 VALVE ASSY, CONTROL Y0OT2030 60 1 1F09 1 194195-62110-R FENDER (L) Y00T2030 64 6 1601
194193-47110-X BRACKET, CONTROL Y0072030 61 2 1F10 1 194195-62120-R FENDER (R) Y00T2030 64 7 1601
194193-47120 SHAFT, CONTROQL I EVER YDOT2030 61 3 1£18 I 194195-462241 STAY (1>, FENDFR YO0T2030 YA 9 1601
194193-47130-X GUIDE, SHAFT YO0T2030 61 4 1F10 t+ 194195-62250-X STAY (R), FENDER Y00712030 64 10 1601
194193-47140 PACKING, GUIDE Y0O0T2030 61 5 1F10 1 194195-62330-X STAY, REAR Y00T2030 64 11 1601
194193~47300-X SPACFR YQ0T12030 61 & 1F10 1..194199-42520-X STFP (R) YONT20320 Qb 28 1601
194193-47310-X PLATE Y00T2030 61 7 1F10 1 194195-62530-X STEP (L) Y00T2030 64 29 1601
194193-47320 HOOK, SPRING Y00T2030 61 9 1F10 1 194195-62580-X STAY, STEP Y00T2030 64 31 1601
194193-47330 STUD M BX 94 YOOT2030 41 10 1£10 | _194195-62610~X STAY., STEP YOOTI2030 YA 22 1601
194193-47530 SHAFT, FEED BACK Y00T2030 61 18 1F10 1 194195-62640-X STAY, STEP Y00T2030 64 33 1601
194193-83000 BOX, TOOL Y00T2030 70 5 1607 1 194195-62690-X STAY, STEP Y00T2030 64 34 1601
194195-01320 ROD, THROTTIE 1 INK YNOT2030 39 rd 1£02 1 194195-42701-X STAY, STEP YOOT2030 YA 39 1601
194195-01440~U ROD, THROTTLE LINK Y00T2030 329 21 1602 1 194195-62810 GUARD, FOOT Y00T2030 64 36 1601
194195-01510 ROD, DECOMPRESSION Y00T2030 39 25 TE02 1 194195-63210-X BRACKET, SEAT Y00T2030 65 5 1602
19461995-11130-X BRACKFT, RADIATOR YOOT12030 41 8 1E04 1 194195-72200-X BOLT W/BAIl ., EYE YOOT2030 &7 13 1G04
194195-15610-X ARM, PIAMAN Y00T2030 45 34 1E08 | 194195-72300-X LINK ASSY (L), LIFT Y00T2030 67 23 1604
194195-16100-X ROD ASSY, DRAG Y00T2030 45 41 1E08 | 194195-74650-X BRACKET, CHECK CHAIN Y0OT2030 67 33 1604
194195-22110 SHAFT, MAIN DRIVF Y0012030 46 23 1EQ9 1_194195-74790-U CHAIN ASSY,. CHECK YOQOT2030 67 35 1G04
194195-22410-X PEDAL ASSY, CLUTCH Y00T2030 46 41 1E09 | 194196-13300-X SHAFT ASSY,PROPELLER Y0O0T2030 43 20 1E06
194195-246100-X HOUSING,TRANSMISSION YOOT2030 47 4 1E10 1 194196-13310-X SHAFT, PROPELLER Y00T72030 43 22 1E06
194195-34630 TUBE YONT120%0 56 13 1F03 L 194194-13320 JOINT(F) ASSY. FRONT YOOT2030 43 21 1E04
18 1F03 ) 194196-14610-X COVER, FRONT SHAFT Y0072030 43 46 1E06
194195-42100-X HOUSING, HYDRAULIC YDO0T2030 58 1 1F06 1 194196-28190 GEAR, FRONT DRIVE Y00T2030 52 11 1E15
194195-42810-X HINGE, TOP | INK YOOT2030 58 /o) 1F06 1 _194196~28220 GFAR, FRONT DRTIVE YOORT2030 o1 2 1£14
194195-43200-X HEAD ASSY, CYLINDER Y0O0T2030 58 7 1F06 | 194196-34700-Q@ TIRE ASSY 9.5-20 Y00T2030 56 11 1F03
194195~44210 SHAFT, LIFT Y00T2030 59 6 1F08 1 194196-34710 TIRE W/TUBE 9.5-20 Y00T2030 56 12 1F03
1941985-~44230-X WASHFR 35X73X3 YROT2030 59 7 1£08 I 17 1E03




(MF NO.YD0T2030) 1 1L07 1 *x% PARTS INDEX *#% 85.07.27 7
dmmmmmm +

PART NO. DESCRIPTION CATALOG GRP. REF.  LOC I PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.

194196-34720  TIRE 9.5-20 YDOT2030 56 14 1FO3 1 194197-27351  SHIFTER Y00T2030 49 20 1E12
19 1F03 1 194197-27361  SHIFTER Y00T2030 49 21 1€12

194196-34800-Q TIRE ASSY 9.5-20 Y0072030 56 16 1F03 1 194197-27371-X _GUIDE Y00T2030 49 22 1E12
194196-65720  LABEL, SIDE MARK Y00T2030 66 21 1603 1| 194197-27380  PIN YD0T2030 49 23 1€12
194196-82100  TOOL SET Y00T2030 70 1 1667 | 194197-27410-X LEVER, RANGE SHIFT  Y0OT2030 50 2 1€13
194197-01160 __SPRING Y00T2030 39 3 1602 1 194197-27421  ARM, SHIFT YOQTI2030 50 3 1E13
194197-21103-X HOUSING ASSY, CLUTCH YDOT2030 46 1 1609 | 194197-27431  FORK, SHIFT Y0OT2030 50 4 1E13
194197-21130  GASKET Y00T2030 47 2 1E10 | 194197-27441  SHAFT, FORK Y0DT2030 50 5 1E13
194197-22240-X_SHAFT, RELEASE Y0072030 46 33 1EQ09 1 194197-27521  KNOB YQ0T2030 50 6 1E13
194197-22310  YOKE, CLUTCH SHIFT  Y00T2030 46 35 1E09 | 194197-27621  ARM, P.T.0. SHIFT Y0D0T2030 50 16 1E13
194197-22320  ROD, CLUTCH Y00T2030 46 40 1E09 1 194197-27630  FORK, SHIFT Y00T2030 50 17 1E13
194197-24160  PLATE,CENTER Y0D0T2030 4727 1E10 1 194197-27640 __ SHAFT, FORK Y00T12030 50 18 1E13
194197-24220  GASKET Y00T2030 47 10 1€10 + 194197-27681  PLATE, KEEP Y00T2030 50 19 1E13
194197-24350-X COVER, TRANSMISSION Y00T2030 47 12 1E10 | 194197-27812-X LEVER, P.T.0. CLUTCH Y0ODT2030 50 20 1E13
194197-24360  GASKET Y00T2030 47 13 1E10 1 194197-31390 GFAR W/COUNTERSHAFT Y00T2030 52 12 1E15
194197-24370  SEAL TC30 50 8, OIL YDOT2030 47 14 1E10 | 194197-31510 GEAR, DIFFERENTIAL - Y0OT2030 5219 1E15
194197-24970-X CAP, STRAINER Y00T2030 47 33 1E10 + 194197-31820  SHAFT, DIFFERENTIAL YO0OT2030 52 21 1E15
194197-25120  SHAFT, MAIN Y0072030 48 1 1E11 1 194197-32100  HOUSING ASSY, DIFF. Y0QT2030 52 23 1E15
194197-25170  GEAR, REDUCTION Y00T2030 48 2 TET11 | 194197-32300 CARRIER,DIFFERENTIAL Y00T2030 52 29 1E15
194197-25310  GEAR, SLIDING Y00T2030 48 3 TE11 1 194197-32350  SHIM Y00T2030 52 30 1E15
194197-25320 _ GEAR, SLIDING 2-3 Y00T2030 48 4 1E11 1 194197-32360  SHIM YDOT203Q 52 31 1E15
194197-25330  SLIDER Y00T2030 48 5 1ET1  t 194197-32370  SHIM YOO0T2030 52 32 1E15
194197-25620 GEAR, COUNTER Y00T2030 48 14 TE11 ! 194197-32520  GEAR, FINAL Y00T2030 54 5 1F01
194197-25660 _ COLLAR 25X30X28 Y0072030 48 15 1E11 1 194197-32601-X HOUSING, REAR AXLE  Y00T2030 53 4 1£16
194197-25810  BALL BEARING Y00T2030 52 7 TE15 1 194197-32611-X HOUSING, REAR AXLE  Y00T2030 53 5 1E16
194197-25820  GEAR, SLIDING Y00T2030 48 16 1E11 1 194197-32620  PACKING, REAR AXLE  Y00T2030 53 6 1E16
194197-25870  WASHER 16 Y00T2030 48 17 1E11 1 194197-32811-X BRACKET, LINK YDOT2030 53 8 1E16
194197-25910  GEAR, REVERSE IDLE  Y00T2030 48 20 TE11 1 194197-32821-X BRACKET, LINK Y00T2030 53 9 1E16
194197-25930  WASHER 17X24X1.6 YD0T2030 48 21 1E11 1 194197-33100  SLIDER, DIFFERENTIAL Y00T2030 53 24 1E16
194197-25950  RETAINER Y00T2030 52 2 1E15 1+ 194197-33110  SLIDER, DIFFERENTIAL Y0QT2030 53 25 1E16
194197-25960  SHIM (T=0.1) Y00T2030 52 8 1E15 1 194197-33120 RING 58 Y00T2030 53 26 1E16
194197-25970  SHIM (T=0.3) Y00T2030 52 9 1E15 1 194197-33141  FORK, SHIFT YD0T2030 53 27 1E16
194197-25980  SHIM (T=0.5) ¥0072030 52 10 1E15_ 1 194197-33161-X PEDAL, DIFF. LOCK Y00T2030 53 28 1E16
194197-25990  BEARING ASSY Y00T2030 52 3 1E15 | 194197-33400 PINION, FINAL Y00T2030 54 1 1F01
194197-26110  SHAFT, PTO PINION Y0OT2030 48 26 TE11. 1 194197-34310-X CASE, OIL SEAL Y00T2030 53 10 1E16
194197-26500  SHAFT, P.T.0. ¥00T2030 48 29 1E11_ 1 _194197-34320-X COVER, OIL SEAL CASE Y00T2030 53 11 1£16
194197-26560 GEAR, P.T.O. Y00T2030 48 30 TE11T | 194197-34340  GASKET Y00T2030 53 12 1E16
194197-26670  COLLAR, SLIDER Y00T2030 48 31 TE11 "1 194197-36570  DRUM, BRAKE Y00T2030 55 3 1F02
194197-26680  SLIDER Y00T2030 48 32 1E11 1 _194197-36700-X CAMSHAFT, BRAKE Y00T2030 55 4 1F02
194197-26690  CAM (A), PTO CLUTCH Y0O0T2030 48 33 TE11 1 194197-36750-X CAMSHAFT, BRAKE Y0OOT2030 55 11 1F02
194197-26700  CAM (B), PTO CLUTCH Y00T2030 48 34 1E11 1 194197-36800-X COVER, BRAKE Y00T2030 55 6 1F02
194197-26710  SPRING Y0072030 48 35 1E11 1 194197-36850 _ PACKING Y00T2030 55 7 1£02
194197-26911-X GUARD, P.T.0. SHAFT Y00T2030 47 16 1E10 1 194197-37420-X PEDAL, BRAKE Y00T2030 55 14 1F02
194197-27110-X LEVER, MAIN SHIFT Y00T2030 49 3 1E12 1 194197-37470-X PEDAL, BRAKE Y00T2030 55 19 1F02
194197-27121  KNOB Y00T2030 49 4 1E12 | 194197-37550-X SHAFT, BRAKE PEDAL  YQOT2030 55 21 1F02
194197-27211-X RETAINER Y00T2030 49 8 TE12 + 194197-37660-X LEVER, BRAKE LOCK ¥00T2030 55 24 1702
194197-27271  GASKET Y00T2030 49 10 1E12 1 194197-42150 PACKING, HOUSING Y00T2030 58 4 1706
194197-27280  FORK (1ST-R), SHIFT YDO0T2030 49 12 1E12 ! 194197-43410  ROD, PISTON Y00T2030 59 4 1F08
194197-27290  FORK, SHIFT Y0072030 49 13 TE12 1+ 194197-44610-X WASHER 10X50X6 Y00T2030 59 14 1708
194197-27300  FORK, SHIFT Y00T2030 49 14 TE12 } 194197-52370-X COVER, SAFETY SWITCH YDOT2030 62 19 1F12
194197-27310  SHAFT. FORK Y00T2030 49 15 1E12 ! 194197-72401-X YOKE (R), LIFT LINK YQQT2030 67 15 1604
194197-27320  SHAFT, FORK Y0072030 49 16 1E12 1 194197-72551  PIN, LIFT YOKE Y00T2030 67 16 1604
194197-27330  SHAFT (2-3RD), SHIFT YDDT2030 49 17 1612 1 24 1604
194197-27341  SHIFTER Y0QT2030 49 19 1E12 1+ 194197-73150  PIN. LOWER LINK Y00T2030 47 28 1G04



(MF NO.Y00T2030) 1 1L08 1 *%% PARTS INDEX #*x*% 85.07.27 8
Fmmmmee +

PART NO. DESCRIPTION CATALOG GRP. REF. toc I PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NO. NO. NO. l NO. NO. NO. NQ.
194197-73211-X FLANGE, LOWER LINK Y00T712030 67 29 1604 1 194292-341106-X SHAFT (R), REAR AXLE Y00T2030 54 10 1FO01
194197-75210-X DRAWBER, REAR Y00T2030 68 1 1605 1 194292-34870-Q@ WHEEL W7X20 Y00T2030 56 15 1F03
194197 -75722-X BRACKET, DRAWBER Y00T2030 68 3 1605 i 20 1F03
194198-13341 JOINT ASSY, CROSS Y00T2030 43 29 1E06 t+ 194300-24130 BUSH 45X50X30 YO0T2030 58 2 1F06
194198-14130 CASE, FRONT BEARING Y0O0T2030 42 23 1TEQ5 1 194300-31520 BUSH 22X25X14 Y00T2030 52 24 1E15
194198-14650 BOOT (RUBBER) Y00T2030Q 43 47 1EQ6 ! 194300-31550 GEAR, DIFFERENTIAL Y00T2030 43 13 1E06
194198-28210 SHAFT, FRONT DRIVE Y00T2030 51 1 1E14 1 1943D0-31560 GEAR, DIFFERENTIAL Y00T2030 43 14 1E06
194198-28310 ARM, FRONT SHIFT Y00T2030 51 4 1E14 t+ 194300~31570 SHAFT, DIFFERENTIAL Y00T2030 43 15 1E06
194198-28320-X PLATE, KEEP YQQT2030 51 5 1E14 ! 194300-31610 WASHER, DIFFERENTIAL YOOT2030 43 16 1E06
194198-28331-X LEVER, FRONT SHIFT Y00T2030 51 6 1TE14 I 52 20 1E15
194198-28451 BLOCK, FRONT SHIFT Y0O0T2030 51 7 1TE14 1 194300-31620 WASHER, DIFFERENTIAL Y0O0T2030 43 17 1E06
194200-36551 SPRING ., RETURN Y00T2030 55 2 1FQ2 1 194300-32260 NUT_ 20 Y00T2030 43 6 1£06
194200-36790 RING : Y00T2030 55 5 1F02 ' 194300-33190 SPRING Y00T2030 53 29 1E16
194200-65610 NUT 5 Y00T2030 66 14 1603 1+ 194300-33200 SPACER 20X32Xx3.2 Y00T2030 53 30 1E16
194201-53051 LIGHT ASSY., HEAD YD0T2030 62 52 1F12 1 194301-11660 WASHER 20 Y0Qr2030 43 1 1EQ6
194201-53100 SOCKET Y0aT2030 62 55 1F13 1 194301-11800 BOLT M 8X 14 - y00T2030 43 11 1E06
194201-53110 GASKET Y00T2030 62 56 1F13 1 194305-32650 SEAL TC25 52 95, OIL Y0O0T2030 53 7 1E16
194205-42280 PIPE, AIR BREATHER Y0QT2030 58 5 1E06 1 54 17 1EQ1
194205-63550 BREATHER, 'AIR YO0T2030 65 12 1602 1 194305-33430 SLEEVE 25X35X15 Y00T2030 54 2 1F01
194240-52210 NUT M22 Y00T2030 62 42 1F12 1 194305-47710 GUIDE, LEVER Y0O0T2030 61 24 1F10
194240-65432 1LABEl LTHROTTLE LEVER Y00T2030 66 4 1603 ! 194310-04250 BAND, FUEL OIl TANK _YO0O0T2030 40 9 1£03
194240-65441 LABEL, DIFF. LOCK Y00T2030 66 5 1603 1 194310-15150-X COVER- W/BUSH, SIDE Y00T2030 45 3 1E08
194240-65511 LABEL,HYDRAULIC LIFT Y00T203Q 66 8 1603 1 194310-15170 ~ PLUG Y00T2030 45 & 1E08
19424065671 LABFL , FUEL INDICAT. Y0O0T2030 66 20 1603 1 194310-15181 BOLT YOQ0T2030 45 32 1E08
194241-15100 GEAR ASSY, STEERING Y00T2030 45 1 1E08 1 194310-15320 GASKET, SIDE COVER Y00T2030 45 12 1E08
194241-15110 BOX, GEAR YgoT2030 45 2 1E08 1 194310-15411 SHAFT, SECTOR Y00T2030 45 15 1E08
194241-15200 COLUMN YQOT2030 45 5 1EQ8 1 194310-24240 WASHER YQQT12030 47 11 1E10
194241-15310 BUSH, COLUMN Y00T72030 45 11 108 I 49 1 1E12
194241-15350 SEAL, OIL Y00T2030 45 14 1E08 I 194310-24470 SLEEVE 20X25X13 y00T2030 46 24 109
194241-15500 NUT ASSY, BALL YO0T2030 45 23 1EQ08 1 194310-27180 SPRING Y00T120320 49 6 1£12
194250-51660 CRAMP 250 Y00T2030 62 18 1F12 1 50 1 1E13
194262-53080 BULB 12V-25¥ Y00T2030 62 53 1F12 1 15 1E13
194262-53090 BEAM UNIT Y00T2030 62 54 1F12 1 194310-~-37560 WASHER YOOT2030 48 37 1E11
194274-13550 BOLT M10X30 Y00T2030 24 6 TEOQ7 1 194310-46350 POPPET, CHECK Y00T2030 58 12 1F06
194274-13570 SPRING WASHER 10 Y00T2030 44 7 TED7 1 194310-46380 SPRING Y00T2030 58 13 1F06
194275-27750 PLUG YO0T2030 47 17 1EA0 1 194310-46730 PLUG 14 YQOT2030 58 14 1E0A
194275-45340 SCREW, VALVE SEAT Y00T2030 58 27 1F06 1 194310-47790 PLATE, FRICTION Y00T2030 61 26 1F10
194275-48810 CLAMP A Y00T2030 57 30 1F04 1 194310-47870 STOPPER Y00T2030 61 27 1F10
194275-53401 LAMP ASSY., WQRKING YO0T2030 62 58 1F13 1 194310~45720 LABEL , KEY SWITCH Y00712030 o1 22 1603
194275-53410 BULB Y00T2030 62 59 1F13 1 194311-28230 SPRING 21.2 Y00T2030 51 3 1E14
194275-53421 LENS Y00T2030 62 60 TF13 1 194312-46630~X HOLDER, VALVE Y00T2030 58 44 1F06
194275-53431 LENS Y00T12030 62 61 1F13_ 1 194312-51210 WIRE, MFAN | FAD YOQ0T2030Q 82 10 1£12
194275-53451 GASKET Y00T2030 62 63 1F13 1 194312-61290 PAD (RUBBER) Y00T2030 63 10 1F15
194275-53481 SCREW Y0O0T2030 62 65 1F13 1 194320-41150-X COVER, HYD. PUMP Y00T2030 57 2 1F04
194275-61480 PAD, (RUBBER) YOO0T2030 63 15 1F15 1 194321-11921 BUSH 35X39X20 Y00T12030 b4 25 1E07
194275-62310 CAP 10, RUBBER Y00T2030 63 57 1F16 1 194321-11940 SEAL vB35 41 5, OIL YO00T2030 44 26 1E07
’ ’ 58 1F16 1 194322-24980 PLUG 1/2~NPT YOO0T2030 47 34 1E10
194275-63111-X SFAT., OPERATOR YQ0712030 65 3 1602 1 194322-51130 HARNESS (C), WIRE Yo012030 L2 & 1£12
194275-63120 BOLT Y00T2030 65 4 1602 1| 194322-51140 HARNESS (D), WIRE Y00T2030 62 7 1F12
194275-65610 LABEL, P.T.0. CLUTCH Y0O0T2030 66 15 1603 1 194322-52110 SWITCH, STARTING Y00T2030 62 34 1F12
194275-A56640 | ABEL , CAUTION YOOT2030 hé 19 1603 1 194322-61290 PAD. (RUBBER) YQ0T2030 43 11 1E15
194281-63240 SPRING Y00T2030 65 3 1602 1 194322-61430 PAD, (RUBBER) Y00T2030 63 14 1F15
194286-71500-X TURNBUCKLE, TOP LINK Y0O0T2030 67 5 1604 | 194322-63250 HOLDER YooT2030 65 10 1602
194292-346100-X SHAFT (1), REFAR AXIF YDQOT2030Q 54 9 1EQ01 1 194322-63280 RETAINER_ (A) YO00T2030 A5 11 1602




(MF NO.Y00T2030) L 1L09 1 *%%x PARTS INDEX *x%* 85.07.27 9
tmmm——— +

PART NO. DESCRIPTION CATALOG GRP. REF Loc I PART NO. DESCRIPTION CATALOG GRP. REF LocC.
NQ. NO. NOQ. NQ. | NQ. NO. _NO NQ,

194322-71600-X LINK (R), TOP Y00T2030 67 6 1604 | 194440-48210~X PIPE, LOW PRESSURE Y00T2030 57 21 1F04
194322-71700-X EYE-BOLT (L) Y00T2030 67 7 1604 I 194440-48230 HOSE, LOW PRESURE Y00T2030 57 25 1F04
194323-65561 LABEL, LUBRICATION Y00712030 66 10 1603 ! 194440-51150 HARNESS (E), WIRE Y00T72030 62 8 1F12
194324-62310 CAP 4.5, RUBBER Y00T2030 63 59 1F16 1 194440-51420 CABLE, BATTERY EARTH Y0O0T2030 62 13 1F12
194330-62530 STOPPER, PEDAL Y00T72030 64 30 1601 1 194440-51550 COVER, BATTERY Y00T2030 62 33 1F12
194340-21700 PLATE ASSY, PRESSURE YO00T2030 46 20 1EQ9 1 194440-51620 CLAMP, WIRE HARNESS _YOQT2030 62 14 1£12
194363-46620 BOLT, STOP Y0072030 58 43 1F06 1 15 1F12
194363-51111 HARNESS (A), WIRE Y00T2030 62 4 1F12 ! 16 TF12
194370-65451 LABEL, DECOMPRESSION YO00T2030 66 6 1603 1 194440-51630 ClLAMP, WIRE HARNESS YQO0T2030 62 ird 1E12
194420-01351 LEVER, THROTTLE LINK Y0O0T2030 39 8 TEQ2 1 194440-52120 SWITCH, LIGHTING Y00T2030 62 36 1F12
194420-05210 BOLT M 6X16 Y00T2030 41 3 1ED04 t 194440-52190 SWITCH, SAFETY START YO0T2030 62 40 1F12
194420-15700 WHEEL ASSY, STEERING YQOT2030 45 38 1EQ08 1 194440-52400 BOX ASSY, FUSE YO0T2030 62 44 1£12
194420~22240 SPRING, RETURN YO0T2030 46 34 1E09 1 194440-52420 COVER, FUSE BOX Y00T2030 62 46 1F12
194420-31850 WASHER, DIFFERENTIAL YO0T2030 52 22 TE15 1 194440-61220 PAD, (RUBBER) Y00T2030 63 45 1F15
194420~-37510 SPRING, REJURN Y0072030 25 20 1F02 1 194440-61320-X HINGE, HOOD YONT2030 53 13 1215
194420-47370 KNOB Y00T72030 61 11 1F10 1 194440-61550 GASKET, HOOD Y00T2030 63 47 1F15
194420-58820 GROMMET 83 Y00T2030 62 21 1F12 1 194440-61820 LEVER, LOCK Y00T2030 63 25 1F15
194420-61250-Q GRIILIECUPPER), FRONT YQQOT2030 63 9 1FE15 1 _194440-61831 SPRING, HOOD [0OCK Y00T2030 63 26 1F15
194420-61640 SCREW M 5X 16 Y00T2030 63 18 1F15 1t 194441-13130 COLLAR 20Xx30x32 Y00T2030 43 5 1E06
19 1F15 1 194441-13330 JOURNAL SET Y00T2030 43 23 1E06

53 115 1 30 1E06

194420-65590 EMBLEM, FLAME Y00T2030 66 12 1603 1 194441-13370 YOKE Y00T2030 43 31 1ED06
194420-76800-U CHAIN ASSY, CHECK Y00T2030 67 36 1604 ! 194441-13391 YOKE Y00T2030 43 24 1E06
194421-13640 BOLT M 8X22 YQ012030 44 27 1E07 1 32 1E06
194421-13650 SPRING WASHER 8 Y00T2030 44 29 TEQ07 1 194441-14670 CLAMP YO0T2030 43 48 1E06
194430-24930 STRAINER, OIL Y00T2030 47 32 110 1 194446-05110-R COVER, BELT Y00T2030 41 1 1E04
1946430-61500~-R_BOX ASSY, PANEL YQ0T2030 63 46 1E1S t 194446-05121-R _COVER., BELT YROT2030 41 2 1E04
194432-01110 LEVER, THROTTLE Y00T2030 39 2 TE02 1 194446-05220 STAY Y00T2030 41 4 1E04
194432-04112 TANK (19L), FUEL Y00T2030 40 1 103 1 194446-11111-X BRACKET, FRONT AXLE YOQ0T2030 41 7 1E04
194432-11140 PIN, [OCK Y0QT2Q30 41 9 1EQ4 | 194446-48230-X RUBBER PIPFE Yy00T12030 57 26 1FQ4
194432-47390 STOPPER Y0072030 61 12 1F10 1 194446-51160 WIRE, LEAD Y00T2030 62 9 1F12
194432-56100 HOUR-METER ASSY Y00T72030 62 82 1F13 1 194446-51310 BATTERY (DRNS&0),DRY Y0O0T2030 62 31 1F12
194432-56130 CORD Y00T2030 62 96 1F13 ) 194446-51410 CABLE, BATTERY Y00T12030 62 12 1F12
194432-56150 RUBBER Y00T2030 62 84 TF13 1 194446-61310-Q GRILLE(CLOWER), FRONT YOOT2030 63 12 1F15
194432-56170 FITTING Y00T2030 62 85 1F13 1 194446-61621~-R COVER, PANEL BOX Y00T2030 63 51 1F15
194432-61100-R_HOOD Y00T2030 63 7 1F15 1 194446-61910 PAD, (RUBBER) YO0T2030 63 27 1F15
194432-61480 PAD, (RUBBER) Y00T2030 63 16 1F15 1| 194446-61930 PAD, (RUBBER) Y00T2030 63 28 1F15
194432-61570-X PLATE, AIR CUT Y00T12030 63 50 TF15 1 194446~61950 PAD, (RUBBER) Y00T2030 63 31 1F15
194432-61600 DUSH BORD ASSY YQ0T2030 62 89 1TF13 1 194446-64752 LABEL . MODEL Y00T12030 66 2 1603
194432~61610 PANEL. DUSH BORD Y00T2030 62 97 1F13 1 194446-65352 LABEL, ENG. STARTING Y00T2030 66 3 1G03
194432-61660-X STAY, PANEL Y00T2030 63 55 1F16 1| 194446-65461 LABEL,CLUTCH CAUTION YO00T2030 66 7 1603
194432-61700-X COVER, DUST CUT YQ0T2030 63 21 1F15 1 194446-65630 LABEL, GEAR QIL YOOT12030 66 18 1603
194432-61940 PAD, (RUBBER) Y00T2030 63 29 1F15 1 194447-13100 GEAR ASSY, RING Y00T2030 43 2 1E06
194432-61950 PAD, (RUBBER) Y00T2030 63 30 TF15 1 194447-13211 CASE, DIFFERENTIAL Y00T2030 43 12 1E06
194432-62150 CAP 6., RUBBER Y0072030 64 8 1601 ! 194447-13450-X RETAINER, BEARING YO0T2030 44 1 1E07
194440-01550 GROMMET Y00T2030 39 26 TEQ2 1 194447-13460 SHIM T7=0.1 Y00T2030 Lé 2 1EQ7
194440-15340 PLUG, BREATHER Y00T2030 45 13 1EQ8 1 194447-13470 SHIM T=0.3 Y00T2030 44 3 1E07
194440-15870 CAP, STEERING WHEEL _YO00T2030 45 40 1EQ8 1 194447-13480 SHIM T=0.5 YO0T2030 44 4 1EQ7
194440-22441 LEVER, CLUTCH LOCK Y00T72030 46 42 1E09 1 194447-13490 CAP W/DIPSTICK Y00T72030 44 5 1EQ7
194440-~22460 ROD, CLUTCH Y00T2030 46 43 TE09 1 194447-13510 SHAFT, FRONT DRIVE Y00T2030 43 37 1E06
194440-32580 COILLAR 45X55X20 Y0012030 54 8 1F01 | 194447-13520 PINION, DRIVE SHAFT _YQ0T20Q30 43 38 1EQ6
194440-36530 SHOE, BRAKE Y00T2030 55 1 1F02 1 194447-13530 SHIM T7=0.1 Y0072030 43 39 1EQ6
194440-37670 COLLAR 11X25X14.5 Y00T2030 55 25 TF02 1 194447-13540 SHIM T=0.3 Y00T72030 43 40 1E06
194440-44111 CRANK, LIFT YQ0712030 59 5 1.EQ08 I_194447-13550 SHIM T=0.5 Y00T12030 43 41 1E0A




(MF NO.YO0T2030) 1L10 o *%% PARTS INDEX *+*x 85.07.27 10
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. toc 1 PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NOQ. NO. NO. NO. ! NO_. NQ. NO. NO.
194447-13570 SHIM T=0.1 Y00T72030 43 42 1E06 1 194464-48210 CLAMP 32 Y00T2030 57 22 1F04
194447-13580 SHIM T=0.3 Y00T72030 43 43 1EQ06 1 194464-48220 CLAMP 37 Y00T2030 57 24 1F04
194447-13590 SHIM T=0.5 Y0072030 43 44 1EQ6 1 194464-48300 COVER ASSY, FILTER Y00T72030 57 47 1F04
194447-13600~-X HOUSING(RIASSY, AXLE YOOT2030 44 8 1807 1 194464-48310 FILTER, HYDRAULIC Y00T2030 57 57 1F05
194447-13620-X HOUSING, FRONT AXLE YDO0OT2030 44 14 1E07 I 194464-468331 BOLT, FILTER Y00T2030 57 49 1704
194447-13640 SLEFVE ST1404415 Y0Q0T12030 4b 28 1607 v 1944646-68341 COLLAR, SEAL Y00712030 57 50 1F04
1964467-13650 SEAL TC6Y445711.5 Y00T2030 44 30 1E07 1 194464-48351 SPACER Y00T2030 57 51 1F04
194447~-13660 NEEDLE BEARING Y00T2030 44 31 1E07 ! 194464-48361 WASHER 21.5X35X1.6 Y00T2030 57 52 1F04
194447-13670 RACFE 404517, TINNER Y(Q0T2030 bb 32 1EQ7 | 194464-48370 SPRING, FIITER Y0012030 57 53 1EQ4
19444713680 WASHER 42X52X%1.6 Y00T2030 Lk 33 1EQ7 1 194464-48390 PACKING Y00T2030 57 54 1F04
194447-13710-X CASE, FRONT GEAR Y00T72030 (24 34 1807 1 194464-52190 SWITCH, SAFETY START Y00T2030 62 41 1F12
1946447 -13722-X COVFR., GFAR CASE YQQOT2030 b4 35 1EQ7 1 194464-57250 RELAY YNAT2030 42 1047 1F13
194447-13760-X BOX (L), FRONT GEAR Y00T2030 L 36 1E07 1 194464-75430 PIN 19X 54, HITCH Y00T2030 68 2 1G05
194447-13750-X BOX (R), FRONT GEAR Y00T2030 [y 37 1E07 1 194465~14210 BOLT M14X 28 Y00T2030 42 29 1EOD5
194447-13760 SHIM T=0.5 YO0T2030 L4 38 1EQ7 1 4 4 1F01
194447-13812-X BRACKET(L),KING PIN Y0O0T2030 Lb 39 1EQ07 1 194465-14220 WASHER 14 Y00T2030 42 30 1E05
194447-13827-X BRACKET(R),KING PIN Y00T2030 44 40 T1EQ7 1t 54 7 1F01
194447-13850 SHAFT (2ND), FRONT Y0QT2030 42 14 1EQS5 ! 194500-21400 DISC, CLUTCH YOO12030 4 12 1£09
194447-13860 BALL BEARING Y00T2030 42 17 1E05 1 194500-73100-X LINK ASSY, LOWER Y00T72030 67 27 1604
194447-13940 GEAR, FRONT DRIVE Y00T2030 42 18 1E05 1 194515-62450 PIPE, AIR BREATHER Y00T2030 65 2 1602
194447-13950 PINTION, FINAL YOoT2030 42 19 1EQS 1 194550-44300 VAILVE, STQP YQO0T2030 AR 42 1fF06
194447-14110-X SPINDLE, FRONT Y00T2030 42 21 1E05 1 194550-51220 LINK, FUSIBLE Y00T2030 62 11 1F12
194447-14120 GEAR, FINAL Y00T2030 42 22 1E05 ' 194730-57220 COVER, DUST Y00T2030 42 3 1E05
194447-14140 SEAL _TCAY 57 75 12 YQ0T2030 42 24 1E05 I 12 1£09
53 1 1816 45 43 1E08
54 15 1F01 I 194730-57241 NUT M12 Y00T2030 42 4 1EOQS
19444714150 SHIM T=0.1 YQQT12030 42 25 1£05 ] 12 1£08
194447-14160 SHIM T=0.3 Y00T2030 42 26 1EQ5 1 45 44 1E08
194447-14170 SHIM T=0.5 Y00T2030 42 27 1E05 1 194740-00160 WASHER 10 Y00T2030 39 1 1E02
194447 -14180 SIFEVE SI1 525718 Y0012030 42 28 105 b 194740-00322 TURNBUCKI E YOQT2030 LA 28 1E09
53 2 1E16 1 61 1 1F10
54 16 1F01 1 194740-06080 BUSH 25X30X18 Y00T2030 46 2 1E09
1946447-146710-Q WHFFt SJAX12 YQQT12030 56 2 1F03 [ 19474010850 PINITON YOOT2030 52 18 1E15
7 1F03 | 194740-55620 SEAL, OIL YO0T2030 45 25 1E08
194447-14800 TIRE W/TUBE Y00T72030 56 3 1F03 1 194740-70270-R BAR, ASSIST Y0O0T2030 64 13 1601
8 1E03 | 194740-74200 REFIECTOR YOONT2030 YA 14 1601
194447-14810 TIRE 6-12 Y00T72030 56 4 1F03 1 194740-81010 WRENCH, RIM 26 Y00T2030 70 2 1607
9 1F03 1 194750-04400 SPRING, RETURN Y00T2030 39 10 1E02
194447 -14820 JUBFE Y0012030 56 ) 1E03 1 194750-15250 SHIM T=0.05 YOOT2030 45 & 1E0R8
10 1F03 1 194750-15260 SHIM T7=0.07 Y00T2030 45 7 1E08
194447-65621 LABEL, 4-DRIVE WHEEL Y00T2030 66 17 1603 1 194750-15270 SHIM T7=0.08 YO0T2030 45 8 1E08
194448-61620 GROMMET 20.95 Y0072030 63 52 1F15 1 194750-15280 SHIM T=0.1 YOOT12030 45 9 1EQ08
64 5 1601 I 194750-15290 SHIM T7=0.2 Y00T2030 45 10 1E08
194448-65600 EMBLEM, FRONT Y00T72030 66 13 1603 I 194750-15520 ROLLER BEARING Y00T2030 45 24 1£08
194450-11190 PLUG 15 YQ0T2030 47 1 1E10 1 194990-20170 NUT W/WASHER & YOOT2030 4h 39 1EQ09Q
194450-21151 RUBBER CAP Y00T12030 46 9 1EQ09 1 194990-22030 NUT W/WASHER 5 Y00T72030 64 15 1601
194464-01190 KNOB, THROTTLE LEVER YD0O0T2030 39 4 1E02 + 194990-22040 NUT W/WASHER 6 Y00T2030 62 102 1F13
1944664 -05250 EDGING 55 YQnNT2030 L2 1 1£12 1_194990-22050 NUT W/WASHFR 8 YQorzo3in Q 29 1811
194464-15450 SEAL WASHER Y00T2030 45 21 1E08 1 16 2 1€02
194464-45920 PLUG 3/4-16UNF Y00T2030 46 <] TEQ9 1 62 51 1F12
58 10 1F04 1.194990-22120 NUT W/WASHER S YOAT2030 A3 41 1F18
194464-45930 0-RING 8-1 YO0T2030 46 7 1E09 1 ) 66 1 1603
58 11 1F06 1 194990-22130 NUT W/WASHER 6 Y00T2030 62 2 1F12
1964 K64 -467640 BOI T, STOPPER Y00712030 &1 14 1F10 { 2 1812




(MF NO.Y00T2030) TR LR *x% PARTS INDEX #*#% 85.07.27 P. 11
R +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC ! PART NO. DESCRIPTION CATALOG GRP. REF. Loc.
NO. NQ, NO NOQ, I NOQ., NQ. NO. NO,
194990-22130  NUT W/WASHER 6 Y00T2030 63 1 TF15 | 22217-080000  SPRING WASHER 8 Y00T2030 45 26  1E08
64 1 1601 47 19  1E10
65 1 1602 1 50 22 1E13
194990-22140 NUT W/WASHER 8 Y00T2Q030 57 19 1F04 ! 51 10 1£14
63 2 1F15 52 15 115
42 1E15 1 23 1E15
64 2 1601 1 53 15 1E16
3 1601 f 55 8 1F02
4 1601 i 57 3 1fF04
26 1601 | 17 1F04
27 1601 t 35 1F04
194990-22830 NUT M17 YOOT2030 42 8 1£05 1 61 24 1E10
194990~22840 NUT M17 Y00T2030 42 9 1£05 1 37 1F10
194990-42710 BEARING, CLUTCH Y00T2030 46 32 1E09 ! 38 1F10
195080-15%040 PIN, HITCH YO0T12030 A7 2 1604 | 39 1F10
22117-050000 WASHER 5 Y00T2030 6 5 1807 1 40 1F10
24 32 110 1 62 25 1712
22117-240000 WASHER 24 YQOT2030 41 28 1F10Q 1 98 1F13
22137-050000 WASHER 5 Y00T2030 61 29 1F10 1 65 14 1602
22137-060000 WASHER 6 YOOT2030 39 22 1602 | 22217-100000 SPRING WASHER 10 Y00T2030 1 25 1802
22137-080000 WASHER 8 YOOT2030 30 20 1014 1 10 5 1812
39 11 1E02 ! 36 19 1006
12 1£02 1 42 21 1ED05
23 1E02 1 4h 16 1EQ7
46 44 1E09 1 43 1E07
57 31 1F04 I 46 12 1£09
22 1FQ4 l 13 1E09
61 30 1F10 | 47 20 1E10
31 1710 1 28 1E10
32 1F10 | 53 148 1E14
33 1610 1 58 15  1F06
63 32 1F15 1 59 15 1F08
65 13 1602 1 &2 &8 1£13
22137~-100000 WASHER 10 Y00T12030 8 17 1B09 1 22217-120000 SPRING WASHER 12 Y00T2030 58 16 1FD6
39 13 102 I 17 1F06
62 67 1F13 1 22217-140000  SPRING WASHER 14 YOOT2030 6738 1604
22137-120000 WASHER 12 Y00T2030 47 18 1E10 1+ 22217-160000 SPRING WASHER 16 Y0072030 59 16 1708
22157-060000 WASHER 6 Y00T2030 41 5 1E04 t 69 3 1606
63 33 1E15 1.22217-200000 SPRING _WASHER 20 Y00T2030 45 27 1E08
22157-100000 WASHER 10 Y00T2030 39 14 1802 1 22242-000140 CIRCLIP 14 Y00T72030 8 31 1B0O9
55 31 1702 1 22242-000170 CIRCLIP 17 Y00T2030 48 9 1E11
22217-040000 SPRING WASHER & YQ0T12030 36 12 10046 1 22 1£11
13 1006 | 22242-000190  CIRCLIP 19 Y00T2030 46 25 1E09
62 86 1713 I 22242-000240 CIRCLIP 24-5S Y00T2030 54 3 1701

22217-050000  SPRING WASHER 5 Y00T203C 24 33 1C10 | 22242-000250  CIRCLIP 25-S  Y0OT2030 16 10  1¢02
61 34 1F10 1 43 7 1E06
22217~-060000 SPRING WASHER 6 Y00T2030 47 35 110 it 22242-000290 CIRCLIP 29-38 Y00T2030 48 38 1E11
57 33 104 i 51 11 1E14
34 1F04 t 52 16 1E15
61 35 1F10 I 22242-000340 CIRCLIP 34-S Y00T2030 42 32 1EQ05
22217-080000 SPRING WASHER 8 Y00T12030 1 14 1802 | 22242-000360Q CIRCLIP 36 YQOr2030 43 25 1E06&
2 6 1803 { 34 1E06
37 8 1D07 1 22242-000400 CIRCLIP 40 YOO0T2030 54 11 1701
L4 15 1EQ7 1 22242-000450 CIRCIIP 45-S YOOT12030 4 12 1£F01




(MF NO.Y00T2030) 12 1 **k*% PARTS INDEX #%x% 85.07.27 12
------ +

PART NO. DESCRIPTION CATALOG GRP. REF LOC ! PART NO. DESCRIPTION CATALOG GRP. REF LocC.
NQ. NO. NO NO . ! NO. NO. NO NQ.
22242-000500 CIRCLIP 50 Y00T72030 42 33 1EQ05 I 22351-050040 SPRING PIN 5X40 Y00T2030 53 32 1E16
22252-000150 CIRCLIP 15 Y00T2030 48 25 1E11 ! 59 17 1F08
22252-000170 CIRCLIP 17 Y00T2030 48 8 1E11 t 22351-060012 SPRING PIN 6X12 YO0T2030 1 16 1802
22252~000200 CIRCLIP 20 Y00T2030 43 26 1EQ6 I 22351-060016 SPRING PIN 6X16 Y00T2030 59 18 1F08
33 TEB6 1 22351-060025 SPRING PIN 6X25 YO0T2030 50 25 1£13
22252~-000350 CIRCLIP 25 YDQT2030 L7 29 1E10 ! 51 12 1£14
22252-000470 CIRCLIP 47 Y00T72030 16 11 1C02 I 22351-060032 SPRING PIN 6X32 y00T72030 43 28 1E06
22252-000520 CIRCLIP 52 YyopT72030 b4 17 1E07 i 36 1E06
22252-000600 CIRCLIP 60 Y00712030 57 55 1£05 ! 46 37 1E09
22252-000620 CIRCLIP 62 Y00T2030 53 17 1E16 | 49 27 112
. 54 18 1701 I 50 10 1E13
22252-000750 CIRCLIP 75 Y00T12030 42 34 1E05 1 22351-080018 SPRING PIN 8X18 YORT2030 46 14 1EQ9
53 18 1E16 { 21 1£09
54 19 1F01 1 : 55 18 1F02
22262-000520 CIRCLIP R-32 YQQT2030 44 44 1807 1..22351-080020 SPRING PIN 8X20 YOOT2030 b 45 1EQ7
22272-000040 CIRCLIP E- & Y00T2030 61 41 1F10 I 22351-080032 SPRING PIN 8X32 Y00T2030 53 33 1E16
22272-000060 CIRCLIP E- 6 YO0T2030 30 21 1C16 I 22351-080040 SPRING PIN 8X40 Y00T2030 53 34 1E16
61 42 1F10 b 22360-080000 SNAP PIN 8 Y00oT2030 &5 15 1602
22272~000100 E-CIRCLIP 10 Y00T2030 49 24 1812 I 22360-160000 SNAP PIN 16 Y00T2030 41 11 1E04
50 23 113 I 22360-200000 SNAP PIN 20 Y00T2030 67 39 1604
22272-000120 CIRCLIP F-19 YO00T2030 55 32 1FG2 1 224617-160180 COTTER PIN 1.6X18 YO0QT2030 39 15 1E42
61 43 1F10 1 16 1E02
22292-000260 CIRCLIP $-26 Y0O0T2030 48 10 1E11 I 17 1E02
22292-000450 CIRCLIP §-45 YROT2030 48 39 1E11 ! 24 1£Q02
22312-030080 PARALLEL PIN 3X 8 YgoT2030 30 11 1C16 i 27 1E02
22312-030160 PARALLEL PIN 3X16 Y00T2030 6 6 1807 1 22417-200150 COTTER PIN 2.0X15 Yo0T2030 61 46 1F10
22312-060080 PARAILLE} PIN 4X 8 Y0QT12030 29 16 1C15 1 47 1£10
22312-080160 PARALLEL PIN 8X16 Y00T2030 1 15 1802 i 22417-200200 COTTER PIN 2.0X20 YO0T2030 63 34 1F15
13 3 1B15 I 22417-200300 COTTER PIN 2.0X30 YC0T2030 46 45 1E09
22312-0805640 PARAILEL PIN 8X564 YJ0T12030 53 21 1F16 | 85 33 1F02
22312-100200 PARALLEL PIN 10X20 Y00T2030 47 6 1E10 I 22417-300250 COTTER PIN 3.0X25 Y0072030 42 5 1E05
22322-030160 TAPER PIN 3X16 Y0OO0T2030 31 5 1001 1 14 1£05
22322-030180 TAPER PIN 3X18 Y00oT12030 29 & 1€15% ! 45 45 1£08
7 1C15 1 67 18 1604
22322~030200 TAPER PIN 3X20 YO00T2030 30 .5 1C16 ] 25 1604
22351-030010 SPRING PIN _3X10 Y0012030 29 17 1€15 1 22451-060000 WIRE 0.4 Y00T2030 20 22 1£14
22351-035025 SPRING PIN 3.5X25 Y00T2030 50 24 1E13 1 22512-040180 KEY 4X 18 Y0O0T2030 61 48 1TF10
22351-035032 SPRING PIN 3.5X32 YOO0T2030 43 27 1E06 ! 22512-070180 KEY 7X 18 YG0T2030 13 4 1B15
35 1EQ4 P 22512-070300 KEY 77X 30 YQQT2030 12 7 1B14
46 36 1E09 I 22512-070400 KEY 7X 40 Y00T2030 55 34 1F02
50 8 1€13 1 22522-030130 WOODRUFF KEY 3X13 Yy00T72030 57 4 1704
22351-040008 SPRING PIN 4X 8 Y0QT12030 13 10 1B15 1 61 49 1F18
22351-~040010 SPRING PIN 4X10 Y00T2030 2 7 1803 1 22857-400120 SCREW 4X12,TAPPING Y00T2030 62 99 1F13
22351-040012 SPRING PIN 4X12 Y00T2030 58 L6 1F06 1 23010-038000 CLAMP 38 Yy00T2030 23 13 1¢09
22351-040014 SPRING PIN 4X14 Y0012030 61 44 1F10 i 23061-070035 PIPE 7X 35 YOOT2030 62 26 1£12
22351-040022 SPRING PIN 4X22 Y00T72030 58 47 1F06 I 23065-070180 PIPE 77X 180 YO0T2030 22 7 1C08
67 17 1604 I 23065-120500 PIPE 12X 500 Y0072030 5 5 1B06
22351 ~-040024 SPRING PIN 4X24 YOO0T2030 67 g 1604 I 23080-013000 ClLAMP 13,HOSF YOOT2030 A5 14 1602
22351-040030 SPRING PIN 4X30 Y0O0T2030 43 18 TE06 I 23414-080000 PACKING -8 Y00T2030 20 6 1C06
22351-040032 SPRING PIN 4X32 Y00T72030 52 26 TEYS | 37 27 1007
22351-050022 SPRING PIN 5X22 YOOT2030 61 45 1£10 1 23414-080012 PACKING -8 YantT203n 28 23 1014
22351-050025 SPRING PIN 5X25 Y0O0T2030 49 25 1E12 1 37 40 1007
50 9 1E13 1 23414-100000 PACKING -~10 YOO0T2030 20 7 1C06
22351-050040 SPRING PIN 5%40 YQQT2030 49 26 1E12 ! 37 24 1007




(MF NO.YODT2030)

1L13 1 k%% PARTS INDEX *** 85.07.27 13
—————— +

PART NO. DESCRIPTION CATALOGG GRP. REF. LoC | PART NO. DESCRIPTION CATALOG GRP. REF Loc.
NO. NO. NO. NO. I NO. NO. NO NO.
23414-140018 PACKING -14 Y00T2030 58 18 1F06 1 24311-000120 O-RING 1A P-12.0 Y00T2030 58 41 1F06
23414-180023 PACKING =18 Y00T2030 57 36 1F04 1 49 1F06
23414 -200026 PACKING -20 YO0T2030 58 40 1F06 1 60 1F07
58 1707 ! 60 27 1F09
23418-060000 PACKING 6,NYLON Y00T2030 26 14 1€12 ! 28 1F09
39 28 1E02 | 61 50 1F10
23418-080000 PACKING 8 Y00T2030 6 7 1B07 ' 24311-000125 O-RING 1A P-12.5 Y0O0T2030 50 12 1E13
23871~010000 PLUG PT 1/8 Y00T2030 58 9 1F06 51 16 TE14
60 25 1F09  t 24311-000160 O-RING 1A P-16.0 Y00T12030 b4 13 1E£07
23871~-030000 PLUG PT 3/8 Y0O0T2030 8 18 1809 [} 1E07
24101-060034 BALL BEARING Y00T2030 &7 30 1610 1 50 27 1E13
24101-060044 BALL_ BEARING Y00T2030 48 11 1EM1 i 53 19 1E16
24101-060054 BALL BEARING Y00T2030 48 12 111 1 35 1E16
18 TEM I 264311-000180 O-RING 1A P-18.0 Y00T2030 (24 18 1E07
51 13 1E14 & 62 43 1F12
24101-060064 BALL BEARING YO0T2030 48 40 1E11 I 24311-000200 O-RING 1A P-20.0 Y00T2030 57 37 1F04
24101-060084 BALL BEARING Y00T2030 43 19 TEDG6 1 : 38 1F04
24101-060094 BALL BEARING Y00T12030 42 35 1E0DS ] 39 1FO04
54 13 1F01 1 61 51 1F10
24101-060104 BALL BEARING Yy00T72030 42 36 1EQ5 I 24311-000220 O-RING 1A P-22.0 Y00T2030 57 40 1F04
24101-062034 BALL BEARING Y00T2030 48 13 1EM1 1 _24311-000280 O-RING 1A P-28.0 Y00T2030 57 56 1.F05
27 111 I 24311-000320 O-RING 1A P-32.0 Y00T2030 8 54 1809
24101-062044 BALL BEARING Y00T2030 46 26 1E09 37 18 1007
24101-062054 BALL BEARING Y00T2030 4 1 1805 ! 24311-000550 O-RING 1A P-55.0 Y00712030 59 3 1F08
24101-062074 BALL BEARING Y00T2030 52 27 1E15 I 24311-240100 O-RING 1A P-10A Y00T2030 26 15 1€12
24101-062084 BALL BEARING Y00T72030 54 14 1F01 I 24315-000070 0-RING 1B P-7.0 Y00T2030 60 29 1F09
24101-063044 BALL BEARING Y0072030 43 8 1E06 1 24315-000110 O-RING 1B P-11.0 Y00T12030 58 12 1FQ06
45 1E06 1 60 30 1F09
48 28 1E11 I 24315-000200 O-RING 1B P-20.0 Y00T2030 57 5 1F04
24101-063050 BALL BEARING Y0012030 2 18 1803 1 24321-000450 O-RING 1A G-45.0 Y0072030 59 19 1FQ08
24101-063054 BALL BEARING Y00T2030 43 g 1E06 1 24321-000500 0-RING 1A G-50.0 Y00T2030 44 19 1E07
54 4 1F01 1 45 28 1E08
24104-062064 BALL BEARING Y0072030 42 20 1E05 1 _24321-000750 O~-RING 1A G-75.0 Y0072030 4b 47 1EQ7
24121-060054 BALL BEARING Y00T2030 48 41 1E11 I 24321-001350 O-RING 1A G-135.0 Y00T72030 42 37 1E05
24121-062034 BALL BEARING Y00T2030 51 14 1E14 I 24321-001400 O-RING 1A G-140.0 Y00T2030 44 20 1E07
24162-172312 NEEDLE BEARING Y00T72030 47 7 1E10 1 24325-000600 0-RING 1B G6-60.0 Y00712030 58 20 1£06
24190-080001 BALL 1/4 Y00T2030 51 15 1EV4 I 24341-000100 0-RING 1A S$-10.0 Y00T72030 57 6 1F04
24190-080003 BALL 1/4 Y0072030 58 59 1F07 | 24341-000160 O0~RING 1A S$-16.0 y00T12030 55 9 1F02
24190-100001 STEEL BALL 5716 Y00T72030 49 28 1E12 1 24341-000180 O-RING 1A S-18.0 YQ00T2030 43 1.0 1EQ6
50 11 TE13 1 24341-000260 0-RING 1A S$-26.0 Y00T2030 34 2 1004
26 TE13 1 : 37 12 1007
24190-110001 BALL 11/32 YQ00T72030 329 18 1TE02 1 24341-000315 0-RING_1A S-31.5 Y00T12030 46 15 1EQ9
24311-000050 0-RING 1A P-5.0 Y00T72030 60 26 1TFO09 1 24341-000360 O0-RING 1A §-36.0 Y00T2030 59 20 1F08
24311-000070 0-RING 1A P7 Y00T2030 6 8 1807 1 24341-000400 0-RING 1A $-40.0 YO0T2030 5 6 1806
30 6 1€16 1 37 19 1007
24311~000090 0-RING 1A P-9.0 YD0T2030 31 6 1001 I 24341-000480 O-RING 1A S$-48.0 Y00T2030 57 7 1F04
49 29 TE12 1 24341-000550 O-RING 1A S$-55.0 Y00T2030 47 36 1E10
58 48 1F06 1 24341-000560 O-RING 1A S5-56.0 Y0072030 b4 21 1EQ7
24311-000100 O-RING 1A P-10.0 Y00T72030 1 17 1B02 1 24421-142507 SEAL TC14 25 07, 0OIL YDOOT2030 57 8 1FD4
37 2 1007 1 24421-253807 SEAL T€25 38 07, OIL Y0O0T2030 46 27 1E09
24311-000120 O-RING 1A P-12.0 Y00T2030 8 67 1B10 ! 24421-305208 SEAL TC30 52 08, .0IL Y0O0T2030 bé 22 1E07
23 14 1C09 I 24761-010000 NIPPLE M6F,GREASE Y00T2030 44 48 1EQ7
37 16 1007 1t 46 16 109
32 1007 & 46 1EDQ




(MF NO.YDOT2030) [ O P *%% PARTS INDEX **x%* 85.07.27 14
pmm e +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC t PART NO. DESCRIPTION CATALOG GRP. REF LoC.
NO. NO. NO. NO. { NO. NO NO. NO.
24761-010000 NIPPLE M6F,GREASE Y00T2030 55 35 1F02 | 26106-080122 BOLT M 8X 12 PLATED Y00T2030 33 9 1003
67 19 1604 I 26106-080142 BOLT ™M 8X 14 PLATED Y00T2030 8 20 1809
24761-060000 NIPPLE MT6X1,GREASE YO00T2030 42 6 1EQ5 | 26106-080162 BOLT M 8X 146 PLATED YOOT2030 5 8 1806
15 1E05 I 9 32 1811
45 46 1E08 | 26106-080222 BOLT M 8X 22 PLATED YDOT2030 18 4 1C04
67 9 1604 | 26106-080452 BOLT M 8X 45 PLATED YQ0T2030 2 20 1803
26011-060122 BOLT M 6X 12 Y00T72030 63 61 1F16 1 26106-080652 BOLT M 8X 65 PLATED YO0OO0T2030 26 16 112
26011-080162 BOLT M 8X16 Y00T2030 64 17 1601 I 26106-080752 BOLT M 8X 75 PLATED Y00T2030 2 21 1803
18 16081 1 26106-080822 BOLT M 8X 82 PLATED _YQ0T72030 21 13 1€07
65 17 1602 t+ 26106-080852 BOLT M 8X 85 PLATED Y00T2030 2 22 1803
26013-060222 BOLT M 6X 22 Y00T2030 17 12 1€03 1 26106-080872 BOLT M 8X 87 PLATED YO0O0T2030 21 14 1¢07
26013-060352 BOLT M 6X 35 Y00T2030 57 41 1F04 ' 26106-081152 BOLT M 8X115 PLATED Y0OT2030 2 23 1B03
26013~060402 BOLT M 6X 40 Y00712030 57 42 1F04 1 26106-100142 BOLT M10X 14 PLATED YO0O0T2030 50 13 1E13
26013-080122 BOLT M 8X 12 Y00T72030 47 21 1E10 | 26106-100652 BOLT M10X 65 PLATED Y00T2030 10 6 1812
26013~-080162 BOLT M 8X 16 Y00T12030 40 11 1EQ03__+ 26116-060102 BOLT M 6X 10 PLATED YO00T2030 27 9 1C13
41 12 TEQ4 | 26116-060122 BOLT M 6X 12 PLATED Y00T2030 61 52 1F10
L6 22 1E09 1 62 27 1F12
57 59 1F05 28 1F12
63 35 1F15 1 104 1F13
62 1F16 1 26116-060142 BOLT M 6X 14 PLATED Y00T2030 60 31 1F09
63 1F16 1 26116-060202 BOLT M 6X 20 PLATED Y00T2030 47 37 1E10
64 37 1601 1 26116-060502 BOLT M 6X 50 PLATED YO0O0T2030 57 43 1F04
65 18 1602 1 L 1F04
26013~-080202 BOLT M _8x 20 Y00T72030 3 6 1804 ' 26116-080162 BOLT M 8X 16 PLATED Y00T2030 50 28 1£13
57 60 1F05 1 51 17 TE%14
26013-080252 BOLT M 8X 25 Y00T2030 9 30 1811 i 62 29 1F12
31 1811 I &3 65 1F16
26013-080302 BOLT M 8X 30 Y00T2030 64 19 1601 1 26116-080202 BOLT M 8X 20 PLATED Y0O0T2030 45 29 1ED8
26013-100202 BOLT M10X 20 Y00T72030 63 36 1F15 1 47 23 1E10
64 20 1601 i 55 10 1E02
26013-100252 BOLT M10X 25 Y0O0T2030 64 38 1601 ! 61 53 1F10
39 1601 ! 63 1F11
26013-100302 BOLT M10X 30 Y00T2030 45 36 1EQ08 t 26116-080252 BOLT M 8X 25 PLATED YQOT203Q0 44 23 1£Q7
55 36 1F02 1 &7 24 110
26013-120252 BOLT M12X 25 Y00T2030 41 18 104 1 49 320 1E12
67 20 1G04 1 52 17 1E15
26013-120302 BOLT M12X 30 Y00T2030 41 13 1E04 1 34 1E15
47 22 1E10 1 61 54 1F10
26013-140352 BOLT M14X 35 Y00T2030 68 5 1605 1 26116-080402 BOLT M _8X 40 PLATED_ _Y(00T2030 53 20 1£16
26014~060122 BOLT M 6X 12 Y00T2030 62 80 1F13 1 26116-080502 BOLT M 8X 50 PLATED YO0T2030 40 12 1E03
26014-060182 BOLT M 6X 18 Y00T2030 22 15 1C08 1 26116-080602 BOLT M 8X 60 PLATED Y00T2030 57 45 1F04
26014-060202 BOLT M 6Xx 20 Y00T12030 65 19 1602 ! 46 1F04
26014~-080162 BOLT M 8X 16 Y00T2030 23 15 1¢09 1 65 20 1602
63 64 1F16 1 26116-080754 BOLT M 8X 75 PLATED Y0OT2030 64 22 1601
64 21 1601 1 26116-100202 BOLT M10X 20 PLATED Y00T2030 59 21 1F08
26014-080282 BOLT M 8X 28 Y00T2030 32 6 1002 + 26116-100302 BOLT M10X 30 PLATED Y0O0T2030 42 38 1E05
26106-060122 BOLT M 6X 12 PLATED YO00T2030 2 19 1803 1 b4 24 1E07
26106-060142 BOQLT M 6X 14 PLATED YO0QT2030 1 36 1802 1 49 1£07
26106-060222 BOLT M 6X 22 PLATED YO0O0OT2030 29 18 1C15 i 47 25 1E10
26106~060322 BOLT M 6X 32 PLATED YO00T2030 21 12 1¢07 i 58 21 1F06
26106-080102 BOLT M 8X 10 PLATED Y0QOTZ2030 5 7 1B06 1 26116-100352 BOLT M10X 35 PLATED YO0O0T203Q 47 21 1E10
26106-080122 BOLT M 8X 12 PLATED Y00T2030 8 19 1809 1 53 21 1E16
22 16 1C08 1 26116-100452 BOLT M10X 45 PLATED Y0QOT2030 58 22 1F06
17 1€08 1 26116-100502 BOLT M10X 50 PLATED _Y00T2030 53 22 1E16




(MF NO.YOOT203D) t 1L15 | *%x% PARTS INDEX *x*%* 85.07.27 15
O +
PART NO. DESCRIPTION CATALOG GRP. REF Loc ! PART NO. DESCRIPTION CATALOG GRP. REF LoC.
NO. NO. NO. NO. | NO. NO . NO . NOQ.
26116-100552 BOLT M10X 55 PLATED Y0O0T2030 L4 50 1EQ7 1 26716-080002 NUT M 8 Y00T2030 2 13 1803
26116-100602 BOLT M10X 60 PLATED YO0OT2030 53 23 1E16 I 39 19 TED2
26116~100752 BOLT M10X 75 PLATED Y00T2030 47 26 1810 1 40 13 1E03
26116-101002 BOLT M10X100 PLATED YOOT2030 L6 17 1EQ09 1 46 47 1E09
26116-101202 BOLT M10X120 PLATED YO0O0T2030 58 23 1F06 1 57 18 1F04
26116-120252 BOLT Mi2X 25 PLATED Y0DQOT2030 63 37 1FA5 ! 61 57 1F11
26116~-120302 BOLT M12X 30 PLATED YO0OTZ2030 58 24 1F06 1 58 1F11
26116~120502 BOLT M12X 50 PLATED YO0O0T2030 58 25 1F06 1 59 1F11
26116-161102 BOLT M16X110 PLATED YDOT2030 69 4 1606 1! 62 100 1F13
26156-100182 BOLT M10X 18,PLATED YO0Q0T2030 52 28 1E15 1 63 38 1F15
26206-100202 BOLT M10X 20 PLATED YO0O0T2030 1 26 1802 1 64 24 1601
26216-060142 STUD M 6X 14 PLATED Y0O0T2Q030 2 8 1803 1 26716-100002 NUT M10 YQQT12Q030 39 20 1E02
26216-060352 STUD M 6X 35 PLATED YO0OT2030 2 9 1803 1 46 18 109
26216-080222 STUD M 8X 22 PLATED YODOT2030 11 5 1813 1 55 37 1F02
26216-080302 STUD M 8X 30 PLATED Y00T12030 1 18 1B02 1 58 26 1F06&
26216-080652 STUD M 8X 65 PLATED YO0O0T2030 8 21 1809 1 62 69 1F13
26216-100252 STUD M10X 25 PLATED YO0O0TZ2030 47 -8 1E10 1 26716-120002 NUT M12 Y00T2030 61 60 1F11
26216-100802 STUD M10X_80 PLATED YOOT2030 46 8 1E09 i 63 39 1F15
26346-050002 U-NUT M & PLATED Y00T2030 62 108 1F13 1 26716-140002 NUT M14 YO0T2030 67 40 1G04
26356-120002 U-NUT M12 Y00T2030 45 37 1E08 1| 26716-160002 NUT M16 Y00T2030 69 5 1606
26366-060002 U-NUT M 6 Y00T72030 2 10 1B03 1 26736-120002 NUT M12 Y00T2030 30 24 1C16
<] 9 1B07 1 26736-160002 NUT M16 Y00T2030 48 19 1E11
26366-080002 U-NUT M 8 Y00T2030 8 22 1809 1 59 22 1708
14 6 1B13 1 26736-200002 NUT M20 Y0072030 45 30 1£08
26450-080202 BOLT M 8X 20 YO0T2030 60 33 1F09 1 26756-050002 LOCK NUT M 5 PLATED YOQOT2030 6 11 1807
26450-080252 BOLT M 8X 25 Y00T2030 57 9 1F04 I 30 19 1C16
~-030 0072030 40 8 8] I 26756~ 00
26557-040082 SCREW M 4X 8 Y00T2030 36 14 1006 t+ 26756-080002 LOCK NUT M 8 PLATED YO0O0T2030 8 37 1809
26557-040252 SCREW M 4X 25 Y00T72030 36 15 1006 | 43 1809
26557-050122 SCREW M 5X 12 Y0072030 6 10 1807 ! 61 61 1£11
26557-050162 SCREW M 5X 16 Y00T2030 62 109 1F14 1 26756-100002 LOCK NUT M10 PLATED YOO0T2030 49 31 1812
26557-060082 SCREW M 6X 8 Y00T72030 33 10 1003 1 50 14 1€13
26557-060302 SCREW M_6X 30 Y0072030 62 110 1F14 | 62 66 1613
26587-050102 SCREW M 5X 10 Y00T12030 24 34 1C10 1 26756-120002 LOCK NUT M12 PLATED YODOT2030 61 62 1F11
61 55 1F11 1 26756-200002 LOCK NUT M20 PLATED YDOT2030 67 20 1604
26587-060162 SCREW M 6X_16 Y00T12030 64 23 1601 1. 26756-240002 LOCK NUT M24 PLATED YOOT2030Q 67 10 1604
26587-060202 SCREW M 6X 20 Y00T12030 62 50 1F12 1 26776-100002 LOCK NUT M10 PLATED Y0O0T2030 45 31 1E08
26587-080102 SCREW M 8X 10 Y0072030 2 11 1B03 1 26776-180002 LOCK NUT M18 PLATED Y0O0T2030 13 9 1815
4 2 1BOS 1 26921-080102 SCREW M 8X10 Y00T2Q30 8 b4 1809
26587-080122 SCREW M 8X 12 Y00T2030 62 30 1F12 1 27241-300000 PLUG 30 Yy00T2030 1 20 1B02
26587-080162 SCREW M 8X 16 Y00T2030 62 81 1F13 1 28110-080100 WRENCH Y00T2030 70 7 1607
26587-080202 SCREW M 8X 20 Y00T2030 64 40 1601 1 .28110-120140 WRENCH Y00T2030 70 8 1607
41 1601 1 28110-170190 WRENCH Y00T2030 70 9 1607
26635-080002 WING NUT M 8 YO0T2030 61 56 1F11 1 28110-220240 WRENCH Y00T72030 70 10 1607
26687-120002 CAP NUT M12 Yy00712030 30 23 1€16 1 28170-001500 PLIERS Y00T72030 70 11 1607
26696-100002 NUT M10 Y00T2030 8 23 1B09 i 43400-500390 SEAL WASHER 6 Y00T72030 28 12 1C14
23 16 1€C09 37 39 1007
26706-100002 NUT M10 Y00T12030 1 27 1802 1 _43400-500450 PACKING Y00T12030 1 31 1802
2 12 1803 30 25 1C16
10 7 1B12 I 37 41 1007
: 36 20 1006 1 705311-23100 ROD ASSY, CONNECTING YOOT2030 15 1 1€01
26716~-040002 NUT M 4 Y00T2030 62 87 1F13 1 705311-23600 BEARING, CRANKPIN Y00T2030 15 5 1C01
26716-060002 NUT M 6 Y00T2030 41 6 1E04 I 711100-51540 ROLLER ASSY Y00T2030 24 9 1C10
26716-080002 NUT M 8 Y0012030 1 19 1B02 1 721000-21701 CRANKSHAFT ASSY Y0072030 13 1 1815




(MF NO.YQOT2030) 116 1 **x* PARTS INDEX #*u*% 85.07.27 P. 16
R +
PART NO. DESCRIPTION CATALOG GRP. REF. LOC I PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NQ., NO. NQ., NQ. t NG . NO. NO . NO .
721450-01540 SUMP ASSY, LUB OIL Y00T2030 1 28 1802 !
721450-02500 HOUSING ASSY,BEARING YQ0T2030 3 1 1804 1
721450-02612 HOUSING ASSY Y00T12030 3 8 1804 !
721450-02622 HOUSING ASSY Y0QT12030 3 13 1B04 |
721450-11650 ARM ASSY, ROCKER Y00T2030 8 32 1809 1
721450-11640 ARM ASSY. RQCKER YOQT12030 8 28 1809 i
721450-11700-W HEAD ASSY, CYLINDER Y00T2030 8 1 1809 i
721450-22500 RING SET, PISTON Y00T72030 14 3 1816 |
38 3 1008

721454-01562 BLOCK ASSY, CYLINDER YOQT2030 1 1 1802 !
721454-01612 HOUSING ASSY, GEARS Y00T72030 2 1 1803 !
721454-11521 BONNET ASSY YOQ12030 8 50 1809 1
721454-51700 PUMP ASSY, F. INJECT YO00T2030 264 1 1¢10
721454-92500 REPAIR SET Y0Q0T72030 38 1 1008
721454-92401 GASKET SET YAQT12030 37 1 1007 1t
724550~51520 ROLLER ASSY Y00T12030 24 7 1¢10 1
724950~53100 FUEL INJECTION VALVE Y0OT2030 25 1 1C11 1
794081-54101 1 AMP_ASSY. WORKING YQQT2Q30 62 70 1F13_ 1
794130~-71410 PIN ASSY,BALL SOCKET YO00T2030 67 4 1604 i
12 1604 1

22 1G04

26 1604 1

794150-12301-X TIE-ROD ASSY Y0QT72030 42 1 1E05 1
794150-22150 SLEFVE ASSY, BEARING YO00T2030Q 46 28 1EQ9 1
794190~26180 COUPLING ASSY Y00T2030 48 6 1E11 1
794195-72100-X LINK ASSY (R), LIFT YDQT2030 67 11 1604 1
794195-72200-X L INK ASSY (1), LIFT YO0QT2030 47 21 1604 |
794195-74600~-X CHAIN SET, CHECK Y00T12030 67 31 1604
794197~25600 BEARING SET, COUNTER YO0QT2030 52 1 1E15 !
794200-82200 GUN, GREASE Yogr2030 70 A 1607 1
794275-53401 LAMP ASSY, WORKING Y00T2030 62 57 1F13 1
794286-71100~-X LINK ASSY, TOP Y00T2030 67 1 1G04 |
794300-25100 COUPI ING ASSY YOQAT2030 48 23 111 L
794447-14700-Q@ TIRE ASSY (L) 6-12 Y30T12030 56 1 1F03 1
794447-14800-Q TIRE ASSY (R) 6-12 Y00T2030 56 6 1F03 !
794730-57112-X END(RRY ASSY,.TIF-ROD YOOT2030 42 10 105 t
I

I

1

1

1

1

1

1

1

1

1

1

1

1

|

!

'

|

TOTALC(ITEM= 1.,

302) (REF.= 1,656)





